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ABOH3A
AVONZA

TabJIeTKH, BKPHTI IIiBKOBOI0O 060/10HK010, 10 300 Mr/300 mr/400 mr
Ne 30 y ¢parakoHi 3 moJiieTHIeHy BHCOKOT ILILHOCTI 3 OCylIyBayem




[lepeknan IHCTPYKIII PO 3aCTOCYBaHHS, kopoTkoi  Jlo peecTpauiitnoro mocBiAeHus
XapaKTePUCTHKH JKApCHKOro 3acody JAepiKaBHOIO
MOBOIO,  ABTEHTHYHICTh  siKMX  nigrBepkena N
ninrcoM  3asBHHKAa ab0  YINOBHOBAXKEHOIO HHUM
npencrasaika (Pembkis K.)

Bi

ABOH3A
Tenodoripy Juzonpoxcnay ®ymapar/
Jlamisyun/ Edasipens Tabaerkn
300 mr/300 mr/400 mr

1. HA3BA JIIKAPCBKOI'O 3ACOBY

Ternodopipy JIH30IpOKCHITY ®ywmapat/JlaviByma/Edasipers 300 mr/300 mr/400  wr
TabJIeTKH

2. SIKICHUM TA KIJIBKICHUN CKJIAJL

Kokua TabneTka, BKPHTA IUTIBKOBOIO 00JI0HKOIO, MICTHT!
Tenodosipy musonpokcuiy Gymapar 300 mr

Jlamiyun USP 300 mr

Edasipens USP 400 mr

Jlomomiksi pedoBuHH 3 Bigommm edexrom: 1 TabmeTka MICTHTE 218 Mr JakrTo3u
MOHOTIIpaTy.
TToBHuii nepeik Z0MOMIKHIX PEYOBHH npecTapieno y Posini 6.1.

3. JIIKAPCHKA ®OPMA

TabeTkn BKPHUTI TUIIBKOBOIO 000IOHKOKO.

OpanbHi, ABOOMYKI TabneTky Bi Ginoro a0 Maiiike 6i0ro KOMbOPY 13 CKOIEHHMH KpPasM#
3 TucHeHHsIM M 3 oxHoro 6oky Ta TLE 3 inmoro 6oxy.

TabneTkn He CIiT ALUTHTH.

4. KJITHIYHI XAPAKTEPUCTHUKH

4.1 Iokaszanns

Tenodosipy Jlusonpokcuny ®ymapar/JlamiBymun/Edasipens 300 mr/300 wmr/400 wmr
TaGnerky — 1e dikcoBana KoMOiHaNis TeHO(OBIPY TU30MPOKCHITY dbymapary, 1aMiByJHHY Ta
edasipensy.

Edasipens/Jlamipyun/Tenodosipy Jin3onpokcuy dymapar 400 mr/300 wmr/300 wmr
Tabnerkn (edasipens, mamMiByaun Ta TeHOQOBIpY M30MPOKCHIY (pyMapar) NPH3HAYAIOTECS
K TTOBHA CXeMa JTIKYBaHHs iH(EKIi, CpuaHHeHo] BipycoM iMyHOACQILHTY JOIHHH 1 Tumy
(BUI 1) y ZOpOCITHX MAIIEHTIB Ta AiTeH 3 MACOIO Tila He MeHIe 35 K.

Curix posrsHyTH o¢imiiiHi pekoMeHIalii Mmoo TiKyBaHHs Bipycy iMmyHOZeiLUTy MOMHHH
1 tumy (BUI 1) (manpukian pekomenauii BOO3).

4.2 JlosyBauus i cmocid 3acTocyBaHHsA
JlikyRaHHA TIOBHHHO [pPH3HAYaTHCh JIKapeM, MO Mac JOCBIJL JNIKYBaHHSA BIpPyCY
imynonedimuty momunn 1 taiy (BUI 1).




Joszysanna

Jopocni ma nionimxu

Pekomennonana no03a Tenodosip/Jlamiymmn/Edagipens 300 mr/300 mr/400 mr TabneTku:
npuiiMaeThesA Nepopanbio oaHa TabieTka oJiuH pas Ha no0y.

Cnocib sacmocysans

Tenogosip/JlamiByman/Edasipenz 300 mr/300 mr/400 mr tabnerku CJiJl KOBTATH LUJIMMH,
3aIIHBAIOYH BOJIOKO.

Tenodosip/JTamiyun/Edasipens 300 mr/300 mr/400 mr tabneTkn ClIijl mpudMaTH HaTIIE,
OCKLIBKH Tka MOJe TiABMITATH PiBeHb edaBipeHsy B IiasMmi KpOBi, O MOXe 30UILIIHTH
4acTOTy NOsBM NMoOiyHKX peaxuiil (nuB. Po3nin 4.4 1a 4.8).

3 METOIO MOKpalleHHsl TIePeHOCHMOCT] edaBipeH3y Ta 3MEHIUEeHHS HeOaxaHoro BIUIMBY Ha
HEPBOBY CHCTeMY, JiKapchkuii 3aci6 peKOMEH/I0BAHO NPHIMATH ICpesl CHOM (B, Posain
4.8).

OuikyeTses, mo Ais Tenodosipy Gyae MeHmow NpUOIH3HO Ha 35% micast 3aCTOCYBaHHS
Tenodosip/Jlamisymun/Edasipenz 300 Mr/300 Mr/400 Mr B TabneTkax HaTIIe TIOPIBHSHO 3
€10 iHMBIIYANEHOTO KOMIIOHEHTa TeHO(OBIpY AN30MpOKCHTy Gymapary mia yac npuiomy
i (maB. Posxin 5.2). OuikyeThes, MO y TAmieHTiB 3 NPHIHIYEHHM BipyCOM KIIHIYHE
3HaYeHHs TAKOTO 3MCHIICHHSA Moske OyTH HesHaduuM (s, Posmin 5.1).

Jimu

Tenodosip/JIamipymnn/Edasipens 300 mr/300 mr/400 mr TabieTkin He PEeKOMEHI0BAHO
NpU3HAYATH JITSM 70 12 POKiB dYepes BifCYTHICTh BMYEPIHMX JaHHX M0N0 Oesneku Ta
e)eKTHBHOCTI.

Jioou noxunozo 6iKy

Tenodogip/Jlamisymu/Edasipens 300 mr/300 mMr/400 mr TabneTku cuin 3 00epeKHICTIO
TMPH3HAYATH JIIOAM IOXHIIOTO BIKY.

Kopuzyeanns 0o3u

V BUnazKy NPHIMHEHHS Tepamii y 3B’S3Ky 3 HENEPEHOCHMICTIO OIHOTO 3 KOMITOHCHTIB
Tenodogip/Jlamisymn/Edasipens 300 Mr/300 mr/400 mr Tabnerky, abo koiu 3MiHa 03U €
HeOOXiZHOIO0, Y LFOMY BHIAJKY JOCTYTHi iHIi jikapchki 3aco0H, MO MicTATH TeHODOBIpY
xu3onpokcuny dymapar, namiByauH Ta edasipens okpemo. bynb nacka, o3HaHOMTECH 3
KOpOTKOI0 XapakTepHCTHKOIO IHX JiKapchKUX 3aC001B.

Sxmo Tenodosip/Jlamisyaun/Edasipens 300 mr/300 mr/400 mMr TableTKH 3aCTOCOBYIOTECS
pasoM 3 PHGAMIIIHHOM, MOKHA PO3IIISHYTH 3aCTOCYBaHHA A07aTKoBO 200 Mr edasipeH3y
oyuH pas Ha 7106y (Beworo 800 mr) (mmB. Posnin 4.5).

Topywennsa @yHxyii HUpox

He pexomennoBano mnpuiiMatn Tenodosip/Jlamiymn/Edasipens 300 mr/300 mr/400 mr
TaGNeTKH NAIi€HTaM 2 MOMipHHM a0 TSOKKHM IIOPYIIEHHSM (YHKIii HHPOK (KJIpeHC
kpeatuniny Menme 50 mu/xs). [MamienTn 3 moMipHHM a00 TSKKHM MOPYIICHHAM byskii
HEPOK NOTpeGYIOTh KOPHIYBaHHS iHTepBaly NpHifoMy J03 JaMmiByIHHY Ta TeHO(OBIPY
JM30NPOKCIITY hyMapary, 1o € HeMOMIHBHEM I1iJ Yac npuiioMy KombinoBanawii npenaparis
y dopmi rabnerku (qus. Po3nin 4.4 ta 4.3).

Hopywenna pyurkyii nevinku

®dapmakokinernka npenapatry Tenodosip/Jlamisyaun/Edasipens 300 mr/300 mr/400 mr
TabNeTKN HE BUBYANACH V MALUCHTIB 3 TOpYmeHHsM GYHKIIT medinky. 3a manicHTaMy CIij
peTenbHO HATMSAAATH 11010 NOSBH MOOIYHHX peaxiiiii, oco0aMBo 3 DOKY HEPBOBOI CHCTEMH
CIIPUYHHEHHMX 3acTocyBaHHsM edasipensy (auB. Posain 4.3 Ta 4.4).



Skio nauienTy, mo ojHodacHo indikosani na BlJI Ta remarut B, npunuHsoTh npuiAMaTH
Tenodosip/Jlamisynn/Edasipens 300 mr/300 MI/400 Mr tabmeTku, 3a HEMH HeoOXiIHo
peTehbHO HArTIAAATH Ha HagBHICTL O3HAK 3arOCTPEHHA ICHATHTY (mus. Pozmin 4.4).

V pasi npunuHeHHs JIKYBaHHA IpernapaToM Tenogosip/Jlamisynun/Edasipens 300 mMr/300
MI/400 MT TaGJIeTKH CIIiI BPaXoBYBATH TPHBAIHI NMEPio/| HAIBBHBC/ICHHS cdasipcusy (anBs.
Posain 5.2) Ta TpHBanMii BHYTPILIHLOKIITHHHHI MepiOa HanipBuBeeHHs TeHodoBIpy Ta
navisyauHy. Uepes BapiloBaHHs IMX IOKA3HWKIB Y NAICHTIB Ta BIPOTIIHICT PO3BUTKY
PE3NUCTEHTHOCTI CJ1i/i 03HAHOMHTHCE 3 PEKOMEH/ALISMH OO nikysanus BIJI, Bpaxopyroun
TAKOK IPHUMHY IPHITHHEHHS JIKYBaHHS.

4.3 IlpornnokasanHs

Tenodosipy usonpokenny @ymapar/Jlamisyann/Edasipens 300 wmr/300 wmr/400 wr
TabNeTKH TNpPOTHIOKA3aHi MallieHTaM 3 KIIHIYHO  3HAYymIoIo rilepyyTIUBICTIO 10
TenodoBipy, namiBymuHy, edasipensy abo g0 Oyab-fKoi 3 JIOHOMDKHHX PEYOBHH, IO
MICTATBCSA y TIpenapari.

Ilix wac npuitomy Tabnetox Tenodosip/JlamiBymn/Edasipens 300 mr/300 Mmr/400 mMr He
CIIi/l 3aCTOCOBYBATH POCIIHMHHI IIpernapaTH, IO MiCTATh 3Bipobiit (Hypericum perforatum),
Yepe3 pH3HK 3HMKEHHS KOHIEHTpalUii y masMi KpoBi Ta 3HIDKCHHS KITHIYHEX e(eKTiB
easipen3y ( auB. Po3zuin 4.5).

Edapipens 3HaYHO 3HMKY€ KOHICHTPAILIO BOPHKOHA30TY Y ngasMi Kpoei, Toai K
BOPHKOHA30J1 3HAYHO IIiJBHINYE KOHIEHTpamilo edapipeHsy B maasmi KpoBi. OCKUIBKH
Tenodosip/JlamiBymn/Edasipers 300 mr/300 wmr/400 mr rtabnerku e KOMOIHOBaHUM
npenmapatom i3 (iKCOBaHOIO 03010, 103y edaBipeH3y HC MOXKHA 3MIHIOBATH; TOMY
popukonasoi ta Tenodosip/JlamiBymun/Edasipens 300 mr/300 mr/400 mr tabneTky He ciia
npuiiMaTi ofHoYacHo (AuB. Posin 4.5).

4.4 Monepeaenns Ta 3an001KHI 32X0/14 MO0/10 BHKOPHCTAHHSA
3azanvHi

B AKOCTI ¢ixcoBanoi KoMOiHail Tenodoripy JIu30npOKCHITY
®ymapat/Jlamisymun/Edasipens 300 mr/300 mr/400 mr tabnetku He CJIiJI 3aCTOCOBYBaTH
O/IHOYACHO 3 IHIIMMH JIIKAPCHKMMHA 3aC00aMH, IO MicTATh Oy/b-sKi 3 THX CAaMHX aKTHBHHX
KOMIIOHEHTiB, sK edaBipens, namiByauH abo TeHO(OBipy JM3ONPOKCHIY (ymapar.
Edagipens Tenooipy Au30npoxcry dymapar/ramiyun/edasipens 300 mr/300 mr/400
Mr TaGJICTKH He CJIiJL 3aCTOCOBYBATH OJJHOYACHO 3 1HIIMMH aHANOraMH [IUTHIHHY, TAKHMH 5K
eMTPHIIHTAO0IH. (uB. Po3zxin 4.5). Tenodosipy JIHM30IpOKCHITY
dymapat/Jlamisymun/Edasipens 300 mr/300 mr/400 mr tabietki He cJi1 3aCTOCOBYBaTH
0JHOYACHO 3 a1e(OBIpOM JUIIBOKCHIIOM.
Ilepeoaua BL/I

Tlin wac mikyeauus Tenodoipy Jusonpokcminy ®ymapatr/Jlamisymun/Edasipens 300
Mr/300 Mr/400 Mr TabIeTKH He Gy/I0 BHABICHO, 110 lie yeyBae pusuk nepenadi BUI-indexuii
CTATEBHM HUIIXOM a0 Yepes KpoB, Xoua pu3dK Moxe Oyrn 3menmennii. [TanienTn TIOBHHHI
NPOJIOBKYBATH 3aCTOCOBYBATH BiMMOBIMHI 3anmo0bkHI 3axomu A sanobiraHHs nepejaayi
BIJL.

Juoanosun

OjmouacHe 3actocyBaHHs Tenogopipy JIH30MpOKCHITY ®ymapar/Jlamisyaun/Edasipens
300 Mr/300 Mr/400 Mr TaGgeTKH Ta JMAAHO3HHY He PEKOMEHIYETBCS, OCKUIBKH IICIs
OIHOYACHOTO 3acTocyBamHs 3 TeHODOBIpY AH3ONPOKCHIY (GyMapaToM KOHIEHTpalis
JUIAQHO3MHY B IL1a3Mi KpoBi 3HauHO 30inbmyerses (us. Posain 4.5). 3




3axeoprosanHs neHinKu

BesmeyHicTh 3acTocyBaHHs Ta (hapMaKOKiHETHKA edasipensy He JOCIILKYBaTach cepell
MAlicHTIBE i3 BaKKHMH 3aXBOpIOBaHHSMH mneuinki. Towmy Tenodosipy Jlu3ompoxcuiy
dymapat/Jlamisyann/Edasipens 300 Mr/300 wmr/400 mr TabneTkd cuij NpH3HaYaTH
HalieHTaM 3 1€l TPYTH JIHIIe Y TOMY BHNAJAKY, AKIIO BBAKAETRCA, 1O KOPHCTH TiepeBaxkac
HaJl pU3MKaMH, 1 [T 4ac peTesbHOro MOHITOpPHHTY Oe3IeKH.

I'enamomoxcuyHicms

Tligeuimenns piBHSA TpaHcamiHa3 Moe BiZOYTHCH 4E€pe3 Micsii Ticas NMoYaTKy IpHAOMY
edasipensy, 10 IBOTO CXMIBHI NamicHTH 3 CYNyTHBOW iHQexuieo remaruty B Ta/abo
rematuty C. PeKOMEHIY€TbCS NPHIMHUTH JHKYBAHHS, SKILO renaToTOKCHYHICTE €
CHMIITOMATHYHOIO 260 SKIIO piBeHb TpaHcaminaz> 10 pasiB mepeBHIIyE BEPXHIO MEXY
HOPMH.

[lewinkoBa HEAOCTATHiCTH Oyna BHsBIEHa y TalieHTiB Oe3 NonepeIHiX 3axBOPIOBAaHb
Mewinku aGo iHmmX imeHTH(IKOBaHMX (akTopiB pusHKy (awiB. Po3jin 4.8). HeobxinHo
PO3TISHYTH MOHITOPHHI TNEYIHKOBHX depmenTiB y mamicHTie Oe3 HasBHOI MeYiHKOBOL
nuchYHKILT Yi 1HINX GAKTOpPIB PH3HKY.

Hayienmu 3 BIJI, ma cynymuimu 3axX60pI06aHHAMU HA 2eNaMum B abo zenamum C

[amienTs 3 xponmiunmmv rematutoM B abo C, gKi  OTpHMYIOTH KOMOiHOBaHY
aHTHUPETPOBIPYCHY Tepariioo, MaioTh [iJBMINEHHI pH3HMK CEpHO3HHX Ta MOTEHIIHHO
CMEpTE/IBHIX MOOIYHIX peaKiliil 3 60Ky MeuiHKH.

Jlikapsm cIlit 3BePHYTHCH 0 YMHHHX METOMMIHAX pexomenamii mozno nikysanus BLI-
indekuii A ONTHMAIBHOrO JIKYBaHHS BUl-indekmii y namienTiB, KoiH(}iKoBaHHX
reratuToM B.

JlamiBy;H Ta TeHO(OBIPY AM30IPOKCHITY pymMapar Takox niesi npotu rematuty B. Tomy
npunuHenHs npuiiomy Tenodosipy JlH30mpOKCHITY dymapar/Jlamisymua/Edasipenz 300
Mr/300 Mr/400 Mr TabneTKH mamieHTaMH, Koindikosanumn nHa BIJI Ta rematut B, moxe
NPU3BECTH JI0 BAXKKOIO 3arOCTPEHHSI TEIaTHTY. [lamienTn 3 oxHovacHuM 1HGIKYBaHHIM Ha
BUI Ta rematut B, sxi npunmustors npuitom Tenodosip/Jlamisymin/Edasipens 300 mr/300
Mr/400 Mr TabMerkd TOBMHHI OYTH Mifl NHJIBHEM HArIaIoM I 4ac KJIHIYHOTO Ta
aGOPaTOPHOTO  CIIOCTEPEXKEHHS TNPOTATOM IMOHAHMEHIIe  HOTHPLOX MicsLiB  TiCHs
npunuHenns nikysanns Tenodosipy Jusonpoxeriy dymapat/JIamisyaun/Edaripens 300
Mr/300 Mr/400 mr Tabnerxu. Ilpu HeoOXimHocTi Moke OyTH BHIIPAaBIaHMM BIJIHOBJICHHS
cnemudivnoi Tepanii mpotu renatuty B. TlanieHTaM 3 IPOrpecyrodHM 3aXBOPIOBaAHHAM
neqinku ab0 HPO30M NPHITHHEHHS JIKYBaHHA HE PEKOMEHIYEThCS, OCKIiJIbKH 3arOCTPEHHA
renaTHTy IiCIs JIIKyBaHHS MOXe IIPU3BECTH 10 JIEKOMIIEH AT TCYIHKH.

Bucunanns

Bucun J1erkoi Ta cepeliHbOi TAKKOCTI AyXKe 4acTo PO3BHBAETBCA IPOTATOM JIBOX THXHIB
NicyIs MO¥aTKy 3acTocyBaHHs edasipensy i He noTpedye MPHIHHEHHS JMKyBaHHA. 3a3BHYaii
BUCHII IPOXOJMTH NPOTATOM JBOX THXKHIB. Baxki BHCHTIAHHA abo epuTeMa, BKIIOYAIOYH
curnpom Crisenca-/[KOHCOHA, BUMAraioTh HEraiiHOTO MPAMAHEHH nikyBanHs (quB. Po3nmin
4.8).

Ilenmpanvia Hepeo6a cucmema ma 0is Ha NCUXIKY

[lo6iuni peaxuii 3 GOKY LEHTpaabHOI HEPBOBOI CHCTEMH Ta ncuxiarpuysi mobiuni ABHIIA
Ay’ke ¥acTo BHHHKAIOTH Micisi MOYaTKy npuioMmy edasipensy (nuB. Posxin 4.8). I
CHMITTOMH 3a3BHYail BUHMKAIOTH IIPOTATOM TIEPIIOrO THKHA JTIKYBaHHs 1 3a3BM4ail SHUKAIOTH
nporaroM 4 THXKHIB JiKyBaHHs. IcHye noTeHiiiinnii amuTHBHUIT eeKT IpU BKMBAHHI
ATIKOrOMIO TA iHIMX TCHXOAKTHBHHX HAPKOTHKIB. IlalieHTiB ciil MOMEPeuTH, IO AKIIO




BOHH BITIYBAIOTh TaKi CHMITOMH, AK BAKKa nenpecis, meuxo3 abo cyilmuaaIbHl IyMKH, BOHH
[TOBHHHI HeraitHo 3BepHYTHCS JI0 CBOTO JliKaps ado MeMIHOro npaiiBHEKA, 11100 BU3HAYHTH,
Yl KOPHCTB BijJ Teparnii nepeBakac Hajl pU3HKaMH.

DyuKryii HUPOK

TerooBip BUBOAMTECS NEPEBAKHO HUPKAMM LIISXOM HOCTHAHHA kiy00uKoBOi (inbTparii
Ta AKTHBRHOT KaHamblleBoi cexpewii. Takum €uHOM, y NAUIEHTIB 3 TIOPYLICHHSM byt
HHpOK KiipeHe 3Hmkyerhes. Jlami mono Geamekn Ta edeKTHBHOCTI TeHO(OBIPY
JM30IPOKCHITY (yMapaTy y Hali€HTiB 3 TNOPYLICHHAMHA dynxnii Hupox (<80 MI/XB)
obMeKeHl. s TAKHX MalicHTIB Tenodosipy JIM301pOKCHITY
dymapar/JlamiByms/Edasipens 300 mr/300 Mr/400 mMr TaGreTKy CI1ij1 3aCTOCOBYBATH JIMIIC
y TOMY BHINAZKY, AKIIO0 TIOTEHIIHHA KOPHCTE BiJl TIKyBaHHSA T1EPEBHIIY€ TOTCHIIAHHIT PH3HK.
V mamieHTiB 3 NoMipHOK ab0 THKKOK HHPKOBOIO HeJIOCTATHICTIO TIEpiojl HalliBBUBEICHHS
NaMiBY/IMHY 3 IUIa3MH KpOBi 30LTBIIYETBCA 4€pe3 3HMKCHHA xripency. [ ITanientis 3
KIipeHcoM KpeaTHHiHy <50 MII/XB PeKOMEH/IyEThCS 3MEHIICHHS T03H.

3actocyBanus Tenodosipy JH30mpoKCHIY ®ymapar/Jlamisymn/Edasipens 300 mr/300
MI/400 Mr TaGNeTKH He PeKOMEHIYETBCS MAIiCHTaM 3 KIIipeHcoM kpeaTuniny <50 MI/XB,
OCKUIBKH BiJTOBIAHOr0 3HMKEHHs 703H KOMOIHOBaHOK TaONETKOK AOCATTH HEMOMIHBO
(nmB. Po3aimu 4.2 Ta 5.2).

[Ipn 3actocyBaHHI TeHO(OBIPY AM3ONMPOKCHIY dymapary v KiiHiuHIE $pakTAui
MOBIIOMIIAIOCS TIPO  TOTipIIeHHs (QYHKIIT HHPOK, HHPKOBY HEOCTATHICTD, ITiIBUIIEHHS
KpeaTHHiny, rinmodocharemito Ta IPOKCHMATBHY TyOyonariio (BKIIOYA0YH CHHJPOM
®ankoni) (mus. Po3zin 4.8). PekoMeHIY€ETBCS PO3PaX0oByBaTH KJTipeHC KpeaTHHiHy JUIsl BCiX
NamieHTiB 10 TIOYATKy Tepamii Ta BIANOBIAHO 10 KIiHIYHHX OOCTaBMH mij yYac Tepamii
npenaparoM Tenodosipy JH300POKCHITY dymapar/Jlamisyns/Edasipens 300 mr/300
MI/400 Mr TabneTku. Jl1s MAIIEHTIB 3 PH3UKOM BHHUKHEHHS HHPKOBOT HEJOCTATHOCTI CIIL
Ha TOCTiifHilf OCHOBI MPOBOJMTH MOHITOPHHT PO3PaXyHKY KIIPEHCY KpeaTHHIHY Ta dpocdary
CHpOBATKH KPOBI.

V pamieHTiB, AKi OTPEMYIOTH TeHODOBIpY AH30MpOKCHIY (QymapaT, dyHKIiIO HAPOK CIiM
IIOBTOPHO OLIHHTH NPOTATOM OJHOrO THIKHS, BKIIOYAIOUH BMMIpIOBAHHS PiBHS I'TIIOKO3H B
KpOBi, Kanilo B KPOBi Ta IIOKO3M B Cedi, AKIIO piBens (ochary B cuposarii kposi <I,5
M/t (0,48 Mmob/) aGo KITpEeHC KpeaTHHIHY 3HH3MBCS HIKYC 50 mu/xB (nuB. Pozmin 4.8,
IIPOKCHMaJIbHA TyOyJonaris).

CJiil TakoX PO3TISAHYTH NHTAHHS NPO TIPHITHHEHHS TIKYBaHHS IPENapaToM Tenodosipy
Tlzonpokcuty ®ymapar/Jlamisymmi/Edasipens 300 mr/300 mr/400 Mr TaGneTkH Ui
NAIEHTIB, y SKHX KIipeHC KpeaTHHiHy majgae Hikue 50 Mi/xB abo piserb ¢docdary
cupoBaTKH KpoBi Hikye 1,0 Mr/mn (0,32 Mmos/ ).

He cxin pasom 3 npenaparom Tenodosipy Jlusonpoxcuiy dymapar/JlamiByxus/Edasipens
300 Mr/300 Mr/400 Mr TabneTKH OIHOYACHO 3acTOCOBYBATH He(POTOKCHYHI JiKapchKi
sacobu (Hanpukiay, amisornmikosumd, amdorepuums B, dockapHeT, TaHIHKIOBID,
eHTaMiIMH, BaHKOMiumH, mmmodosip abo iHTepieiikin-2). SIKIIO  OJHOYACHOTO
jacTocyBaHHS TeHO(OBIpY AHM30ONpPOKCHIy (ymapary Ta HepOTOKCHYHHX 3acollB He
VHUKHYTH, (YHKIIO HEPOK CIIiJl OLIHIOBATH IMOTHAKHA.

Bniue na xicmku

Y KOHTPOJIBOBAHOMY KJIIHIYHOMY JIOCTI/DKCHHI B 000X rpymax, 1o IpOXOaHIH TMKyBaHHS
CIOCTEPIranocs 3HMKEHHS MiHepaTbHOI IIIBHOCTI KiCTKOBOI TKAHHHH xpeGta Ta 3MIHH
KiCTKOBHX GioMapKepiB y MOPIBHAHHI 3 BHXIJIHMM IOKa3HHKOM, TPOTE i moKa3HHKH Oynn
3HAYHO BHIIMMH Y TPYII, IO TPOXOIIIA TiKYBaHHS TEHODOBIPY JAM30TPOKCHITY dymaparom,
XK y TPy MOPiBHAHHS, [0 OTPUMYBaJa CTaBy/HH (KOKEH Y KoMOiHaIil 3 TaMiBYIHHOM Ta
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edasipensom) Ha 144 Tukui. 3MeHIIeH S MinepatbHof LITBHOCT KiCTOK cTerna Oyo
3HAYHO OUBIHM y Wit rpymi go 96 TwkHA. Opnak, npotaroM 144 Tmkmip He Oyno
NABHIICHOTO PU3HKY nepenomis abo 1okasie Kiiniuno SHAYYIIHX aHOManiii KicTok.

His Tenodosipy Bupyanacs y BUI-1-indikosannx giteii ikom BiJ 12 poxkis. 3a HOPMaJIbHUX
YMOB MIHEPaNbHA INMINBHICTE KicTOK Y wiifi BiKOBiii rpymi ko 3poctac. YV mnomy
AOCTIJKEHHI CepeHs MBHIKICTE 30UIBIICHHS KiCTKOBOT TKAHMHM Oynma menmoio y rpyrii,
Aka oTpumysaia TenodoBip, nopieHano 3 Tpynoto nianedo. Ha poseutok ckenera (BucoTY)
lI¢ HE BIIMHYNO. Mapkepn kicTkoBoro OOMIHY y nemiaTpwyHux namicnTin BiKOM Bing 12
POKIB, sKi OTpuMyBamm TEpanio TeHO(OBIpOM, cBimyars Npo 30UIBIMIEHHS KiCTKOBOrO
00MIHY BIMOBiIHO 110 edexris, mpo CIOCTEPIralOThCS y JIOPOCIHX. Yepes MoxmuBHii BrHE
TeHO(OBIPY Ha KicTKOBHIi MeTabomism, TeﬂodposipKJIa.MiByﬂHH/EtjmsipeHa 300 mr/300
Mr/400 Mr rtaGnerku cnix 3aCTOCOBYBATH JIHIIC ITUIiTKAM y Bimi 18 pokie, sxmo
BBZKAECTECA, 1110 KOPHCTD NepeBHIye PU3HK (1uB. Po3zin 4.8).

OTPHMATH BINOBIIHY KOHCYIbTAIIO.

Jlakmayuoos

Jlakroanunoz e plAKiCHHM, aje BOKKAM, NOTEHUIHHO Hebesnmeynmym IS KHTTH
YCKIAJHeHHAM, TOB A3aHHM i3 34CTOCYBaHHAM HYKJICO3HIHUX IHTiGiTOPiB  3BOpOTHOT
Tpanckpunrasu (HI3T). Bigomo, mo AeSAKI iHIN areHTH wnoro KJIacy BHWKIHKAIOTH
JaKToaumnos. JloxnmiHivmi Ta Kiiniumi JaHi cBigyaTh IIp0 T€, IO PHU3HK BHHHKHEHHS
JaKTOANKIO03Y, SIKHI BBAKACTBLCS MONITHEHM edeKkToM Kitacy HyKineosmHmx aHAJIOTIB, Jyxe
HH3bKHH JUI1 TeHo(oBipy Au3onpokcuny ¢dymapary ta namiByuHy. OfHaK meii PH3HK

CKPHHIHT Ha rimepiakTaTemiro A OE3CHMIITOMHMX NALI€HTIB, sKi orpumyioTs HI3T, ne
pexomennyerbes. Ilamientd 3 cumnToMamu 3a3BHYAll MAIOTh piBeHb > 5 MMmomn/nm j
BHMAararote npunuuenns peix HI3T. Pisens MOJIOUHOT KHCNIOTH > 10 MMONB/n1 3a3BHuaii
BHMarae HeBIJIKIaJHOT MeIHYHO] JIOIIOMOTH.

Jinoducmpoghis ma nopyuenns obminy pevosun

Kom6inosana aHTHPETPOBIpYCHA Teparis Oyna mnos'szana 3 ICPEPO3NOJITIOM XHpy B
oprasismi (mimomerpodis) y BUl-indikoBannx mamicnrtis, Ockinbku ana meskmx iHmm
AHTHPETPOBIPYCHHX IIpENapaTiB JoBexeHo HasBHICTh miel moGiynoi peakuii, nami mpo
TeHO(OBIp, namiByauE Ta edasipens sk 36ynukis HelocTathi; niifero, Gyno nokasaso, mo
nepexiz Bix axanora THMiZMHY (Hanpukiaz, CTaBYJHHY) 110 TeHO(OBipy 36inBmYye BMmicT
KHPIB y KiHUIBKax y mamicHtis 3 mnoarpodicio. Bummmii PU3HK jinoauctpodii Gys
TOB'SI3aHUMH, HANPHKIAT 3 JTiTHIM BIKOM IanienTa, 6imsrmoro TPUBAIICTIO aHTHPETPOBIpyCcHOT
Tepanii Ta NOB’3aHAMH 3 IHM MeTaboMYHIME MopyLIIeH MY, Kniniunmit ornsin nosumen

BUMIPIOBAHHSA JTinizis CHPOBATKH KpOBi HaTiecepne Ta PIBHS I'TIoKo3H B KPOBI, a TaKkox
HAJICXKHE MKYBaAHHA T IHIX nopywens (Jme. Posain 4.8).

Mimoxonopianvua ouchyuryis

byio TIPONEMOHCTPOBAHO, 1O in Vifro Ta in vivo AHATIOTH HYKJICO3UIIB Ta HYKJICOTHIIB

BUKIIMKAIOTh  PI3HHH CTYMiHB MOWIKOIKEeHHs MITOXOHpiif. Bymu NOBITOMIEHHS TIpo
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MITOXOHIpiaibHY  mHCdyHKIIO Yy  Bll-meraruBmx  memoBmAT, 1o  33382MM
BHYTPILIHEOYTPOGHOro Ta/aGo  mocTHATATBHONO BIUINBY ~ HYKJICO3WIHHUX  aHAJIOTIB.
OCHOBHMMH HOGIYHIMY SBHIIAMH, SKi NOBIIOMTAIOTHCS, € FeMaTOIOTi v posnann (anemis,
HEHTPONeHis) Ta nopyenHs 00OMiHY pedoBHH (rinepiakraTemis, rinepninacemis). L{i asuma
HacTo HOCATh THM4YacoBHWii Xapaktep. Ilosigommsmocs Mpo  AedKi 1i3HI HeBponoriymi
posnamu (rinepronyc, cyaoMu, aHoMaIbHa noseinka). Hapasi nesizomo, un ¢ HEBPOJIOr1YH1
pPO3Taam  THMYAaCOBMMH Y  TOCTIHHHMMA. byne-sika  jnutweHa,  sxa 3a3Hala
BHYTPINIHEOYTPOGHOT0 BIUTUBY HYKJICO3SHIHHX 1 HYKICOTHAHHX aHamoris, Hapite BlJI-
HEraTHBHI JIiTH, IOBUHHA NMPOITH KIiHiune Ta n1abopaTopHe CHOCTEPEKEHHS i TOBHHHA OyTH
TMOBHICTIO OOCTeXeHa Ha MPeAMET MOMIIUBOL MiTOXOHZApiamkHOI ucdyHKuii y pasi
HAABHOCTI BIJMOBIMHEX O3HAK YH CHMITOMIB, i pesynbraté He BHIMBAIOTE HA HMHimWHi
HaIIOHANEH] pekoMenaanii oo 3aCTOCYBaHHs aHTHPETPOBIPYCHOI Teparii y BariTHHX IUIs
3ano0iraHHs BepTUKaLHii nepesaui BIJ].

THanxpeamum

JlixyBauns npenaparom Tenodoripy /JlamiBymun/Edasipens 300 mr/300 mr/400 wmr
TabNeTKH Cijl HeraiiHo NIPHIAHKTH, JKIIO BHHMKAKOTH KIIHIYHI O3MakW, cCHMIITOMH abo
n1abopaTopHi BIAXMICHHS, 0 CBiTYaTE po nankpeatut (1uB. Poszin 4.8).

Onopmynicmuuni inghexyii

Y nauientiB, ski oTpEMyrOTE AHTHPETPOBIPYCHY Tepamilo, MOXKYTh IPOJIOBKYBATH
PO3BHBATHCS ONOPTYHICTHYHI iHpeKwii Ta inmi yekmannenns BUI-indexuii. Tomy mamientn
NOBMHHI mepeOyBaTH Imij PETENEHUM  KJIHIYHHM  HarjsioM TmiKapiB abo Meauynux
TPalliBHAKIB, AIKi MAIOTh J0CBI nikysaHss BUI-indexuii.

Cunodpom eionoenenns iMynnoi ¢ionosioi

Y BlI-indikoBanux naumicHTis 3 HasBHOW B)XKOIO IMYHHOIO HEJIOCTATHICTIO, 5K HpaBuIIo,
IPOTATOM NEPUIMX KiTLKOX THXHIB a60 Micamip micis NIOYaTKy 3aCTOCYBAHHA KOMOIHOBaHOT
APT Moke BHHHKHYTH 3anajgbHa peaxiis Ha ©Ge3cMMmTOMHI ab0 3aIHINKOBI YMOBHO-
IaToreHHi  30yaHMKH  (HanmpHKiaj, perunit  1IMB, MikoOaKTepianbHi iH(exmil,
ITHEBMOLMCTHY NMHEBMOHIIO) Cepifo3Hi KiiHiuHi cTaEM a60 mocHTeHms cumnTomis. Ilpu
HeoOXiHOCTI CI1ijt po3nouaTu JIKYBaHHSI.

Ocmeonexpos

Xoua etiosnoris BBaxacThes bararoakTopHOIO (BKIIOYAIOUN BKHBAHHS KOPTHKOCTEpOiIiB,
BXUBAHHS ATKOrOMIIO, CHIAbHY iMyHOCYNpEcito, BUIIMH iHIEKC MacH TiNa), MOBIAOMIIANIOCS
PO BHNAKH OCTEOHEKPO3y, 0COGIMBO y MaIicHTiB 3 nporpecyrodoro BlJI-indekuiero ta/abo
TPHBAIOro BIUIHBY KOMOIHOBaHOMO AHTUPETPOBIPYCHOIO Tepamicio. IlamicHTam cimij
TIOPaliiTH 3BCPHYTHCS 3a MEIMIHOIO JOTIOMOTOI0, SKIIO BOHH BiT4yBaloTh Goti B cyriobax,
CKYTICTB CyrJIo6iB a60 BaxkKicTh B pyxax.

Hayienmu nimnvozo eixy

HauienTs nitHBOrO Biky wacTime wmaroTs noripmeHHs GyHKuil HUpOK: TOMY cmig OyTu
06epeHIM NIPH JiKYBaHHI IAlicHTIB TTHEOrO BIKY TeHO(OBipy m30npOKCHITY bymapatom
(taB. HIKYE).

Honomixncni pevoeunu

lanientam 3 pigkicanvu  cnagkoBumu npoblieMaMH  HemepeHoCHMOCT] rajlakTo3m,
nedinutom nakrasn Jlanma a6o MaTbadCcopOIicIo IIIOKO3H-TAAKTO3H He CITix IpUAMaTH 1eit
npemnapar.



4.5 Bzaemoais 3 inmunvn JIKAPCHKUMH 32c06aMu T2 inmi bopmu B3acmoii

Bsaemooii, o emocyiompes RAMIEYOUHY

Oxnmouacne 3actocysanus 3 TPUMETONPHMOM/CY Ib(AMETOKCA30JI0M  TIPH3BOMNTD 10
30UIbIIeHHS TTON] NaMIBYJIHHY Tl KPHBOIO KOHUEHTpanii Ha 40%. Kopurysanns no3u
TeﬂodnoaipfﬂamilamnHfEdJaBipem 300 Mr/300 Mr/400 Mr Tabuerkm me noTpidHe.
JlamiByun He BiMBac Ha bapmakokineTuky TpuMeTonpumy abo cyndamerokcazony.
Bzaemooii, o cmocyiompcs menoghoeipy

Jnnanozun

Onnouacne 3acrocysamns TeHO(OBIpY H30MpOKCHITY dymapary Ta ammamosumy me
PEKOMeHyeThest (nuB. Po3zin 4.4 Ta tabmmmo HHXKYe).

Jlikapcoki 3acobu, wo eusoosmocs HUpKamu

Ockineku  TeHooBip BHBOAHTHCS TICPCBAKHO  HUPKaMH, OJHOYACHE 3aCTOCYBAHHS
TeHOOBIpY JH30MPOKCHITY hymapary 3 nikapcekumu 3acodamu, mo 3HMKYIOTH (yHKIiIO
HUPOK ab0 KOHKYPYIOTh 3a AKTHBHY KaHABLEBY CeKpeLiio yepe3 TPAHCIIOPTHI O11KH

hOAT 1, hOAT 3 a6o MRP 4 (Hanpukian, mia0doBip), MOKe 36LTBIIMTH CHPOBATKOBY
KOHIIEHTpaLiI0 TeHo(pOoBipy Ta/abo JIKapChbKHX 3aco6iB, mo 3aCTOCOBYIOTBCS OJIHOYACHO.,
Cnin yaukarn 3aCTOCYBaHHs TeHO(OBIPY MH30NPOKCHITY dymapaty 3 medpoToKCHUHIME
MKapPCHKUMH  3ac00aMM, TaKHMH sk aMIHOTITIKO3M/TH, amporepuuun B, ¢ockapuer,
aHIUKIIOBIP, IEHTAMI/IHH, BAaHKOMiLMH, un10oBip abo inTepneiikin-2 (qus. Posmin 4.4).
Bpaxosyroun, mpo TaKpONMIMYC MOXKe BIUIMBATH Ha yHKIii0 HEpOK, PEKOMEHIYEThCS
PeTCIBHUH  Harsy npu OMHOYAaCHOMY 3acTOCYBaHHI 3 TeHO(DOBIpY  MH3OMPOKCHITY
bymaparom.

Bsaemooii, wo cmocyrompcs ecpasipenzy

Edasipens BuBommThes musxom MeTaboNi3sMy B NEYiHIi, roNOBHHM wHHOM KaTaJli3y€eThCs
i3odopmoro CYP2B6 renernuno noniMopgroro uuroxpomy (CYP) 450, a Takox CYP3A.
Tomy 3acobu, mo 3MIHIOIOTh akTHBHICT CYP2B6 ado CYP3A, MOXYTh 3MIHIOBaTH
KOHIIeHTpauiio edasipensy B masmi Kposi.

Edasipen3 e kminiuno sasomisum IHIYKTOPOM (hepMenTiB uuroxpomy P450, Takmx sk
CYP3A4; ToMy MOXyTh BHHHKATH B3aEMOMIT 3 jiKapcbkuMM  3acobamm, 1m0
METa0OMI3yIOThCS UM IUIIXOM. [n  vitro epaBipeH3 Takok € iri6itopom UDP-
ToxyporosunTpancdepas, CYP3A4, CYP2C9 ta CYP2CI9, V nepeBaXKHii GimprmocTi
BHIIAJIKIB, KOMA edapipens Bzacmonic in vivo 3 BIIOMHMH CyGcTpatamu CYP3A, unctum
pe3yIbTaToM micis GaraTopasoBHX 103 € 3MEHIICHHS CHCTEMHOI eKCIO3HIT npenapary, 1o
B3aemoxie 3 edasipenzom. Xoua edasipens Moxe miSTH in vivo sK wmeTwHii iaTibGiTOp
CYP3A4 mnicus MepUInX 103, He Oyno TIPOZICMOHCTPOBAHO, IO I BiAGyBaeThCs micis
noyarky inaykuii CYP3A4.

Edasipens ne cain sactocoBysarn ommouaco 3 Tepdenanurom, acTeMizonom, H3AIPHIOM,
TMO3HIOM, GenpumHIoM a60 moxigHuMu PIXKKIB, OCKITBKH Iie MOsKe NPU3BECTH 10 3MiHH
KOHIEHTpaUil LIMX Iperaparis y miaswmi KpOBI.

'"Toprogi Hasem me npexBanidikyorscs BOO3. [[e 3aTBEPIKYETHCS MICIIEBHM OpraHoM 3
PEryJIFOBaHHS JIKapChKHX 3aco6is. YV upsomy WHOPAR s3anartentoBana Ha3pa mimme sk
NPUKJIIA.

Tabruys  nikapcokux — 63aemodiii ona  mabnemox menogosipy  dusonpoxcuny
pymapam/namieyo un/epasipens 300 mz/300 m2/400 m2

Hactynuuit cnucok B3aemopiii me cirin PO3IITIANIATH SIK BUYEPIIHMIA, a 5K penpe3eHTaTHBHHI
JUIS KJIaciB JIKApCBKHX 3acO6iB, MOIO0 SKHX CII BHSIBIATH OGEpexHiCTh (migBHIIEHHIH
BITHB IIO3HAYACTHCS SIK « T», 3MEHIICHMI BILUTHB [103HAYAETHCS «|», Be3 sMiH K «>», TpHui
Ha ICHB «T.H.J», I1BiYi Ha IeHb K «L.H.Z» i OHH pa3s B ICHB 5K «0.p.H.J»).




mixapmxi 3aco0m 3a B3acmoais
TepaneBTHYHHM
CIPSAMYBAHHSIM

Pexomennanii 110,10
0/IHOYACHOI0 32CTOCYBAHHS

Anmuingheruiiini 3acoou

AHTHPETpOBipyCHi npenapari

Ananozu nyxneosuois

3nnoByaun Bsaemopis Bincytus
CraByaun
Abakasip

Abakasip / renodosi p

Abaxasip Ta Tenodorip
HlamiBynn/Edasipens 300
Mr/300 Mr/400 Mr TabreTku He
CJIiJl 3aCTOCOBYBATH 0JIHOYACHO,
OCKUIBKH, OYIKYETHCSI, 1110
ANIATHBHUH edekT abakagipy
Oyae obmesxenuii aGo BincyTiii

EMTpuunTatin / JaMIiBYIMH

EMrpunurabin ta Tenogozip
HJlamiBymun/Edagipens 300
mr/300 Mr/400 Mr taGnetkn
TabneTku He cnin npuiimaty
OJTHOYACHO, Yepes no1i0HiCTh
MIK eMTpunuTabinom ta
JaMiBYTHHOM Ta, SIK OYiKy€eThCH,
BiJICYTHICTh aJIHTHBHHX edekrin
AK Hachiaok (aus. Possin 4.4),

Aunamosun (400 mr oqunm Didanosine
pa3 Ha 100y) / TeHohoORip AUC 1 40-60%

Prsux no6iunmx egekris,
HOB'A3aHHUX 3 JIMTAHOZHHOM
(Hanpukiaz, NaHKpPeaTHT,
JIAKTOANM103, siK Oy110 BUsABIEHO,
30UIBLICHUI, a KiTHEE CD4
MOXXYTb 3HAYHO 3MEHIIATHCS NIPH
OJHOYaCHOMY 3aCTOCYBaHHI.
Takox 3actocysanns
AMIAHO3UHY Yy 11031 250 Mmr
OZHOYACHO 3 TeHO(OBIpOM y
KUTBKOX Pi3HHX KOMGiHAIisX
dHTHPETPOBIPYCHUX MpenapaTin)
Oy’10 moB’s13auHe 3 BHCOKHM
piBHeM Bipyconoriunoi
HenocratHocti. OqHoYacHe
3acTocyBanns TeHodogip
/JlamiBy mun/Edasipens 300
Mr/300 Mr/400 Mr Tabnerky He
PEKOMEHIYEThCS (IUB. PO3/Iin
4.4).

Henyxneosuoni in2ibimopu 36opommuoi MPAnCKpunmazu

Hegipanin
Erpagipun

Onnouacne 3aCTOCYBAHHA 3
Tenodosip

HlamiBy is/Edagipens 300
M1/300 Mr/400 mMr TabreTkn He
PCKOMEHYEThCS Yepes

ATHTHBHY TOKCHYHICTH Ta ]
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BIACYTHICTh KOPHCTI 3 TOYKH
30py eeKTHBHOCTI.

Ineibimopu npomeas

(I)ocamnpcuaBip!puTOHaBip
(700/100 MI
ABOPa3oBo)/edasipens

amIIpeHaBip
Clmugh l ]7%

Hemae 3HAYHOI
B3aEMOIIT 3 peKUMOM
NpHIOMY JIBiYi Ha JieHb
Y CTablIbHOMY CTaHi.

Kopurysanus 1031 ne norpicue.

Docamnpenaip/puronasip
(1400/200 MT
I0/ICHHO)/eaBipen’

AMIIpeHaBip
Crnin l 36% y
CTabLIBHOMY cTaHi

VHuKaiiTe 011H09acHOrO
3acrocypanns Tenodosip
/JlamiBynmn/Edagipens 300
Mr/300 Mr/400 mr Tabnerku Ta
npuiiomy docamnpenasipy oun
pas Ha JICHb.

Caxksinagip
HCG/puronasip (1000/100
MI 18141 Ha 106y)/edasipens

Kniniyno
B3aeMo il
BiJI3HAYeHO.

3HAYyIO1

HE

Henocratubo mannx mis naganms
PEKOMEHIaNIi II0/10 103yBaHHA
CaKBIHABIpy 3 pUTOHABIpOM aGo
0e3 HBOro 1pH oIHOYACHOMY
3acTocysanni 3 Tenodorip
HJlamiBy inn/Edasipens 300
mr/300 mMr/400 mr TabeTky,
OpHovacHe 3acTocyBaHHS 13
CaKBiHABIPOM Ta pUTOHABIpPOM
abo 6e3 HpOro He
PEKOMEHIIYEThCH.

Inaunagip (800 MT
BHYTPIIIHEOBEHHO) /
edasipens

Innunasip
AUC | 31%,
Clrnugh l 40%

Onnouacre 3acTocyBanns
Tenogosipy Jlusonpoxcuy
®ymapary/Jlamisymn/Edasipens
300 mMr/300 M1/400 Mr TabneTkn

3 HEMOTEeHI1i{0BaHUM
1H/IMHABIpOM He

PEKOM eHJI}" CThCH.

Inauuaip/puronasip
(800/100
ABOpa30Bo)/edasipens

MI'

Inpunaeip
AUC | 25%,
Clmughl 50%

OmnouacHe 3acTocyBanus
Onnouacne 3acTocyBanHs
Tenodosipy Juzonpoxcuny
(DYMElpaTyfﬂaMiBy,JlHH/E(baBipeHS
300 Mr/300 Mr/400 mr tabrerku

3 OTeHNIHOBAHNM iHIMHABipOM
PEKOMEHIY€ThCS JIUIIIE TOI,
KOJIM € MOX/THBICTE
KOHTPOJIIOBATH KOHIIEHTPAIIi10
IHIMHABIPY B 1Ia3Mi KPOB.

Puronagip (500 mr
ABOPa3oBo) / edpaBipens

Jocnimxenns
B3aEMOJIIH TTokazann
nomipue 301IbIICHHS

VYHuKaiiTe 01HO9acHOrO
3acTocyBanns Ternogosip
/JlamiBymun/Edasipens 300

| edaBipens

AUC sk s Mr/300 mMr/400 mr tabretku 3

PHTOHABIPY, TaK i s TIOBHOIO 103010 PHTOHABIPY 4epes

edagipensy. HU3BKY I1IEPEHOCHMICTE.
Heabginasip (pisui no3n) / | Jlocnimkenns Onnouache 3acTocyBaHHs 3

B3acEMOJI1H 1TOKa3amm

TabneTkamu TeHo(oBipy
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pi3HI pe3yibTaTH,
BKJIIOYAIOYH
30imemenns AUC ta
Cmin HeNIDIHARIPY Ha
20%, a Takox
3meHmenHs AUC Ha
25% ra 3mermenns Cpyp
Ha 45%.

JUI30IPOKCHITY
rby.\-iapaﬂ.:lamiBymfIH!quaBipeH:;
300 mr/300 Mr/400 mr
PEKOMEH/1yEThCS JTHLIE TOJ,
KOJIH € MOXITHBICTE
KOHTPOJIOBATH KOHIEHTPAILiIO
Hea(iHaBIpy B 11a3Mi KpOB.

Jloninasip / puronasip
M’sKi Kancysm aGo
nepopansHuii pozuun /
edasipens

Tabnerkn
Joninasip/puronasip
(400/100 mr 1BOpa30B0)
(500/125 Mr aBOpa3zoro)
/edpaBipens

Jloninasip/puronasip
(400 mr/100 Mr aBOpa3oBo)
/TeHodoBip

IcToTHe 3HMXeHHS T
JIONIHABIPY.

Jloninagip
Chnin | =40%

KonnenTpanuii
JIOTiHaBipy

noaibHo 10
JIOTIHABIPY/PHTOHABIPY
400/100 mr aBigi Ha
neHs Oe3 edapipeHsy

Jloninagip/puronasip
Hemae 3maunoro Biumsy
Ha napametpu ®K
JIOMiHaBipy/pHTOHABIpY.

Tenodosip
AUC 1 32%
Cnax <
Cain 1 51%

Henocratano nanux ms TOTO,
00 1aTH peKOMeHAanii oo
JI03YBaHHA
JIONHABIPY/PUTOHABIPY TIpH
OJHOYACHOMY 3aCTOCYBaHHI 3
Tenodosip
Alamisymun/Edagipens 300
Mr/300 mMr/400 Mr TaGneTky.
OnnovacHe 3acTocyBaHHs
JIONiHaBipy/pHTOHABIPY 3
TabsieTkaMi TeHO(DOBIpY
JIU30MIPOKCHITY
¢ymapar/namiByun/ehasipens
300 mr/300 mMr/400 Mr He
PEKOMEHITYEThCA.

Ataszanasip/paronasip/
TEHO(OBIPY TU30MPOKCHITY
dymapar

(300 mr mopenno/100 mr
moAeHH0/300 Mr 101€HHO)

AtazaHasip

AUC | 25% (Bin 42 no
13)

Ciax | 28% (1 50 0 1 5)
Chnin | 26% (Bin 46 10 1
10)

Onnoyacue
3aCTOCYBaHHA
arasaHaBipy/pUTOHABIpY
3 TeHO()OBipOM
IPH3BEIIO JI0
301IbIIeHHS
KOHILIeHTpalli i
TeHodogipy. Binsm
BHCOKI KOHLIEHTpaLlii
TeHO(POBIPY MOXKYTh
CIPHYHHATH 06i4yHi
edekrn, o8’ A3ani 3
TeHODORIpOM,
BKJIIOYal0YH HUPKOBI

PO3J1ajIH.

OnnoyacHe 3acTocyBaHHs
aTa3aHaBipy/pUTOHABIPY 3
Tenogogip
Hlamisymun/Edaripenz 300
Mr/300 mr/400 mr tabneTkn He
PEKOMEH/IYETHCS.




Arazanagip/puronasip/
edagipens

(400 mr monenHo/100 Mr
1110,1eH10/600 MT moIeHHO,
BCE BKUBAETHLCS 3 THKEIO)

ATrasanasip/puronasip/
edagipens

(400 mr monenno/200 mr
moaeHno/600 Mr 1moaeHHo,
BCE BXKHMBAETLCS 3 1IKEI0)

ATazanasip

AUC «* (Bia 9% no 1
10%)

Crnax T 17%* (1 8 10 1

27)

Chin | 42%* (Bix 31 no
1351)

ATazanasip

AUC «*/** (gix 10%
1o T 26%)

Crmax <>*/** (Big 5% 1o
126%)

Coni T 12%%/%#* (Bim 16
no 1 49)

(Innyxmis CYP3A4).

* IlopiBHsHO 3
arazanasipoM 300
MI/puToHaBipoM 100 mr
OJIMH pa3 Ha 100y
BBeuepi Oe3 edasipensy.
e 3umxerns Cpin
aTasaHaBipy MOXKe
HETaTUBHO BILUIMHYTH Ha
edeKTHBHICTE
arasaHasipy.

** Ha 0CHOBI
ICTOpHYHOrO
NOPIBHSHHA.
OpnoyacHe
3aCTOCYBaHHS
edasipensy 3
aTasaHaBipom/
PHTOHABIPOM HE
PEKOMEHIY€ThCS.




Tunpanasip/puronasip/
edasipens

Jlani npo B3aemoniio
MIX THIIpaHaBipoM Ta
eaBipeH30M BiICyTHI

Cnin yHuKaTi noeHanus
Tenodorip /Jlamisynn/Edasipens
300 mr/300 Mr/400 mr tabneTkn

Ta THTIPaHAaBip/PUTOHABIP.

Hapynasip/puronasip (300/100
MT 21Bi41 Ha 106y)/edaripens

Mapynasip/puronosip
(300Mmr/100mr aBiui Ha noby)/
TeHO(OBIp

Hapynasip
AUC|13%,
Cmin|31%.

Edagipenszy AUC 1
21%,
Cmin 1 17%

Hapynagip

Hemae 3nagnoro
BIUTHBY Ha [apameTpH
OK

JapyHaBip/pUTOHABID.

Kniniune sHauenns 3min
KOHLCHTpalliif JapyHasipy Ta
eaBipeH3y He BCTaHOBJIEHO Ta
MOJKe 3MIHIOBATHCS 3a71€XKHO BiJ,
HaIpyK/Ia)l, HasBHOCTI KITiHIYHO
3HAYYNI0] Pe3UCTECHTHOCTI 10

napyHagBipy.

Hapynasip/putonasip crig
3aCTOCOBYBATH 3 00EPEIKHICTIO Y
nocananui 3 Terodogip

/JlamiBy nun/Edasipenz 300
mr/300 mr/400 Mr TabneTky .

Tenodogip

AUC 1 22%

Cmin 1 37%
Anmazonicmu CCR-5
Mapagipoxk (100 Mr agiui Ha Mapasgipok IIpu omHovacHOMY nikyBaHHi
no0y) / epasipens 600 Mmr omun | AUC 1 45% MapaBipoKoM Ta edaBipeH30M mpu

pa3 Ha 100y

Cmax | 51%

BIJICYTHOCTI rocuienoro IIT,
JI03YBaHHs MapaBipoKy CJIiJ
301nbImHTH 10 600 Mr ABiYi Ha
JeHb. IHmi komGinauii gus. y
KXJI3, mo onncye Mapasipok.

Ineibimopu inmezpasu

Panrerpagip (400 Mr pasosa Panrerpasip ITpu oxHO9acHoMy 3acTocyBanmi
n1o3a) / edapipens AUC | 36% TeHO(OBIpy AM30NPOKCHITY
Paarerpasip (400 Mr Biui Ha AUC 1 49% qnymapary/ﬂaMiBynHHyfeQJaBipeHay
IeHb) / TeHodOoBip Cmax 1 64% 300 mr/300 mMr/400 Mr He moTpiGHO
KOPHI'YBaTH J03Y.
Hporurputkosi 3acotun
Keroxonazoun (400 mr pazoea Ketoxonazon C1ift posrysHyTH ansTepHATHBHMIL
n03a; edasipens 600 Mr B AUC | 72% NpOoTUrpuOKOBHii 3acib abo
cTablLIbHOMY cTani) / edaipens CKOPHCTATHCA MOHITOPHHIOM
TEPaNeBTHYHUX Nperaparis
(TDM), sixmo Taxwmii €.
ITpakona3zou (200 Mr 1Biyi Ha ITpakonazon Chix posrnsiHyTH anpTepHaTHBHMIL
1no0y) / edagipens AUC y crabineromy npoTHrpubKoBHii 3aci6 abo

ctani | 39%,
Cmin | 44%

BHKopucrosyBat TDM, skio
TAKHi €,

IMocaxonaszon (400 Mr npivyi Ha | [locakonazon Cinii yHHKATH 0/1HO9aCHOT O
100y /400 mr 1 pas B nens) / AUC | 50% 3aCTOCYBaHHA 1103aKOHA30J1y Ta
edasipens Cmax | 45% edasipensy.

D.rykonazon (200 mr 1 pas na

Hemae 3nagno07




'?06)-') / edhaBipens

B3acMOJTiT

Bopuxonasoa (200 1eivi na
100y) / Edasipens (600 mr)

Hemae nannx

He cnin onsovacno npusnavary
edasipens 1a BOpHKOHa30I v
CTaHIapPTHHX JI03aX.

Bopukonazon (200 Mr isivi na
Aessb) / easipens 400 mr mons

Bopuxonason
AUCss | 77%:

edasipens
AUCss 1 44%

3MeHwenns 103u edasipensy 3
BOPHKOHA30JI0M Y CTaHIapTHiif
71031 IPU3BOIUTE /10 3HAYHHX 3MiH
y papmakoxineTnui 060x
npenaparis, TOMY iX He ciiif
3aCTOCOBYBATH O/THOYACHO.

Bopukonason (400 Mr apiui na
100y) / edasipens 300 mr oqun
pas na nody

Bopukonazon
AUCss | 7%;

edasipens
AUCss T 17%;

06u1Ba NOPIBHSHO 3i
CTaHJIAPTHUMH JI03aMH
BOPHKOHA301y Ta
edasipensy (200 mr
IBi4i Ha 106y Ta 600
MT IIOJHS) BIIITOBITHO

Ko Heobxigne oxHOYacHe
3aCTOCYBaHHs1, BOPHKOHA30J1 CJIif
Aosysati 400 mMr z1Bidi Ha 106y, a
edasipens - 300 Mr ol pa3 Ha
1100y. OCKiNbKH 3MEHIIeHHS 103H
earipeHsy ne MoxHa
KOMIICHCYBATH 3a PaXyHOK
Tenodosip JlamiBy mun/Edaripens
300 mr/300 Mr/400 mr TabneTku,
CJIi/1 3aCTOCOBYBATH
IbTCPHATHBHI NpenapaTtu
edasipensy, Tenodosipy Ta
naMiBynuuy (muB. Posin 4.3).

Anmuﬁakmepimwi/npomumyﬁepkjyﬂbo:mf 3acobu

Ha 1100y, 6araropazosi n03u) /
edaripens

Knapurpominnn (500 mr apiui { Knapurpominun

AUC | 39%;

14-OH-
XJIOPHTPOMIIIHH
AUC 1 34%

Kuiniune 3navenns nux amig y
KOHUEHTpALil KIapHTpoMiLHHY,
SIKIIO TaKi €, HeBinome. Bucoka
9acToTa BHCHIIAHb CIIOCTEpiranacs
IIPH 0JIHOYACHOMY 3aCTOCYBaHHi
npenaparis y 3JI0poBHX
nobpososuis. Ilpu MosxIHBOCTI
3aMIHUTH HAa a3MTPOMILHH.

AsuTpominun (600 Mr pa3osa
Ao03a) / edasipens (400 Mr oqun
pas3 Ha JieHs),

Hemae xniniuno
3HaAUyNIo!
dapmakokineTHuHOT
B3aeMOiT

Kopurysauns 103m 11s 060x
NIKapChKUX 3aco6iB He HoTpibHe

Pudamuinmn (600 mr 1 pa3 Ha
100y, Garatopa3osi J03u)/
edaripens

Edagipens
AUC | 26%,
Cmin | 32%

Crin Bpaxosysaru, mo npu
OIHOYAaCHOMY JIiKYBaHHi 11032
easipensy 36inbmyerses 3 600
MT 710 800 MT oj1MH pa3 Ha J00y.

Pudabyrun (300 mr 1 pa3 Ha

Pudabyrun

Ilpn ommovacuomy nikysanmi

Iipumeramin / epasipens

IPH OJITHOYACHOMY
3aCTOCYBaHHi 3
edasipenzom

n00y) / edasipens AUCss | 38% HEOOX1HO 301IbIIHTH 103y
pudabyruny Ha 50%

lpomumansapiiini 3acobu

ATOBaKBOH Hemae odiniitnux

Xaopoxin JOCIIIKEHb B3acMOJTii,

Meduroxin Bzaemonis 3

Iporyania, JIKapCEKAMH

Cynbpagoxenn 3acobamu ta Gesnexa




OIIIHIOBAIACK He
CHCTeMaTHYHO; Ha
TCOPETHYHIH OCHOBI
KJIIHIYHO 3Havy1i
NKapChKi B3aeMOoIii 3
edasipenzom
MaJloiiMoRBipui

AMmozniaxin/aprecynar (600/250
MTI OZIHH pas3 Ha 100y)/edasipens

Jlocnimkenns
B3aemonii (EFV y
cTabinbHOMY cTaHi)
OyI10 npHnHIHEeHO mic/s
TOTO, AK y MepIIuX
JBOX J1I0OpOROIBIIB
BHABHIIH
OescumnToMEe, ane
3HAYHE MiIBHINCHHS
PIBHA NEYiHKOBHX
(epmenTis micns
TPHIEHHOTO Kypcy
JIKyBaHHS
amotiaxinom. AUC
amomiaxiny 1 1141
302% BinmosigHo

Mozxnuse 36inbmenns
TOKCHYHOIO BIUIHBY Ha ICYIHKY.
Cnijx yHMKATH OHOYACHOTO
3aCTOCYBAHHS.

Xinin / edpasipens

Hemae odiniitnux
JOCTIDKEHE B3aEMOIIT,
X1HIH HHPOKO
MeTaboizyeTses
CYP3A. Onnouache
3aCTOCYBaHHA 3
edasiperzom Moxe
3MEHIIHTH BILTHB
XiHIHY Ta 3MEHIIHTH
IPOTHMATISPI HHHHA
edexr

SIKIO € MOKIUBICTS, Ipu
OQHOYACHOMY JIIKyBaHHI 3
edagipensom ciix
BHKOPHCTOBYBATH
AIBTCPHATHBHHMIA NIpenapar Xininy

Jiomedantpun, ranopanTpun
/ edaBipens

Odiniitanx
JAOCIIUKEHD B3aeMoii
Hemac. [i arentn
MeTaboIi3y0ThCs
CYP3A; orxe,
OJHOYAaCHE JKYBaHHS
ehasipensom mMoxe
3MEHIIUTH
KOHIIEHTpALIifo.

He pexomennyetses oqnouacne
BHKOPHCTAHHS

ApTemisuHiH Ta iioro moxiani /
edasipens

Hemae odiniiianx
JIOCIIIJUKEHD B3aeMOIiT,
ApTeMi3uHiH Ta Horo
ITOX1JTH1
IEPETBOPIOIOTHCS B
aKTHBHI MeTaboIiTH 32
Aonomorow CYP3A,
Brums edasipensy
MOYKE 3MCHITHTHCS.,




Emnipuuni aani
BIJICYTHI, a MOKJ/IHBI
KJIIHIYHI HACHi KK
HERBIJIOMI

TIPOTHBIPYCHI 34COBH, 1110 3ACTOCOBYIOTHCH ITPH T'EIIA THTI B

Anedosip nuniBokcn / AUC « Tenodoripy msonpoxenty

TeHO(OBIp Cmax < dymapar/Jlamisy inu/Edaipens
300 Mr/300 mr/400 Mr Tabnetkn e
CJIId IPHHMATH OHOYACHO 3
anedoBipoM JHIIBOKCHIOM yepes
04iKYBaHY BiZICYTHICTb aHTHBHOL
peakuii (1uB. Posgin 4.4).

EnTexagip AUC < Hemae kniniyno 3Ha9ymIMx

(1 Mr monenno) Cmax «» (bapMaKkoKiHETHYHHX B3aeMOTii

IpH OAHOYACHOMY 3aCTOCYBAHHI
Tenodopipy ausonpokcuny
Qymapar/JlamiByun/Edasipens
300 mr/300 mr/400 Mr TabneTku 3
E€HTEKaBIipoM.

IIPOTUCYJIOMHI ITPEITAPATH

Kap6amasenin (400 mr 1 pas na
100y) / edasipens

Kapbamasenin
AUCss | 27%,
Cmin | 35%;

edasipens
AUCss | 36%,
Cmin | 47%

Cnin yaukaty oHOYacHOro
3aCTOCYBAHHS, SKIIO HE MOYKHA
KOHTPOJIFOBATH KOHUECHTPALIIIO
Kapbamaseniny ta edasipensy B
IUIa3Mi.

Deniroin / edasipens

Hocmimxenns
B3a€MOJIIT BiJICyTHi.
Knipenc deniroiny ta
edasipen3y, iimosipHo,
Oyne 36inbmenHii.

Cnix yHuKaT 01HO9acHOro
3aCTOCYBaHHS, AKIIO HE MOYKHA
KOHTPOJIIOBATH KOHLEHTPAIIIO
kapbamasemniny Ta edasipensy B
IUIa3Mi.

Baasnpoesa kuciaora (250 mr
ABIYi Ha no6Y) / edaripens

Hewmae itmosiprocTi
3HAYHOI B3acMOIil.

Birabarpin

Hewmae itmoBiprocTi
3HA4HOI B3aeMOIi1

Tenodosipy muzonpokcmmy
(bYM&paT/ﬂaMiBy,uHHfE(baBipeH3
300 mr/300 Mr/400 Mr Tabnetku Ta
BirabaTpun MoxHa 3aCTOCOBYBATH

OJIHOYacHO Oe3 KOPHUI'YBAHHSA JI03H.

CEPLEBO-CYJIUHHI IIPETTAPATH

bnoramopu kanvyiceux xananis

Juriazem (240 mr moJIeHHo) / | JIunTiazem Cnin xonTpomOBaTH KJIIHIYHY
e(aipens AUC | 69% Ppeaxiiio yunriaseMy Ta mpu
HEOOXIAHOCTI 361IBIITH 103Y.
Hezanerunainriazem
AUC | 75%
N-MoHOIEe3MeTH I
JUITIazeM
AUC | 37%
Bepanamia, gpenoammin, Bzaemosis ne Cnin KoHTpomoBaTH Kiiniuni
Hideaunin, nikapinin / BHBYCHA, peakuii i npu HeoOXixHOCTI.. N

|



edasipens

Konnenrpauis
Onokaropig
KallbLIEBUX KaHaJiB,
HMOBIpHO, Gy e
3HHKEHA IpH
OZIHOYACHOMY
JIKYBaHH] 3

30LIbIIITH 103y OiokaTopis
KanbLieBHX KaHaNiB.

edasipensom.
I'inoninioemiuni saco6u
Aropsacrarun (10 mr | pa3Ha | AtopBacratun Heo6xinno nepioanuno
noby) / edasipens AUC | 43% KOHTPOIIOBATH piBeHb

IloBHa akTHBHA

XOJICCTepHHY Ta 301IbIIyBaTH 103y
aTopBacTaTHHy y pasi

YacTHHa HeLoCTaTHLOT e(heKTHBHOCTI.
AUC | 34%
Hpaegacraran (40 mMr oun pa3 | IIpaBacraTun Heo6xinuo nepionnuno
Ha 7100y) / edaBipens AUC | 40% KOHTPOJIFOBATH piBEHH
XOJecTepuHy Ta 36iNbIIyBaTH 103y
NIpaBacTaTHHY y pa3i HEIOCTATHLOT
eeKTHBRHOCTI.
Cumpacrarun 40 mr oqun pa3 CumBacTtaTun HeobximHo nmepioguuno
Ha 5100y) / ehasipens AUC | 69% KOHTPOJIOBATH PiBEHb

IToBHa akTHBHA
YacTHHA
AUC | 60%

XOJICCTEPHHY Ta 30LIBITYBaTH 103y
CHMBAacCTaTHHY V pa3i
HEIOCTaTHLOI e(heKTHBHOCTI,

PosyBacrarun / edasipens

B3aemonis He BuBuYeHa. PosyBactatin BuBOMTECS
IIEPEBAXHO Y HE3MIHEHOMY BHIJIS 3 exanmismu; Tomy
MeTaboiuHa B3aeMois npenapary 3 epasipeH3om He
OYIKYETBCS.

I'OPMOHAJIbHI KOHTPA LENTHB.

H

E'riﬂinecrpaniom’noprecmma'r
(0,035 mr + 0,25 mr LIOZICHHO) /
edasipens

Konuenrpanis
CTHHIIeCTpamiony He
3MIHIOETECS.

AUC
JICBOHOprecTpeny |
83%,

AUC
HOPEJIreCTpOMIHY |
64%

(axTnBHI MeTabomiTh).

JonaTkoBo 10 opaibrux
KOHTpPALIENTTHBIB CJTi
BHKOPHCTOBYBATH iHINI Hasiiini
METOH 6ap’eprHoi KonTpanenyi;.

DMPA (150 mr
BHYTPINIHBLOBEHHO pa3oBa J103a) /
edasipens

DapmakoKineTHKa Ta
edexTuBHicTE DMPA
He 3MiHIOBaJIHCA Yepes
OJTHOYacCHE JTiKyBaHHS
edasipenzom

Yepes obmesxeny IOCTYIIHY
iHpopmaizo, kpim FOPMOHAIBHOT
KOHTpauenmii, Heo6ximnHo
BHKOPHCTOBYBATH iHINI Haniiini
MeTonm 6ap’epHoi KoHTpamemni;,

e

Etonorecrpen (immnanTar) /
edapipens

Bsaemonis ne
BHBueHa. Yepes
YKo easipensy
CYP3A moxHa
OYIKYBATH 3HIKCHHS

Oxpim ropmonamshof
KOHTpauenuii, HeobxinHo
BUKOPHCTOBYBATH iHIII Hatiigi
MeToan 0ap’epHOl KOHTpaneri,




KOHLEHTpaIii
CTOHOTECTpey.,
Hosinomnsnocs npo
ITOCTMAPKeTHHTOB1
IOBITOMJICHHS TIPO
Hee()eKTHBHICTh
KOHTPAalENTHRIB 3
CTOHOTECTPEIIOM ¥
Hali€HTIB, AKi
OTPHMYBaJIH
edasipens

IMYHOIENIPECAHTH

Takponimye, IHKJIOCIIOPHH,
cupoJimye / edasipens

B3aemonis popmansho
He puBYeHa. [lpu
OHOYaCHOMY
JKYBaHH1
edaripersom MoxHa
OYIKYBATH 3HHIKCHHS
KOHIEHTpaNii mux
iMyHOJIenpecanTiB.

Moo, 3nano6utses kopekuis
1034 iMyHozienpecanTis. [Tix yac
II09aTKy a00 NPHIHHCHHSA Teparii
Tenodozipy JAH30IPOKCHITY
bymapar/JTamisy aun/ Edagipens
300 mr/300 Mr/400 mr tabnerku
PEKOMEHAYETBCA peTeIbHUI
MOHITOPHHI KOHIIEHTpaLIiif
IMYHOJIETIPECAHTIB IPOTATOM
HIOHalMenIe 2 THXKHIB (10
AOCATHEHHS CTal0l KOHIEHTpaIlii).

IHIIIE

Meranon / edasipens

AUC metapony | 52%

Cnin KOHTpOMIOBATH CHMITOME
abcTuHeHIii Ta npu HeobXinHOCT
30LIbIIYBaTH 103y MeTaI0Hy.

Bynpenopgin / edasipens

bynpenopdin
AUC | 50%;

HOpOynpeHopdin
AUC | 71%

(aKTHBHWHIA Merabomit)

HesBaxaroun nHa
3MEHIIIEHHS
KOHIIEHTpalii, ’KoaeH
NalieHT Y A0CTi[PKeHH]
HC MaB CHMIITOMIB
CHHIPOMY BiaMiHH

Cr1ix KOHTPOMOBATH CHMIITOMH
abCcTHHeHIIT Ta py Heo6ximHocTi

30LTbImyBaTH 103y Oynpenopdiny.

Bapapnn / edasipens

Hemae nocrynnux
JOCIIJKEHb B3aeMoIii
Onnoyache
3aCTOCYBaHHS MOXe
3MEHIINUTH (i 3
MEHIIIOI0 HMOBIpHICTIO
301IBIHTH
KOHIIEHTpAIIi1o
Bapgapuny.

Heobxinno KOoHTpomoBat MHB.
Mosxe 3nan06uTHCS KOPHUTYBaHHS
11034 BapdapuHy.

Jlopaszenam (pazosa n03a 2 mr) /

| edasipens

Jlopazenam
AUC 1 7% (Bin 1 1 mo

Hemae neobxinnocti KOPHUTYBATH
Jlo3y :




114)
-Mi;mm.ua.u, Tpiazonam / Bineyrni nocnimkenns 11i 6ensoniazeninu

edaripens B3a€MO/Ii1 MeTabomizyioTees CYP3A. Xoua
edasipens e inaykTopom CYP3A
In Vivo, Bil Jiic 5K iHTiGiTop in
vitro. Bimme ogrovachoro
3aCTOCYBaHHY Ha
(hapMakokiHeTHKY MiZasonamy Ta
TpHa301aMy HEBIZIOMHIA,
Onnouyacro 3actocoByBatH ey 3
obepexHicTio.

3Bipodiii (hypericum BiacyrHi nocnixenns CynyTHe nikyBanHS

perforatum) / edasipens B3aEMOIIT npotunokasane. OjHoyacHe
3aCTOCYBaHHS MOe 3HU3UTH
PiBeHE ehapipensy Ta cripuaHHUTH
BIPYCOJIOIYHY HEJIOCTATHICTD.

4.6 Bariruicts Ta nepioa naxranii
Kinku penpodyxkmuenozo 8iKy

Ha nizcrasi nanmx nocmimxens na TBAPHHAX, PEKOMECH/YETLCA YHHKATH BariTHOCTI, XKIHKaM, sIKi
OTPUMYIOTEL e()aBipeH3, OJMH i3 KOMIIOHEHTIB TeHndJosipraMiBynHHquJaBipens 300 mr/300
Mr/400 Mr tabneTky. Bap’epny xonTpaneniio 3assxn CJiZI BHKOPHCTOBYBATH B IOCIHAHH] 3
IHIIMMH  MeTozamu KOHTpanenuii (Hampukian, opalbHHMH a6o IHITHMH  TOPMOHATBHUMH
KOHTpauentusamu). Yepes tpupammii IEepioJl HamiBBHBEAEHHS cdasipensy pekomeHIyeThes
3aCTOCOBYBATH aJIeKBATHI 3aco0H KOHTpauemiii npotsroM 12 TKHIB micns npunuHenHs
npuiivanns  edasipensy. JKinku PENIPOXYKTHBHOTO BiKy MOBHHHI IIPOITH TCCTYBaHHS Ha
BariTHICTh J0 MoYaTKy npHiioMy TabIeTok TeHodoBipy AH30NPOKCHITY
QJymapa'ryfnaMiBy,uHHyfc@aBipeHgy 300 mMr/300 Mr/400 mr.

Bazimuicme

Hocnimkenns edasipensy Ha TBapuHax MoOKazaiy PEIIPONYKTHRBHY TOKCHYHICTB, BKIIOYAIOYH
BHPXXEHY TEPATOreHHY ik (IuB. Posin 5.3). losinomusnocs npo Bunakn nedexTie HepBOBOT
TPYOKH y HEMOBIIAT, HAPOKEHHX JKIHKAMM Y niepuomy Tpumectpi. Hassri noctmapkerunrosi
JlaHi (Www.apregistry.com), mo BKTIOUaIOTE AOCTATHIO KUTbKICTh BAriTHOCTEH, 106 BHKIIOYHTH
No/BifiHe 36iLMbIIeHHs Bifg BHXIIHOTO piBHS, He ACMOHCTPYIOTh 30LIBIIEHHS KiIBKOCTI BaJI
PO3BUTKY Yy MatepiB, ski 3a3Haim BIUTHBY edaBipensy, ni Gymb-sxoi KOHKpPeTHOI Mojeni Baj
po3BUTKY. Edasipens ue cuig 34CTOCOBYBATH NPOTATOM IEPUIOTO TPUMECTPY BAriTHOCTI.

Jocnikenns na TBApHHAX He BKA3YIOTh Ha NpsAMHA un HENPAMUI  IIKIUIMBUI  BIUIMB
TeHODOBIPY TH30MPOKCHITY ¢ymapary Ha BaritHicTs, BHYTPIIIHBOYTPOOHHIH PO3BHUTOK, IOJIOIH
abo mocTHaTaNLHUI PO3BHTOK (muB. Posnin 5.3). V moaunn Gesmexa 3aCTOCyBaHHA TeHO(DOBipy
Tl Yac BariTHOCTI M0 KiHUS He BCTAHOBNICHA. [Ipote Gyno Bixcremeno mocraThio KimbKicTs
KOHIEHTpauiii y mepuiomy TPUMECTPI, MO0 BHABATH NpHHAiMHI NOJBilHe 361IbIeHAA PH3HKY
3arajlbHUX  BPO/UKEHHX  Ban, He cnocrepiranocs  36imbIIeHHS BPOJDKGHHX  Baj
(www.apregistry.com).

He nosinomasiocs PO MiABHLIEHHKIT PH3HK BPOIUKCHMX BaJl M1 Yac 3aCTOCYBaHHS NaMIBYAHHY
(Www.apregistry.com). Onak He MOXKHa BUKIIOYATH PU3HKH JUIA TLTO.LY.



Hepes  moxmsi Tepatorensi  edexrn edasipensy, TEHO(ORBipy AM30IPOKCHITY
rbymapa'r}'f_qamBy,mm)-'fedJaBipemy 300 Mr/300 mMr/400 mr TadieTky He c¢nig 3aCTOCOBYBATH
TPOTATOM  1EpuIoro  Tpumectpy BariTHOCTI, a 3aCTOCOBYBATH JIHINE HPOTArOM HACTYIIHOTO
TPHUMECTDY, AKINO BBAKacTheS, 1110 KOPHCTh nepeBakae pu3HK.,

I'pynne BHI'0J0BYBaHHs

poboTa 3 Mexanismamy.
4.8 Iobiuni edextn

Y KOHTpOTBOBaHHX KIIHIYHUX BUIPOGYBaHHSIX TiJ gac JikyBanas indexmii BIJI-] edaBipensom,
NaMIiBYTHHOM Ta/aGo TeHodoBip AH3ONIPOKCHITY (hymMapaToM moBizoMiszocs IIpo Taki mobiymi
SIBHIIA.

Huwxue naseneni mo6iumi Peakuii mo BRakaOTHCH NPUHAHMHI MOJIIHBO MOB'S3aHMMK 3
JKYBaHHAM, 33 CHCTEMOIO OpraHi3my, Kiacom OpraHiB Ta abCcomoTHOO 49acToTor. Yacrorn
BH3HAYAOTBCS SIK JIyKe wacTi (= 1/10), vacri (= 1/100, <1/10), mevacti (= 1/1000, <1/100),
piakicui (> 1/10 000, <1/1000) ), xyxe piakichi (<1/10000). Kpinm TOro, nepepaxoBaHdi mo6iyui
Peakuii, BHSBIeHi mix yac 3aCTOCYBaHHS y nicnsapeecTpaniinmii nepio (kareropis wacrtor:
«HEBIIOMa»). OCKiNEKH Bomm HOBIIOMIIAIOTECS A00pOBITBHO  Bij nonynanii HeBizoMoro
PO3MIpY, HEMOXKIHBO OMIHHTH wactoty. I[i monii Oymn BrmIOYeH] 49€pe3 iX NOTeHmiitHmii
[IPAYHUHHO-HACI IKOBHit 3B'S30K 3 aKTHBHUMH KOMIIOHEHTaMH
TCHOd)OBipfﬂaMiBy,HHH/Eq)aBipCHS 300 Mr/300 mr/400 mr TabJIeTKH, BPaxoBYIOUH Takosx ix
CepHO3HICTE Ta KiNbKicTs HOBIIOMJIEHB.

HHopymenns 00Mminy pewoBun i Xap4yyBaHHs

Hyarce  yacmo: NIIBHICHAA  piBHA TPHITIILCPH/IIB HaTine, 3arananHOro XoJecTepuny,
TNoNpoTeiniB BucoKoi Ta HA3BKOI MiTbHOCTI, rinooctharemii

Pioko: MOJIOYHOKHCIIHIT anumo3

Hesioomo: JinomucTpodis, rinokamiemis,

Hopymenns cucremu Kposi Ta JiMmparnunoi CHCTEMH

Hevacmo: HEHTponenis, anemis, TpoMbonuTonenis
Hyoice pioko: ancra arnnasis epUTPOLHTIB

Hopymenns AHXAHHSA, TPYIHOT KIITKH Ta cepeaocTinns

Howwupeni: xamens, nasampy; CHMIITOMHM




yawce pioxo: samumka
Posnanu nepronoi cHeTeMu

Hyarce yacmo: 3amaMopoOYeHHS

Howupeni: anomanpni CHH, IOPYIICHHS YBaru, roI0BHUH 6inb, Gescoms, conmpicrs,
Hevacmo: 30Y/UKeHHs, amHesig, arakcis, nopymenns KOOp/MHaMi, cTaH cryranocti
CBIZAOMOCTI, cyzomu, HEHOPMaILHE MHCIICHHS

Hyaice pioko: neprdepnyna neiiponaris (mapecresii)

Hegioomo; TpeMop

Henxiuni possaann

Howwupeni: Tpugora i Jenpecis

Heuacmo: snnusarors ma nablabHicTs, arpeciio, elipopuunnii nacrpiit, FamonnHanii, Maniio,
apaHoio, crpoby caMory0cTBa, cyiuuaanrsyi JYMKH

Hesinomo: nespos, camory6cTBo

Fenarobiniapni NOPYMICHHA

Yacmo: ninsnmenus PIBHS NeYiHKOBHX tdhepmenTin
Heuacmo: roctpuit rematur
Hegidomo: neyinkora HEJIOCTaTHICTh, CTEAaT03 NMeYiHKy

Hupkosi ra cewosi posaanu:

Pioko: roctpa HHPKOBa HeNoCTaTHICTh, HHpKOBa HEJI0CTaTHICTh, IPOKCHMANbHA HHPKOBa
TyOynonaris (BKmouaroun CHHAPOM MaHKOHI), migBHImCHHS piBHS KPEaTHHIHY B CHpOBaTIli
KpOBi

AHyarce pioko: roctpuii KaHaNIbICBHIT HeKpo3

Hesidomo:  wedpur (BKImOUYalOYH TOCTPHH  IHTepCTHIIATLHUIE HepHT), Hedporennmii
HEIYKpOBHii miaber

Iopymenns 3 00Ky mkipu Ta NAMKIPHOT KIiTKOBHER

Hyoice wacmo: sucun

Towwpeni: ceepbix, Bunaninns BOJIOCCS

Hevacmo: MYIBETH(OPMHA epHTeMa, cuuapom Crienca-/[xoncona
Hegioomo: potoanepriyumii JAepMaTHT

IMopymenns OTIOPHO-pPYX0BOT0 amapary Ta cnoyunoi Tkanuuy
Howwupeni: aprpanris, mianrig

Hesioomo: pabaomionis, octeomansmis (mposiBiIseThCs 51K Gintp Y KicTKax i piako CrpHsie
nepenomam), M’s30Ba crrabkicTs, Mionaris, ocTeonekpos (muB. Po3iin 4.4.)

Mopymenns 3 Goky PEIPOXYKTHBHOT CHCTeMH Ta MOIOYHHX 32103

Heuacmo: rinexomacris
IMopymenns 3 0oky opranis 30py

Heuacmo: nomyainns 30py
IMopymenns 3 00Ky opranis CIyXy Ta jgabipunry

Heuacmo: 3anaMopoYeHHs
Hesidoao. mym y ByXax

HLayukoBo-knmkogi po3aau S 1

Lyorce wacmo: ziapest, Hy10Ta, 6mOBaHs _ ks | gl




Hacmo: 6inp y KHBOTI, METEOPH3M
Heuacmo: rocrpui [aHKpeaTHT

3arausni posnaan

HYacmo: Broma, HE3NyXKaHHA, TMXOMaHKa
Hegioomo: CHHJIPOM BIZTHOBJICHHS IMyHiTeTy (B, Possin 4.4), noueproninns

Onnce oxpevux nodigany peaxuiii
Hupxoea ty6yaonaris

Hacrynni no6igni peakuii, nepemiveni iy 3ar0JIOBKaMM CHCTEM Opramismy BHIIE, MOXYTb
BUHUKHYTH SIK HaCTigoK NIPOKCHMAIBHOI  HHPKOBOT TyOynonarii, cnpuumpenoi TeHo(oBipy

AM3OTPOKCHITY (ymaparom: pabmomionis, ocreomansiis (IposiBIsIeThCS 51K Gimg Y KICTKax i

Cumnromu HEpPBOBOI cHCTeMH

Cumnromu 3 00Ky HepBOBOI cHcTeMu € 3aranbHUMH U1 edasipensy, oxnoro 3 KOMIIOHEHTIR
TeﬂodJOBip/J]aMiByﬂHH/Ed)anipeﬁz 300 Mr/300 Mr/400 wmr TalueTkd. YV knimiunmx
KOHTPONBLOBAHAX IOCIKEHHSIX edasipensy cummromu HCPBOBOI cHCTeMH Bix momiproi 10
BaXKOI iHTEHCHBHOCT] BigyBamm 19 % (TaxKi 2 %) NalieHTIB, a 2 % namienTig IPUITHHAIIH
TEPAIliio Yepe3 TaKi CHMITOMH. 3a3Buvail BoHM MoYHHAIOTHCS IPOTATOM HEPIIHX OJHOTO-IBOX
JHIB Teparii edasipen3oM i 3a3ppyaii SHHUKAIOTh ICNIS MepHmmx ABOX-HOTHPBOX THXKHIB. BoHni
MOKYTb BHHHMKAaTH 4acTilre, sKimo TeHOtponip/JIaMiByﬂHH/Ed)aBipeHa 300 Mr/300 mMr/400 wmr
TaOJIeTKH NPHHMAIOTE OZTHOYACHO 3 T3KEe, MOKITHBO, uepe3 30UIbImeHH S piBHs edaBipensy
asmi (muB. Poszin 5.2), 3naetbes, mo A03yBaHHA IIEPE] CHOM TIOKpalye NepeHOCHMICTh 1ux
CHMITOMIB (uB. Po3in 4.2).

KicTkosi edexrn TeHooBipy y minriTkis

npobnemoro 6esnmexn. Omninka INOOIYHUX peakujii IPYHTYETBCSL Ha OZHOMY PaHZIOMi30BaHOMY
JOCTiKeH ] y 87 neaiaTpugHux NalienTiB, indikoannx BLJI-] (BikoM Bin 12 mo <18 POKiB),
SKI OTPHMYBaiIH JIKYBaHHS TeHooBipoM (N = 45) abo mnmageGo (N = 42) y nmoennanmi 3
IHITHMH aHTHPETPOBIPYCHHMH  3acoGanmu npoTsroM 48 TtwxHiB. Edektn na KICTKY, sKi
CrocTepiranucs y nireit Bikom Big 12 POKIB 1 cTapmi, Taki sk 36iTbenns pereHepanii KicTox,

4.9 Iepenosysanus

V pasi nepenosysanms NanieHTa HeoOXiaHO 06CTERUTH Ha HASBHICTH 03HAK TOKCHYHOCT] (nugB.
Po3zninm 4.8 ta 5.3) Ta 3a Heo6XimHOCT 3aCTOCYBAaTH CTaHJapTHE NiATPHMYIOde NKYBaHHS.

Jlesxi nauienTn, sxi BHIIANKOBO npHitHAmH 600 Mr e(asipensy ngiui na 100y, moBiIOMIISIIH po
IIOCHTICHHS CHMNTOMIB 13 Ooky wHeppoBoi CHuCTeMH. OnmuH  pamicHT BITYYB MHMOBLIBH]
CKOPOYEHHS M’131B. Moxnine 3aCTOCYBaHHA aKTHEOBAHOTO BYIinig JUIATIONICT ICHHS BHBEICHHS
Heabcopbosanoro edasipensy. Crenndiunoro AHTHIOTY AN Tepeno3yBaHHS edaBipenszom




Tenodorip mokna Bupecty remMoiianizom; cepeauiii KJIIpeHc TeHOQOBIPY 1pH remoianisi
CTaHOBUTH 134 wMu/xB. Busenenns TCHOQOBIPY mmIIgxXOM IICPHTOHEANLHOTO  Jmiamizy e
BHBYAI0Cs1.

Ockinbkn Hesnayna KUIBKICTE TaMiBy/MHY Gyla BHpasena 3a JIOIIOMOI0K (4-roamanoro)
remMosianisy, OesnepepsHOro amOynaTopHoro meputoneansmoro Aializy Ta aBTOMATH30BaHOrO
IEPHTOHEANTLHOTO Jiani3y, HEBIZIOMO, yn Oesmepepsuuii remoianis HAZIacTh KIHIYHY KOPHCTS v
pasi nepenosyBanns JaMiBy IRy,

5. PAPMAKOJIOTTYHI BJIACTHUBOCTI

5.1 ®apmakounamivyi BJIACTHBOCTI

Dapmaxomepanesmuyna epyna: Ilpotusipycni 3aco6u s JiKyBaHHs BLJI -indexuii,
KoMmOiHauii, kog ATC: J 05AR11.

Mexanizm dii ma papmarodunamiuni ehekmu

Edasipenz ¢ HEHYKIICO3utHIM  iHTiGiTOpOM 3BOPOTHOI TpaHCKpPHIITA3H (NNRTI) BIJI-1,
Edasipens 3p's3yerscy 6e3nocepennno 3i 3BOPOTHOK TPAHCKPHIITA3Z010 Ta Brokye PHK-3anexny
ta JIHK-3anexny AHK-nonimepasny AKTHBHICTb, BHKIHKAIOYH KoH(popMamiiiny 3MIHY, sKa
CIPATHHSAE NOPYIICHHS KaTaliTHYHOT Ji/IsHKH dbepmenty. AxTuHicTs edasipensy ne KOHKYpye
3 MaTpHYHUMH a6o HyKneosuarpudocdaramu. 3BOpoTHa TpaHcKpunTaza BIJ-2 Ta eyKapioTH4Hi
AHK-nonimepasu (Taxki sk HHK-nonimepasn  moymnn o B, y abo &) me IHIiOYIOTECS

JlamiBynum,  meraTmmmmii €HaHTioMep 2'—ﬂCBOKCH-3'-TiﬁuHT’H,}IHH}’, € aHanoroM
AHE30KCHHyKNeo3uny. Tenodosip AU3OTpPOKCHI ymapar in vivo NePETBOPIOETHCS B
TeHO(OBIp, HYKJI€O3HIMOBODOChaTHHIH (HyKJIeoTHHMIT) ananor aNeHO3HHMOHOBOChary.

JlamiBynue Ta TeHO(OBip  pochopumoroThes KIITHHHEMH ~ epMenTaMH 3 YTBOPCHHAM
JamiBy TuHYy Tpudocdary Ta TeHO(OBIipy adocdaty Bigmosinmo. JlamiByiun Tpudocdar Ta
TenooBip mudochar KOHKYPEHTHO iHriOYI0Th 3BOpOTHY Tpanckpunrasy BIJI-1 (PT), mo
[IPU3BO/UTE 110 NPUIHHEHHA JaHIIOra JHK. O6uzsi peyosunn axrugmi nporu BIJI-1 Ta BIJI-2,
a TAKOXK NPOTH Bipycy renatuty B.

PesncrenTnicrs

V' 3HauHoi wacTumm NAIi€HTIB, SKi CTpakmaioTs BIPYCOJIOMiYHO0 HEJIOCTAaTHICTIO mix yac
npuidomy edasipensy, poseusactpes PE3UCTEHTHICTL 10 edasipensy. OcrosarMH MyTalisMH,
o BiAOyBaloThCH, € K103N, G190S/A/E Ta Y188L; onmier 3 mux MyTalliif f1ocTatHeo, mo6
BHKJIHKaTH BHCOKY CTiHKiCTB. Ilepexpecha pesncrentnicts misxk edasipensom Ta HEBipanizom
abo nenamipaunom Bemwka; TOMY MAUIEHTH, fAKi 3a3Hamm BipycoNoriunoi HemoctatHOCT] npu
3aCToCyBaHHI Oy/b -sKOTo 3 mux Ipenaparis, HMOBIpHO MaroTh BIDYC, He CHPHIHATIHBHI] 10
edasipen3y, i Hasmaxn. 3 30LIbIIeHHAM KinbKocTi mytauiit NNRTI uyTmugicrs 10 eTpaBipHHY
Takox Oyne mopymena.

Yepes TpuBanmii NEPIO]T  HANiBBHBECHHS edasipensy micny NPHITHHEHHA  eheKTHBHOT
AHTHPETPOBIPYCHOI Tepanii, mo MicTHTL edasipens, moxke macrarh nepioa GyHKuioHansnof
MOHOTepanii edasipensonm. Lle moxe cnpuwimmiy 3HAYHY PE3HCTEHTHICTH Ta mMoOripumTH

]




CHEKTHBHICTL MaiibyTHEO] Tepamii edaBipensom, HEeBIpaniHoM afo AenaBipauHoM (mus. Pozin
4.4)

VY Baratsox BHIIAOKAX, KOJIU cXema JIKYBAaHHA, 1110 MiCTHTE TaMIBYJIHH, BUSIBIACTBCS HEBJ1a11010,
MyTaiiss M184V Gyze obpana Ha pammiii cranii. MI184V suxiukae BUCOKY cTiliKicTh 0
JdamiByuny (> 300-kpatna 3umKEHA YYTIMBICTB). Bipye 3 M184V PO3MHOXKYETBCA ripre, Hixk
BIpYC ITHKOro THILy. M184V Bukmukae BHCOKY CTiliKicTh f0 JamiByuny (> 300-kpatHa 3nu%eHA
YYTIHBICTE).

Hani in  vitro CBiTYaTe mpo T€, 1IN0 NPOJOBKEHHS 3aCTOCYBaHHsA JaMiByJuHy B
AHTHPETPOBIPYCHOMY PEKHMI, HE3BAKAOYH Ha PO3BHTOK MI184V, wmoxke 3abe3neynTy
3aTHIIKOBY AHTHPETPOBIPYCHY aKTHBHiCTIL (fimoBipHO, HCpe3 NOTIPIIEHHS BipycHOro cTany).
Kninivyna snaunmicrs, mux BHCHOBKIB HE BCTAHOBIICHa.,

Ilepexpecna PE3UCTEHTHICT, 00YMOBIICHA MyTaniero M184V, obmekena B MeXax xjacy
AHTHPETPOBIPYCHHX 3ac06iB HYKIICO3H/HyK1eotn ., M184V nanae TIOBHY NepeXpecHy CTIHKICTE
IpOTH  eMTpHINTabinY. 3inoBymMH Ta CIaByIUH 30epiraloTe croo aHTHPETPOBIPYCHY
AKTHBHICTh IIOJ0  pe3HCTEHTHOrO Ao namiByamny BIJI-1. Abakagip 30epirac  cBoro
AHTHPETPOBIPYCHY  11if0 NPOTH PE3UCTEHTHOrO J0 namiBymuny BIJI-1, mo micturs JmIe
MyTanito M184B. Mytanr M184V ACMOHCTpye <4-KpaTHe 3HHIKEHHS COPUHHATIIMBOCTI 10
AHIAHO3MHY; KIIIHIYHE 3HAYCHHS 115010 HEBi10Mo.

Myrauio K65R BUOHPAIOTE in vitro, komi BIJI-] KYJbTHBYIOTE Y NPHCYTHOCTI 36idbIIeHus
KOHIEeHTpawii Tenodoripy. Bin Takosx MOKe BUHMKHYTH In Vivo micig BIpyconorianoi nesnayi

TeHO(oBipom. [TamicnTn, y sxux BUI Bupasus 3 a60 6imsme TAM, mo BrmoYamy MyTaIliio
M41L abo L210W, nokasamu 3HHJKCHY BIJIIOBIAL HA TCHO]OBIp.

Kniniuna egpexmusnicms,

lpr  ommowacnomy 3aCTOCYBaHHI  TeHOQOBipy AH30NPOKCHITY Q)ymaparyfnaminymmy 3
cdasipensoM y nauicnTin 3 BUI-1, mo panime me OTPHMYBAJIH JIKYBaHHS, CIiBBiTHOIICHHS
nauientie 3 BIJI-PHK menme 50 KOMii/M1 cTanoBmiO 76,3 % Ta 67,8 % Ha 48-my Ta 144-my
THKHSX JIKYBaHHsI, BiAMOBIIHO.

5.2 ®apmakokinernuni BJIACTHBOCTI
Edgasipens
Bemoxmysanns ma biodocmynuicme

Biomocrynuicts CTaHOBHTSH Bix 40% no 45% Ge3 iki. I’xa snaumo 301mbImye BCMOKTYBaHHs. Yac
JI0 MIKOBHX KOHIEHTpaIliii Yy mnasmi kposi (3-5 roamn) me 3MIHFOBaBCS ITiCIIs GaratopasoBoro
JIO3yBaHH, @ PIBHOBA)KHA KOHIIEHTpalis Yy IL1a3Mi KpoBi locsranacs yepes 6-7 auis.

[licna oxnopazosoi nozu ojHieT TenocpoaipfﬂaMiByzmﬁfEcbaBipem 300 mMr/300 mMr/400 mr
TableTky y 310poBnx N0OPOBOMIBLIB CepeHe 3HaYeHHs (= SD) emasipenny Cmax CTaHOEBMJIO
1584,052 (= 551,8406) nr/ma ta BIINOBi/IHE 3HAYCHHS ana AUCO-72h cranosus 35676.476 (=




9531.4953) mr.roa/mo. Cepesine 3Havenns tmax eaBipensy cranoBmIO 4.500 (aiamason: 0.500 -
6.000) roun.

Posznooin

Edagipens cumpio 3B’ A3yeThes (Gimbe 99%) 3 Ginkamu mnasmu JHOHHH, IIEPEeBakKHO 73
ambOyMiHamu. V NAIEHTIB, iH(iKoBaHNX BUI-1, sxi orpumypasm ehasipens Bin 200 10 600 mr
OMMH pa3 Ha neHb npoTsrom IMOHAHAMEHIIIE  0JHOIO Micsansd, Gyam JIOCATHYTI  cepenni
KOHIEHTpalii cnuHHOMO3KOBO] pimuan B 0,69% BUUIOBIHOT 11a3MOBO] KOHIleHTpauii, [l
acTka npubausno B 3 pasu nepeBHIye dGpaxiiro edagipensy B I71asmMl, He 3B°s3aHy 3 Gimrkamu
(BLIBRY).

Memabonizm

Edasipens nepepasmo METabom3yeThes CHCTEMORO uTOXpomy P450 mo rimpoxcuibopammx
MetabomiTie. Ij MeTaboniTi 1o CYTI HEaKTHBHI mono BUI-1. Jlocnmimkenns In vitro,
M1ATBEP/HKeH] CHOCTEPEeKEHHAMH in Vivo, T10Ka3yioTe, mo CYP3A4 ta CYP2B6 ¢ OCHOBHHMH
i30depmenTamu, mo BUITOBII3I0Th 3a MeTabomisy edasipensy. Byno lokasano, mo egasipens
IHAYKYe hepment lmroxpomy P450, mo npussomuts 10 YKL BJacHOro MeTabommizmy.

Busedenns

Ipubnusno 14 — 34% PaJliOAKTHBHO MiYeHoi 1031 ebasipensy Buningernes is CCYCIO, a MeHIIe
1% nos3u BuBoNHTECS i3 ceyero Y BHIJIATI HE3MiHeHOro ebasipensy.

Jamieyoun
Bemoxmysanns ma biodocmynnicms

Ilicna  nmepopansmoro 3aCTOCYBaHHS JNaMIBYAHH [IBHIKO BCMOKTYeThCs.  BiomocTynmicTs
CTaHOBHTD Bij 80 no 85%.

Ilicns  Beemenns  onmiei JA03H  oxHiei  Tabierku TeHO(OBIpY JH30IPOKCHITY
(byMapaTyfnaMiBy,um{yfetbanipeﬂzy 300 Mr/300 Mr/400 mr Y 3MOpPOBHX JIOGPOBOMBLIR cepexne
3Ha4eHHA (£ SD) namiBymHy Cmax cTaHoBHIO 2152,270 (+ 608,3966) ur/mn Ta Bigmopimme
3HaueHHA Uit AUC cranoBup 12098,895 (= 3034,3792) mr.roa/mo. Cepenne (+ SD) 3navenns
tmax namisymHy craHosmIo0 1.750 (mianazon: 0.830 - 4.500) romu.

Opnnouache 3acrocypamms JAMIBYHHY 3 1XKE€I0 PH3BOIUTE 110 3aTPUMKH tmax Ta 3HmwkeHHs C
max (3MEHIIyeTECs Ha 47%). Onnak Ha CTYILIHb BCMOKTYBaHHSA (Buxonsuy 3 AUC) namiBymny
L€ HE BILIMBAC,

Posnooin

BuyTpimBrosenni nocnimpkems 3 JIAMIBYAHAOM TOKasalM, 1O cepeiHiit BHmaMHIT 06°cm
posnoxiny cranoeuts 1,3 m/kr, JlamiBynne nposise TiHiHY $apmakokineTHKy B ianasoxi




TCPaNeBTHYHHUX 103 | ACMOHCTpPYe 0OMexeny 38's30K 3 OCHOBHHMH OiIKaMH a3y KPOBi
(<36% cuposarkororo aneOyminy in vitro),

MematGonizn

MertaGonizm JTAMIBYZIHHY € APYTOPSIHUM  IINSXOM  BHBENCHHS. JlamiByin  nepenasmo
OYHILYEThCS Y HC3MIHEHOMY BHIJISITI IpH  eKckpenii Hipkamm. ImoBipHicTs MeTaGoniunof
B3aeMonii  mpenapartip 3 TaMIBY/IHHOBAM  HM3bKHM PIBHEM Yepe3s  HesHaummi] CTYIiHE
MeTaboi3My B neBHux BHIAIKaX (5-10%) Ta uuspka B3aEMO3B'A30K 3 Ginkamu mmazmy KpOBi.

Bueeoenns

Crocreperxenms IPOTATOM mepiofy HamoBHeHHs NaMIBYIHHY CTAHOBHTL 5-7 rogus. Ilepiop
HAIOBHEHHS BIIPOBaKyBaB BHyTpimHLOKJlimHHy JaMiByauHYy Tpudocdary, mo OLUHIOCThCS

LI0 Ha BHBENEHHS JIaMIBYJIHHY BILIHBAE TNOpyImenns Gyrkuiit Hupok. Ilamientam 3 KITIpeHCOM
KpeaTHHiHy PCKOMEHITYETECH 3MEeHITHTH A03y 710 =50 MI/XB (muB. Posnis 4.2).

Tenogposip ousonpokcuny dymapam

Tenogogip AH3ONPOKCHIY pymapar - 1e BOZIOPO3YHHHMI edipHuii TIpoNiKapeheKuit 3aci6, sicnii
in vivo mBHAKO ICPETBOPIOETECH  Ha TeHOQORBIp Ta Gopmansaerix, Tenodogip
BHYTPIIIHBOKTITHHHO IEPETBOPIOETHCH B MoOHOgochar TeHOQOBIpY Ta 0 aKTHBHOI'O
KOMIIOHERTa - TeHo(oBipy Audocdary.

Bemoxmysanns

Beenenns TeHO(OBipy AH3ONPOKCHITY pymaparty 3 Tiero 3 BHCOKHM BMiCTOM »upy 30LIB Iy BaAITO
GiomoctynuicTs HI€popaibHo, 36impmyoun AUC TeHO(OBIpY NpubIM3HO Ha 40% Tta Cmax
npubiH3HO Ha 14%,

ITicns  BBenenns onHiel  no3m  opmici TabneTku TeHO(oBipy AM30TIPOKCHITY
(bymapary;’naMiBynHHy/cQJaBipemy 300 Mr/300 mr/400 mr Y 3M0pOBHX 106poBOMBLIB cepene
(+ SD) 3nauyenns Cmax TeHO(OBIpY cTanoBHITO 276,176 (= 77,2409) mar/ma Ta BIJIIOBI 1He
3Ha4eHHA i1 AUC craropup 2269,573 (= 583,3770) ur.rom/mi. Cepenne (+ SD) 3navennus
tmax Tenodosipy cranormio 1,250 (mianason: 0,500 - 3 000) roaus.,

Posznooin

npubmusno y 800 mu/kr. 3p A3yBaHus TeHo(oBipy 3 Ginmkamu miasay KpoBi Ta 6inka in vitro y
Jlanasoxi KOHLeHTpanii TeHodoBipy Bix 0,01 5o 25 mxr/ma BIINOBIZHO cTaHOBHIIO Menme 0,7
T2 7,2%.

\
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Busedenns

Tenogorip BurognTHCS TICPCBAKHO HUPKaMHU LLIAX0M (GinbTpanii Ta akTuBHO] KaHaJbIEeBOT
TPaHCIOPTHOI cHCTeMHU, NpuGIn3Ho 70-80% AO3H BHBO/TUTBCA Y HE3MIHEHOMY BHIIISUN 3 ceyelo
HICIS  BHYTPIIHBOBEHHOIO BBC/ICHHA. 3araipHHil KIipeHC omiHioeThes npudin3Ho B 230
M/ To/kr (npubmuzao 300 MIVXB). 3a OUiHKaMH, HHPKOBMIi KIIPEHC CTAHOBHTL NpuGmsHo 160
MIVTO/KT (mpubmnzao 210 MII/XB), IO NCPCBHILYE IMBHIKICTS Kiy604koBoi dinbTpanii. Ile
BKa3y€ Ha Te, 010 aKTHBHA KaHAILICRA CEKPELIs € BaXIHBOIO YACTHHOIO eniMinanii Tenodosipy.
Ilicns nepopansroro IPHHOMY KiHUEBMH mepiol HamiBBHBeICHHS TEHO(OBIPY CTAHOBUTH
npubnuzuao 12-18 roguy.

Hocnikerns BeraHOBMMM  1msix AKTHBHOTO ~ KaHAIIbIIEBOIO CEKpeTy TeHoDOBipy, AKwmii
IOTpANIL€ 10 KNITHH TPOKCHMATBHAX KAHATBI[E TPaHCTIOPTepaMu OpraHiYHUX aHIOHIB JIFOMHK
(hOAT) 1 i 3 i Burikae Y Cedy 3a NomoMorolo GararopesucTeHTHOro Ginka 4 (MRP 4).
Hocmizpkenns in vitro BU3HAYHIH, IO HI TeHO(OBIp AM30mpoKCHT ¢ymapar, Hi TeHOdOBIp He €
cyberparamu s depmentis CYP450).

Bix i cmamp

Obmexeni nami mogo bapmakokineTHKH TeHO(DOBIpY y kiHOK He BKa3yiOTh Ha 3HAYHMIT
reagepunii edext. Excrnozumnis TeHOQOBIpy, KOCATHYTA ¥ NaLiCHTIB-I ATITKIB, sKi OTPUMYBAJIH
nepopaneHi 1060B1 103K TeHodoripy 300 mr, 6yna noxiGHOIO A0 CKCIO3MLIi, NOCATHYTOT y
AOPOCTIHX, SKi OTPHMYBAIH /103y TeHodoBipy 300 Mr onuH pa3s Ha yeHs.

PapMakOKiHeTHYHI 1OCTi KR S He NPOBOMIIMCA Y HmiTeit abo Jrojeii moXuoro BiKy (cTapme
65 pokis). ®apMakoKiHeTHKa CTICIATBHO He BHBYEHA Y PI3HUX CTHIYHHX Ipymax.

Hopywenns gpynxyii HUPOK

PapmakokineTyni napameTpu TeHo(oBipy GyiIH BH3HAYCH] micis BBEJICHHS OIHOPAa30BOI J103H
TEHO(OBIpY JH30IPOKCHITY ymapary 300 mr o 40 TNAIEHTIB, He iH(MiKoBaHHX BIJI, e
indixoBanux BI'B, 3 PI3HHM CTyIleHEM HHPKOBOI HCJIOCTATHOCT, IO BH3HAYAETECA BiAMOBiTHO
10 BHXIJTHOTO KITipeHcy kpearuniny (CrCl) (Hopmanbha $ysknis HEpok, ko CrCl > 80 MII/XB;
nerxuii 3 CrCl = 50-79 ma/xs; nomipauii 3 CrCl = 30-49 MJUXB i Baxkuii 3 CrCl = 10-29 MII/XB).
IlopiBusiHO 3 namienTamu 3 HOPMAILHOIO  (DYHKIIIEIO HMPOK, cepemns (%CV) excno3umis
TeHOOBIpY 36inbmmnacs 3 2185 (12%) Br - rox/mn y nauientis 3 CrCl> 80 MII/XB BIAIIOBiHO
10 3064 (30%) ur - rox/su, 6 009 (42%) Hr * roa/ma ta 15 985 (45%) Hr - ron/mn y nauientis 3
JIErK010, MIOMIPHOIO Ta TAKKOIO HUPKOBOK HEJIOCTATHICTIO. Ouikyerscs, mio pekoMeHmanii momno
A03yBAaHHS NALIEHTaM 3 HUPKOBOKO HEJOCTATHICTIO T4 301IbLICHHAM IHTepBamy Mix 103yBaHHsIM
TIPU3BEIYTE 10 BHIIMX MiKOBHX KOHIEHTpALiif y mnasmi KpoBi Ta HHKYOro piBas Cmin y
NAIIEHTIB i3 HUPKOBOIO HEJOCTATHICTIO TNOPIBHSHO 3 NamicHTaMH 3 HOpPMallbHOIO (yHKIiCIO
Hupok. Kniniuni Hacinxu mporo mesizomi.

Y naiieHTiB 3 TepMiHATEHOO CTali€l0 HUPKOBOI HEA0CTATHOCTI (ESRD) (CrCl <10 mn/xB), mo
NOTPeOYIOTh reMoianisy, Mix miamizamu KOHIeHTpauii Tenodopipy 3Hauno 3POCIIH IIPOTATOM
48 roauH, mocAraiouu cepennporo Cmax 1032 ar/mia ta cepennboro AUCO0-48 rog 42 857
HITOUMIL. PexoMeHmyeThes 3MiEHTH iHTepBan mo3yeanns 300 mr TCHO(OBIPY AH30MPOKCHITY
¢ymapary y mnamientin 3 KIIPEHCOM KpeaTwHiny <50 wMi/xB aGo Yy TNali€HTiB, sKi Bike
crpaxnaiors [IOE ta notpebyiors Jlamizy (nquB. Posgin 4.2).

dapmakokineTika TeHO(OBIPY y mauicHTiB, siki He nepedyBaloTh Ha remoianisi, 3 KJIIpeHCOM
KpeatnHiny <10 M/xB, a Takos y nauiedtis i3 IIOE, keposammmu IICPHTOHCANBLHOIO a60
IHITEME hopMamy Jianizy, He BHBuanacs. i o 4



Hopyuienns Pyuryii nevinku

Onnopasosa g03a 300 mr TeHO(OBIpY JH30NpPOKCHIY (bymapary Beozmiacs manichram, e
inpikosanum B, me indikoBanum BI'B 3 PI3HHM CTYIEHEM IeYiHKOBOT HEJIOCTaTHOCTI,
BH3HAYCHUM BINOBIAHO 10 KiacHdikanii Yaitnna-IT"10-Tepkorra (KITT). DapmakokineTHuni
NapamMeTpH TeHO(OBIpPY iCTOTHO He 3MiHIOBATHCS Y HANIEHTIB 3 NEYiHKOBOKO HEIOCTaTHICTIO, 1110
CBIIYMTE TIPO TC, 110 KOPHTYBaHHS 03 Y UMX NAIliCHTIB He notpibue. Cepenni (%CV) Cmax Ta
AUCO0-0 TeHO(OBIpY cTaHOBHIN 223 (34,8%) nr/mn Ta 2050 (50,8%) nr - roa/mu Bimnosimo y
HOPMAIILHUX Naul€HTIB NOPIBHAHO 3 289 (46,0%) ur/mn ta 2,31 (43,5%) Br - ron/mn y nauienTis
3 IIOMIPHOIO TICYiHKOBOIO HexoctathicTio Ta 305 (24,8%) ur/mu ta 2740 (44,0%) ur - roa/mn y
NALIEHTIB 3 TSKKOIO NIEYiHKOBOIO HEJIOCTATHICTIO.

Buympiwmvoxnimunna papmaroxinemuxa

Tenogogip udocdar wmae BHYTPIIIHbOKTI THHHHEI nepion wamiposnmazy 10 romm B
AKTHBOBaHOMY Ta 50 romum y MOHOHYKIICApHUX  KIITHHAX mepubepanoi KPOBi, 110
SHAXOMATBCA y cTani cnokoro (IIBMK).

5.3 Mokninivni qani npo Ge3neynicrn

Edasipens

edasipensy, cnocrepiramucs Ba/IA PO3BUTKY, INO CHPHYHHSIN KOHUEHTpauii edasipenzy y
I1a3Mi KpOBi, mofiGui 1o Thx, sKi crocTepiranucs y mogei. Jlocimkens KaHIIEPOreHHOCTI
TIOKa3a/IM MiBUIIEHY YaCTOTY BHHHKHEHHS IyXIIHH IIEYiHKH Ta JIETEHiB Y CaMoK MHUIIEH, ane He
Y caMIiiB.

Jlamieyoun

Beenenns namiynuny Y JOCHDKCHHAX TOKCHYHOCTI Ha TBAPUHAX Y BHCOKHX J03aX He
acoUIIOBATIOCH 3 GYNb-SKOK BaKIHBOIO TOKCHYHICTIO JUIA Opramis. JlamiBynue me 6ys
MYTareHHHM y GaKTepiaJbHHX TECTaxX, ale BHSIBHB aKTHUBHICTB Y HHTOI€HETHYHOMY aHalli3i in
Vifro Ta ananisi miMgomu Mumi, JlamiByuH He 6yB renoToKCHYHEM in Vitro y 103ax, ki gasamm
KOHUEHTpalii y 1mra3Mi KpoBi mpu6musno B 40-50 PasiB BHINE OYIKYBAHMX KITiHiwHiX PIBHIB y
1a3Mmi KpoBi. OcKiibku MYTAarcHHy aKTHBHICTB NaMiBY[HHY in vitro He Bramocs HIATBEPAUTH B
TeCTax in vivo, 3pobneno BHCHOBOK, 10 JIaMiBYIWH HE IIOBHHEH CTAHOBHTH FeHOTOKCHYHOT
HeDe3leKu Ui namienTis, sxi IPOXOISATh KYpC JIIKYBaHHS.

Pesynsraty tpusamix mocmimiens KaHIEPOreHHOCT] Ha IIypax Ta MAIIAX He BASBHIN JKOJTHOTO
KaHIEPOreHHOro NOTeHUiANY, BiAOBIIHOrO /TS JIHOHHH,

Tenogposip

Jloxuiniyni JOCTIUKEHHS, MPOBEICH] Ha Imypax, cobakax Ta MaBIax, BUSBHIIH BILIHB Ha OpraHy
[ITyHKOBO-KHIIKOBOTO TPakTy, HHPOK, KiCTOK Ta SHIOKCHHA  KOHLeHTpauii docdartin y
CHpoBaTili kpoBi. KicTkoBa TOkCHUHiCTE Oyna miarHocToBana s OcTeoMaisilia (MaBnu) Ta
3HHJKCHHS MiHEPaIbHOT IIBHOCT] KicTok (urypw Ta cobaku). Pezynnraty JIOCIIJIKEHB Ha [Iypax
T4 MaBlax MNOKasamW, WO CIOCTepiraiocs mnop'szane 3 PCHYOBHHOIO 3HMKEHHS KHINKOBOL'O
BCMOKTYBaHHs ochary 3 norenmiiinum BTOPHHHUM 3HIKCHHSM MIHEPANLHO! MILILHOCT]



KICTKOBOT TKAHMHH. OnHak He MoxkHa 3pOOUTH BHCHOBOK 11070 MeXaHizMy (MexanisMiB), mo
JIeKaTh B OCHOBI i€l TOKCHYHOCT].

Penponykrusni gocnimkenns HpOBOMMIM Ha mypax Ta kponukax. He Gyio konmoro BIUTHBY Ha
1apaMeTpy CrapioBaHus YH (epTUIbLHOCTI, a TaKokK HAa Oyab -AKi mapameTpH BariTHOCTI un
nnoay. I'py6ux 3min oAy M'SKUX abo CKeNeTHHX TKAHHH He Oyno. Tenodogip AU30TIPOKCHI
(ymapar sHuxyBaB ingexc JKATTE3ATHOCTI Ta Macy AUTHHYAT Y AOCHUKEHHAX 11EPUHATAILHOT
TOKCHYHOCTI.

JIOCHiKeHHs  reHOTOKCHYHOCT] ToKasamd, mo rteHodoBip aM3ONpOKCHNT $ymapar Gys
HCTAaTHBHUM Y aHami3i MIKposapa KiCTKOBOTO MO3KY MHIII in vivo, ane GyB MO3MTHBHMM JUIst
IHAYKYBaHHS Mepe/Hix MyTauil y anasmisi kiitay mimMbomu Mumi L5178Y in vitro 3a HasABHOCTI
abo BigcyTHOCTI Merabomiugoi aktuBanii  S9. Tenodosip AM30NPOKCHI  pymapar G6yg
NOSHTHBHHM y Tecti Eiimca (mram TA 1535) y nBox 3 Tpmox JOCII/DKEHb, OXUH pa3 vy
NPUCYTHOCTI cymimi S9 (36inbmenns y 6,2-6,8 pasu) ta oaun pas 6e3 cymimi S9. Tenodosip
AM3OIPOKCHI ymapaT Takox 6YB ci1abo HO3UTHBHUM Y TECTi 1O3arIaHoBOro cunresy JIHK in
Vivo / in Vitro y NepBHHHEX TelaTomuTax LYPiB.

Tenodorip mmsonpokenn ¢bymapar He BusBuB KaHLEPOreHHOTO MOTEHIiay B JAOBIFOCTPOKOBOMY
JOCTI/DKEHHI KaHIePOTeHHOCT TIpH TICPOPATLHOMY 3aCTOCYBaHHI Ha IIypax. Hosrorpusase
JOCTIJUKEHHS KaHLEPOreHHOCTi B POTOBIH NOPOXHMHI Ha MHIIAX MOKa3aIo HH3bKY 4YacToTy
IYXJHH  IBaHAUATHNANO] KHIIKH, 0, HMOBIPHO, MOB’A3aHO 3 BHCOKHMH MICLICBHMH
KOHUCHTpalisMu TeHooBipy AU3OTIPOKCHITY (ymapaTy B IITYHKOBO-KHILIKOBOMY TPaKTi y 103i
600 mr/kr/mo6y. Xoua mexamism YTBOPCHHS IyXTHHH HEBM3HAYCHMIi, pe3yiLTaT HaBPsi/l 4H
MaTUMYTh 3HAYCHHS IS JIFO AU HH,

6. PAPMAIIEBTHYHI JAHI
6.1 Ilepenik monomixanx pedoBHI

Aopo mabnemru

Hemonosa mikpokprcTaniyma
Hatpilo xpockapmenosa
I'iapokeunponinmemonosa
Harpiro naypuncynsdar
3amiza okcuz

Jlakro3a, MOHOrLApaT
Marriro creapar.

IIniexosa obononra
Cnupr nonigininosui, TUTaHy miokcus, Makporow/ITEL, Tanpk

6.2 HecymicnicTs

He 3actocoByeThcs.

6.3 Tepmin npuaaTaocri

36 micsnis

6.4 Oco6mBi ymopn 3bepiranns

36epirari npn Temneparypi se uie 30 °C. 36epiratn B OPHI'IHANBHIN yIaKoBi.



6.5 Bt i smicr KOHTeliHepa

®naxon 3 TIBII] (momieruneny BHcokoi minsHOCTI) Ha 30 TabaeTox.
6.6 Incrpykuii 3 BHROPHCTAHNSA, OBO/UKeHHS Ta YTHUI3aii
Oco0umenx BaMoOr Hemac.,

7. BTIACHUK JJO3BOJIY HA IMPOJIAK

Maiinan JlaGoparopis Jlimiten, Iuis

IMMOCHUJIAHHS:

3azansni 006ioKosi dxcepena ona uiei KXJI3 exmouaromo:

CxBanene mapkyBanus Y 3asBIi HA HOBMIT JIiKapChLKMil 3a¢i6 Bix Yupasainns 3 kourpo.o
34 NIPOYKTAMH Ta JKapesKuUMH 3acobamu 208255, SYMFI LO, 3a nocunanusm:
https://www.accessdata.fda. gov/drugsatfda_docs/label/2018/20825 5s0001bl.pdf

E€Bponeiichka KXJI3, Cycripa, 3a nocmaanusm:
http://www.ema.europa.eu/docs/en Gdeocument_librarnyPAR_-

_Product_Information/human/000249/WC50005831 1.pdf

EBponeiiceka KXJI3, Bipeapn, 3a nocnnannsm:
http:;’fwww.ema.europa.cufdocs/enLGdeocument_librarnyPAR_—
_Product_Information/human/000419/W C500051737.pdf

Bipean, Indopmanis npo npusnavenss CIIA, 3a nocunannsm: available at:
www.gilead.com/pdf/viread pi.pdf

E€sponeiicbka KXJI3, Enigip, 3a nocunannsm:
http://www.ema.europa.euw/docs/en GBz’document_libraJnyPAR_-

_Product_Information/human/000107/WC5000275 72.pdf

BOO3: 3a nocumannsm: WHO: AHTHpPETpPOBipycHa Tepamis BLI-indexuii y mopocanx ta
NLHTKIB, 32 MOCHIANHAM:

http://whglibdoc.who.int/publications/2010/978 9241599764 eng.pdf

Hooamrosi nocunanua, wo maroms 6i0HOWennA 00 po3dinie KXII3, exnrouaioms:

Po3nin 4.5

van Leth et al Lancet. 2004:363:1253-63 €sporneiickka KXJI3 Temsip, 3a nocunanmsam:
http:f;’www.ema.europa.eufdocsfen_Gdeocument_librarnyPAR_—
_Product_hifonnationfhumanf000534!‘WC500035345.pdf

€Bpornelickka KXJI3 Kpikcisan, 3a MNOCHIIAHHSIM:
http:ffwww.ema.europa.ew’docsx’en_GB/document_library/EPAR__Product_Infonnation/humanf
000128/WC500035730.pdf

Smith et al. Antimicrob Agents Chemother, 2005, 49(8): 3558-3561 Kanerpa, Haykosi
00roBOpeHHS, 3a TOCHIAHHAM:
http:f/www.ema.eumpa.eufdocsfen_GBIdocument_library:’EPAR_—
_Scienliﬁc_DiscussionfhumanfOOOS68/WC500039(}40.pdf

€Bponeiickka KXJI3 ANTIBYC, 3a MOCHJIAHHSIM:
http:x’/www.ema.eurOpa.eufdocsf'en_GB/document_librarnyPAR_Pmduct_Infbnnationfhumanf
000631/WC500025936.pdf



C€eporneiicska KXJI3 Ilpesicra, 3a NOCHIaHHAM:
ht‘[p:fz’www.ema.curopa.eu/docsfcn_Gde()cumcnt_library/EPAR___Product_lntbnnatimﬂhumanf’
000707/WC50004 1 756.pdf

Sriwiriyajan et al. Eur J Clin Pharmacol 2007:63:479-83 E€mponeiickka KXJI3 Bden, 3a
MOCHITaHHSIM:
http:f’iwww.ema.curopa.cufdocs;’en_GBr’document_]ibrary/EPAR__Productﬂlnfonnalionfhumam’
00038?fWC500049?56.pdf

German P, et al. 14th CROI, Los Angeles, February 2007, abstract 577 DiCenzo et al.
Antimicrob Agents Chemother 2004; 48: 4328-4331

SE Cohn et al. Clin Pharm Ther 2007; 81:222-7

Clarke et al. Br J Clin Pharmacol 2001: 51:213-17.

Wire et al. AIDS 2004;18:897-907

Aarnoutse et al. Clin Pharmacol Ther 2002;71:57-67  €pponeiicska KXJI3 IuBipas, 3a
TIOCHITAHHSM:
htlp:a’;’www.ema.europa.cuf'docsfen_GB/document_]ibrary/EPAR__Product_[nfonnation./humanf
0001 13/WC500035084.pdf

Pesras, iHGOopMaris 3a IIpA3HAYECHHSIM CIIIA, 3a NOCHJTAHHSAM:
packageinserts.bms.comfpifpi_reyataz.pdf

Po3pnia 4.6.

Www.apregistry.com. Peccrp aHTHPETPOBIPYCHHUX BHNAKIB BaTiTHOCTI. 3a NOCHJIAHHSM

BOO3: Antuperposipycni NpenapaTi Ui JTKyBaHHs BariTHHX KIHOK Ta npodinaktukn BLJI-
iHQeKIiT Y HeMOBJIAT: http:fz’whqlibdoc.who.int/publicationszO1 0/9789241599818 eng.pdf

Poznia 5.1

Gallant et al, JAMA 2004 ;292 :191-201

Crengopackka 6a3a  jgamux Ipo  pesucTeHTHiCTh a0 BUI-imgekuii, 3a IIOCHJIaHHAM:
http://hivdb.stanford.edu

Po3pin 5.2

Haas et al. CHIJ] 2004;18:2391-400

Klein et al. Pharmacogenet Genomics 2005;15:861-73
Barreiro et al. J Infect Dis 2007;195:973-9
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llepexnan inerpyxuii PO 3aCTOCYBaHHs, KopoTkoi o peceTpaniiinoro nocrinuyenus
XapaKTePUCTHKH TiKapChKOTO 3ac00y  nepxaBHOIO
MOBOIO,  aBTEHTHYHICTL  gKHX miiTBepkena  Ne Z/’f/ 79075, /12” /5’[

mianucoM 3asBHHKA aBo YHOBHOBaXK€HOTO HHM

npeacrasnnka (Genpkis K.) Bin o0 1 AOL/

JUCTOK-BKJIAJIAIII: THOOPMAIIIS J1J151 BUKOPUCTAHHSI
ABOH3A

Tenodoripy Ausonpoxenay (‘DymaparﬂlamiBy;meEanBipem Tabaerkn
300 mr/300 mr/400 mr

Edasipens, Jlamiyun, Tenodosipy Husonpoxeuy Dymapar

ITepm wix noyaru NpUAMATH 1ieit penapat, yBaxHo IPOYHTANTE BCIO IHCTPYKIIIIO.

- 36epiraiiTe neii JICTOK-BRIa . Mok/InBo, BaM 10Be1eTh st NPOYHTATH HOro me pas.

- SIkmo y Bac BHHUKHYTH 7013 TKOBI 3AMATAHAS, 3BEPHITBCS /10 CBOTO JiKAPS, MeAHUNOr0
npauisnuka ado papmanesTa.

- Heii npenapar npusnayennii Jme aas ac. He nepenasaiite iioro inmmmm ocobam. Ile
MOZKe 3aBAATH IM IIKOIH, HABITH AKINO 03HAKH IX XBOpoOH Taki x, sk i y Bac.

- Sxkmo y Bac ¢ skich mobiumi Peaknii, moroBopire 3i cBoim JiKapeM, MeIHYHHM
npamiBHAKOM 260 dapmanesToMm. Ie 3acrepexenns Taxox CTOCYCTBCH  OYIb-SIKHX
MOAIHBHX M00IMHHX eeKTiB, He 323HaYeHMY Y UBOMY JIHCTKY-BKJIaAHMIy.

Y ubomy JHCTKY-BKJIAIHIIY

I. o Take Tenodogipy Husonpokcuy @yMapa'r/JIaMiBynnHﬁEdJasipem TabneTku
300 mr/300 Mr/400 Mr i s woro Big BUKOPHCTOBYEThCS

2. Tlepex 3acrocysammsm Tenodozipy Husonpoxcumy (I)ymapa’n’ﬂamiByﬂHH/Ed1aBipeH3
Tabnerku 300 mr/300 mr/400 mr

3. Sk 3acrocosyBatu Tenodosipy Huzonpokcuy (I)ymapanJ]aMiBynnufEtbaBipeHa TabneTku
300 mMr/300 Mr/400 mr

4. Moxnugi no6iuni edexrn

5. Sk 36epiratu Tenodosipy Huszonpokcury 1{1>yMapr:xTUIaMiBy,tumedJa}s-.ipeH:; TabneTkH
300 mr/300 Mr/400 mr

6. JlonatkoBa indopmais

1. o Take Tenogosipy Husonpokcmry (DymapaTHIaMinynnH}’Ec])anipeH:; TabJerkn
300 mr/300 mr/400 mr i aast goro Bin BHKODHCTOBYCThCS

Tenodogipy Husonpoxcumy (DymapaT/Ha\{iBynHHqu)aBipeH3 Tabiaetkn 300 mr/300 Mr/400 Mr e

JIKapChKHUM 3aco6oM yis TiKyBaHHS iH(eKui, COPHYHHEHOT Bipycom iMyHOZeDInUTY MrOMHHEY

(BLD), y nopocmux Ta migmitkis crapie 12 pokis.

Tenodoeipy Jusonpokcuny (DYMapaT/HaMiBy,HHH/Eli)aBipCHB Tabnerkn 300 mMr/300 Mr/400 mr

MICTHTb aKTHBHI PEYOBHHM edasipens, namiByanH Ta TCHOOBIPY H30MPOKCHITY bymapar. Bei

Tenogosip € myxneornmumm IHTiGiTOpOM 3BOpOTHOT TPaHCKPHNTA3H. Yci aKkTHBHI pedoBwHu
NPHTHIYYIOTh  PO3MHOMKEHHS BIpYCY IUISXOM  YHOBiTbHEHHs nii  ¢epmentie, sxi BIJI
BHKOPHCTOBY€E /IS perutikanii, Ilporusipychi nmikapepki 3aco0H, 1O BHKOPHCTOBYIOTHCS npu
BT Binomi sx AHTUPETPOBIPYCHI IIpenapary.

Lleit npemapar ne Buitikye Bll-indekmiro. Tlix wac npuiiomy Tenodosipy Husonpoxeumy
<Dymapa'rf'ﬂamiBy):mHFEQMBipem Tabnetkn 300 Mr/300 Mr/400 Mr mee OOHO  MOXYTb
PO3BHBaTHCS iH(exuiT abo inmi 3aXBOPIOBaHHA, N0B'13ani 3 BUI-indexuicio.



2. Ilepen sacrocypannsam Tenogosipy Amonporenny fbyn-rapan’.ﬂa.\:iBy;umeq)aBipeux
radaerku 300 mr/300 mr/400 mr

He 3acrocosyiite Tenodosipy Juzonpoxcuiny @}’Mapu'rfﬂauiB}r’,q:m.-’ELpaBipeH:a TabyieTKu

300 mMr/300 Mr/400 mr:

* AKIWO Yy Bac ajuepris (rimepuyrausicrs) o edagsipensy, JaMiByaHHY, Tenodosipy

AUONpOKRCHITy  dymapary  abo  Gyab-skoro HIIOT0  KOMIOHEHTY Tenodoripy

JAuzonpoxenay dlymaparf.ﬂamiByaanE(paBipe}n Tadnerkn 300 mr/300 mr/400 MI, 110

nepeaiveni HAIIPHKIALI J1aHoro JHCTKa-BRIAaanma. fAxkmo ne CTOCYETLCHl Bac, HeraitHo

noBiToMTE  CBOIO Jdikaps i me  mpmiimaiire Tenodosipy Huzonpokeniy

(DyMapa‘n’.ﬂaMiB)-',r_mH/Et]}aBipem Tadnerkn 300 Mr/300 mr/400 mr

* SIKIIO BH 3apa3 npuiimacre 3Bipo6iii (Hypericum perforatum) (pocannnnii 3acid, mo

3ACTOCOBYETRCS NIpH  Jenpecii Ta TPHBOKHOCTI) a0 BOpHKOHA30.1 (mpemapar, mo

34CTOCOBYETBLCH IPOTH IPHOKOBHX indexuiii).

byasTe ocobauso obepexkni  nmpmiimaoun Tenodozipy Jusonpokeny dymapar/
Jdamisyann/Edasipens Taéaericu 300 Mr/300 mr/400 mr

Ckaxite cBoemy JNIKapIo, SKIO y Bac Oynma xBopoGa HupoOK abo sKmio aHaN3H TIOKa3aIH
npobnemMy 3 Hupkamu. Skmo Tax, TO 1030 TeHO(OBIpY Ta JaMiBy iy PEKOMeHIoRaHo 6yie
SMCHIDUTH. Y TakuX BHIIAjKax 3aCTOCOBYIOTECS 1HII KoMOiHamii edasipenzy, NMaMIByTHHY Ta
TeHO(OBIpY, HiK Tenodosipy Husonpoxcumy (I)ymapanHaMiByﬂmi!EthaBipeHS TabeTkn
300 mMr/300 Mr/400 mr.

Ipenapar Tenodosipy Husonpoxcuy Dymapar/ Jamisymun/Edasipenz  ra6nerkn
300 mM1/300 Mr/400 Mr Moske BIUIHBATH Ha HUDPKH.

ITepen mowarxom IPHHOMY 1IBOIO JHKapChKOro 3aco0y cmim 3po6uTH amanizu KpOBI, 106
IEPEBIPHTH GYHKUIOHAMBHY 3MaTHICTS Hupok. Ilix vac nmikyBamms pexomeniosano PEryIspHO
poduTH aHani3 Kposi s MOHITOPHHI'Y CTaHY HHPOK.

Tenodosipy Juzonpoxeuy G)ymapaT/HaMiBy,uHH/EdJaBipeH;s Tabnerkn 300 mMr/300 mr/400 mr
HE PEKOMEH/IOBAHO 3aCTOCOBYBATH OJHOYACHO 3 HIIMMH IIpenapaTaMu, AKi MOXKYTh HEIaTHBHO
BIUTABATH Ha HHPKH (JUB. po3ain “IlpuifoM iHmmx MKapehKHX 3aco6iB”). Skimo CYMICHOI0
34CTOCYBAHHA ~ HCMOXJIMBO  YHHKHYTH, PCKOMEHIOBAHMH  peryispHuii  KOHTpoMb
(yHKIiOHYBaHHS HHPOK.

Tenodosipy Jusonpokcuny (Dymapan.IIaMiBynHH/E(j)aBipem Tabmetkn 300 Mr/300 mMr/400 mr
He CIIJI 32CTOCOBYBATH JITAM BIKOM 710 12 pokiB abo Baroro menme 35 k.

Brucun na wmikipi nerkoro Ta CCPEIHEOTO CTYNEHSA MOXKE PO3BHHYTHCH Y eI Ba THIKHI micJis
nodarky npuiiomy Tenodosipy Jusonpokcury (DymapaT/HaMiBynHH/EQ)aBipeHa TabireTkn
300 Mr/300 Mr/400 mr. 3a3euyaii Bin IPOXOJUTE MPOTATOM 4 THKHIB T1ic/is TIOYaTKY JIKYBaHHS;
Y Pasi IporpecyBanHs BaxKoro LIKiPHOTO BHCHITY MOTPIGHO Heraiino TOBIZIOMHTH IIPO 1€ JiKaps
abo MemMyHOro mpauiBHMKa i, 3a HeoOXimHOCTI, NPUMHEETH  nipuiiom  Tenodogipy
Husonpokery (I)ymapaT/HaMiBynnmEcpaBipem Tabnerku 300 Mr/300 mr/400 mr.

ITicns  nowarky npuioMmy  Temodosipy Husonpokcuy (I}ymaparfﬂamisy,ami/E(baBipem
Tabnerkn 300 mr/300 mr/400 wmr, TNOIHPCHUMH € T0OI4RI peakii 3 6oky neHTpamEHOT HEPBOBOT
CHCTEMH MOYHHAIOYH 3 MEPIIOr0 THIKHS TiKyBaHHS. BoHH MOKYTH BKmMIOYaTH 3anaMopoYeHHs,
CILTYTaHiCTh CBiTOMOCTI, YTPYAHCHHS CHY, COHJIMBICTB, TOpPYHICHHS KOHLIeHTpawii yBaru Ta
KOmMapHi CHOBHAIHHA. [HIIAMH MOGIYHIMK PeakUisiMu €: amHesis, ramounHanii, ewdopis,
Aienpecis, cyiuaaneni yMke abo meuxos (muB. posnin 4). Li cumMnromy 3a38Hyai; 3HUKAIOTh
HPOTATOM TOTHPLOX THXHIB BiJl I0YATKY JiKyBaHHA.

[Torosopite 3i cBoim nikapem abo MeaHuHHM NPaliBHUKOM, SKIIO V Bac B aHaMHesl ¢
3AXBOPIOBAHHS IEYIHKH, BKJIIOYAIOYH TCIATHT. BlUl-ingikosani nauientn is SaXB(}p}OBaHII&MI{
MEYIHKH, BKIIOYAIOYH XpoHIYHMil rematut B abo C, sxi OTPHMYIOTE ~aHTHPETPOBIPYCHI
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TIpENapaT, MaIOTh NIABUIICHHH PU3HK BAXKUX Ta TI0TeHIIHO JICTAIBHUX YCKIIaIHEHb NeYiHKH.
ko Bu iHdikorani BIJI ta BIpycoM renatuty B, sam JKap peTeibHo minbepe HalKkpale s
Bac JIKYBaHHS. SIKINO y Bac B aHamues| ¢ 3aXBOPIOBAHHA NEYiHKA abo XpoHiuRMil renarur B.
Balll JIIKap NOBHHEH NPU3HAYNTH aHamis KPOBi 17151 KOHTPO/O QyHKIIT nedink,

3BEPHITL yBary Ha MOKIMBI CHMITOMH MOJIOYHOKHCIIOTO aumMa03y (HAUTHINOK MOIOYHO]
KHCIOTH B KpOBi)  micns  mowarky npuiiomy  Terodoripy Husonpokcuy
(Dymapa‘rfﬂaMiBymmeq;manipcm Tabnetkn 300 Mr/300 mr/400 wr. MoxmuBumyu  03Hakamu
MOJIOTHOKHCIIOTO aliA03Y TaKTOAUHA03Y €:

* IIM0OKe, NpHCKOpeHe THXaAHHS

* COHJIMBICTD

* Hy1oTa, OnoBanus Ta 6inn y HLIYHKY

Ieid pinkicuii, ane cepiiosnmii moGiummis eeKT MOXKe CHPHYIHANTH 36imbIIeHHS NEYiHKH i 1HoAi
TIPH3BECTH 110 JICTAIBHOTO HacHiaKy. Jlakroammmos 3YCTPIYaEThCA wacTille y xKiHOK Ta y
NANIEHTIB i3 HAITHIIKOBOIO BATOK. Jxmo y Bac € 3aXBOPIOBAHHS MEYIHKH, Y BaC TaKOXK
IiIBHINEHUH PH3NK POSBUTKY LbOro crany. Ilporsrom nikysanms npenaparoM Tenodosipy
Husonpokcnny @yMﬂp&T/ﬂ&MiByﬂHHfEd]aBipeH3 Tabnetkn 300 mMr/300 Mr/400 Mr Bamr JKap
Oyzie yBaXxHo cTexkuTH 32 Gy 1b-KHMI O3HAaKaMH pO3BHTKY MOJIOYHOKHCIOrO anuao3y. SIkmo By
BBAXACTE, 1110 y BAC CIOCTEPIralOThCH 03HAKH /IaKTOANHI03Y, HeraliHo 3BEPHITbCS 10 JKApS.
Bynete oGepexni, mo6 we 3apa3sUTH  IHIIMX IO, Tenodosipy Huszonpokcuny
CDymaparfJIaMiByﬂHHqu:uaBipeHs Tabnetkn 300 Mr/300 Mr/400 Mr  pe BHKJIFOYAE PH3HKY
nepenavi BIJT inmmmu HUIAXaMH, TaKUMH SIK CTATEBHIl KOHTaKT abo 3apaXceHHA Kposi. Bu
MOBHHHI IPOI0BKYBaTH 3aCTOCOBYBATH 3ano0ixkHi 3axomu, mo6 YHHKHYTH LIbOTO.
Croctepiraiite 3a ingexuismu. Sikmo ¥ Bac mporpecyroda crais BIJI-indexrii (CHIJZ) i nasBua
OHNOPTYHICTHYHA iHpeKIis, MOXKYTb BHHHKHYTH CHMITOMH iHQeKmii Ta 3amanenms abo
NOTIPIIEHHs CHMIITOMIB Iiief iHQekii Ha mouarky nikysanns Tenodosipy Huzonpokcuy
tDyMapaTz’HaMiByﬂHHfE@aBipem Tabnerkn 300 mMr/300 Mr/400 mr, Ii cummToMH moxyTH
CBIJTYHTH IIPO Te, 110 IMyHHa CHCTeMa BaImoro opraHismy Goperses 3 iHQekico. 3pepHiTh yBary
Ha O3HaKW 3amaneHHA abo iHQekuii, Mo BHEEKAIOTE He3abapom micis mowaTky pHAOMY
Tenodosipy uszonpoxciny ®ymapar/JlamiBy mun/Edasipens taGuetku 300 Mr/300 Mr/400 wmr.
Akmo BM MOMiTHIM O3HAKM 3amanenHs aGo indekuii, Heraiino nosinomTe Ipo 1e mikaps a6o
ME/IMYHOI0 NpalliBHUKA.

V' neskux mnauictis, ski NpUAMaOTE  KOMGiHOBaHy aHTHPETPOBIPYCHY Tepamiio, Moxke
PO3BHHYTHCS NATOJIOTiS KIiCTOK, SIKY Ha3HBaIOTH OCTCOHEKPO3 (3arubeib KicTKOBOI TKaHHHH,
CIIPHYMHCHA NOPYIICHHAM KPOBOMOCTAYAHHS KicTkH). Tpusanicrs AHTHPETPOBIPYCHOI Tepartii,
34CTOCYBAaNHA KOPTHKOCTEPOINiB, HANPHUKIAN, eKcaMeTa’on aGo IPE/IHI30/I0H, BKHBAHHS
AJIKOroJlo, CHIBHA IMyHOCYympecis Ta HaIMipHa Bara € QakTopamu PH3UKY DO3BHUTKY ILOTO
3axBopioBaHHs. O3Haxkamu OCTCOHEKPO3y € CKYTiCTB Cyrno6is, nomoTta i 6o (ocobiuBo B
Ta30CTErHOBOMY, KOJIIHHOMY Ta ILICY0BOMY) Ta YCKIalHeHHs pyxis. SIKio Bu moMiTumm mocs i3
UHX 03HAK, TIOBIIOMTE BAIIOro JiKapsi.

IlopymenHs KicTkoBoi TkanMH# (mo iHoxi npu3BOmETH 1O NIePEIOMIB) MOKE BUHHKATH qyepes
YPEKCHHA HUPKOBHX KITHH (IMB. po3min 4 “Mosiusi nobiuni peakuii™). 3actocysamms
Tenodosipy JTusonpoxcny CI)ymapa*rfJ]auisy,unu/Ed;arsipeH3 Tabnerkn 300 Mr/300 mMr/400 mr y
MiJUTITKIB MOJKe BIUIMBATH Ha picr kictok. Tomy, sxmo Bu, a6o ocoba, Ipo SIKy BH HiKJIyeTech —
IZTITOK, Baw JTikap a6o MenuHuMil NPaliBHHK Ma€e peTeNbHO OLIHHTH, 06 KOPHCTh NTpuiiomy
Tenogosipy Tusonpoxcmy ®ymapar/Jlamisy aun/Edasipens Tabnerku 300 Mr/300 mr/400 mr
TIepeBaxana TaHWH pU3HK.

Bav notpi6no 6Gyze npuiiMate Tenodosipy Jusonpokcuny <I)ymapa'rfﬂaMiBynHHf'EdJaBipem
Tabnerkn 300 mr/300 Mr/400 mr KOXHOTO  jHa. Ilelt nikapcekmii  3aci6 Jornomarae
KOHTPOJIIOBATH Balll CTaH, ajle BiH He yeyBae Blll-indexniio 3 oprasismy. MoxyTs
TIPOIOEIKYBATH PO3BUBATHCSA THILI iHdeKuil Ta i naroznorii, nos’s3ani 3 BlJl-indekuicio. Bam
CITLJL OCTIHHO KOHTAKTYBAaTH 3i CBOIM mikapeM abo MeaHYHUM npauisiukoM. He npummusiite
NPHHMATH JiKH, He 3BEPHYBIIHCH J10 miKaps abo MeIYHOTO mpaliBRIKa. —— ) -



Hpuiiom inmux gikapesknx 3acobip

ITosinomre Bamoro nikaps, hapmaniesra abo memmunoro NpaliBHMKA, AKIIO BH NpuiiMacTe abo
Henmoxasno npuiivany  Oyap-sxi  iHmm JiKapehKi  3acobu, BKMOYarOYH npenaparu, 1o
BIIYCKaIOThest Ge3 penena,

Tenodoripy Jlazonpoxenmy (I))-'Mapaw’ﬂaMiBy;ums"EcpaBipcu3 Tabaerkn 300 mr/300 Mr/400 mr
HC PCKOMEHI0BaHO NpHAMATH pazoM 3 POCIMHHHMM 1IpenaparaMi, IO MIiCTSTh 3BIPOOIi
(Hypericum perforatum, sxuii 34CTOCOBYEThCS NIPOTH TPHBOTH Ta Aenpecii) abo BopHKOHA301
(3acTOCOBYETBCS IPOTH IPHEKOBHX iHbexiii).

Kpim Toro, npenapar Tenodosipy Husonpokcuny (I)ymapa'r;’ﬂamiBym-mr‘EdJaBipeH?, TabyeTkn
300 mr/300 Mr/400 Mr He ctin oHOYACHO 3aCTOCOBYBATH 3:

- acremizon abo Teppenanun (3acTocoByOTBCS 1151 JIKYBaHHS CIHHOT JUXOMaHKH 2a6o
IHIIMX ajiepriii)

- benmpuan (3acTocoByeThes s JIKYBaHHS CepueBHx 3aXBOPIOBAHD)

- UH3ANPHI (32CTOCOBYCTBCS 1Ts1 JIKYBaHHSA mewil)

- AIKANOUIM  piKKIB  (HanpHKaan, eproramin, auriapoeproramin, €ProHOBiH Ta
METHIIEPrOHOBIH) (3aCTOCOBYIOTBLCS ISt TKYBaHHS Mirpeni Ta KJIACTEPHOT0 T'0JIOBHOIO
00.110)

- miMo3H1 (3acTocoryeThes s cradirizamii ncnxiqnn‘rnin.rmunc'ri)

He 3actoconyiite Tenodosipy Husonpokcumy tI)yMapanJIaMiBy,z(HH/E(baBipeH?. TabneTku
300 Mr/300 Mr/400 Mr, skmo BH Bie IpUAMaeTe i JKapceki 3aco6M, MO MicTSTE
CMTpULIHTabiH, namiByauH abo TE€HO(GOBIPY H30IPOKCHITY (ymapar. He 3acrocosyiite
onHoyacHo  Tenodosipy Husonpokcuny CDyMapaTz‘ﬂaMiByﬂHH/EdJaBipeHz TabneTku
300 mr/300 Mr/400 mr Ta aznedogip auniBoxcu.

Hyke BaxIHMBO moBizomMuTH CBOTO Jikaps abo MeIu4HOro NpaliBHAKA, AKIO BH npuiimaere
IHIII TiKapebKi 3aco0H, i MOXYTb BHKIIHKATH NOIIKO/DKCHHS HUPOK. J[0 HIX HATeKATL:

* amiHormiko3mam abo BaHKOMIIHH (3aCTOCOBYIOTBCH /1151 JiKyBanHs Gakrepiaanmof
indexmii)

* amdorepruun B abo nenramiznn (3acTocoByoThCS UIn JIKYBaHHA rPHOKOBOT iHdexuii)

* dockapuer, FAaHOHKIOBIp 260 uuaodosip (3acTocoByroThes Is1 JIKYBaHHS BipycHoi
ingexuii)

* ajedoBip AuniBoKcHI (3acTocoByeThest Is NikyBanus BipycHoro renarury B)

* TAKPOJIIMYC (3aCTOCOBYETHLCH 1151 JUKYBaHHS /11 NPUTHIYeHHs IMyHHOT cHCTeMH)

* iHTepIreiikin-2 (3acTocoByerbes s JIKYBaHHS PaKy HHPOK)

i jikapeski 3aco6m, mo MicTsTs Aunanosud (npu BlI-indexuii): Ipmiton Tenodgosipy
Ausonpokcuny q)mapanHaMiByﬂHHfEtpaBipeﬂa Tabnaetkn 300 mMr/300 Mr/400 mr pazom 3
TKapChKAMH 3aC06aMH, 110 MiCTSTE AN/IAHO3HH, MOKE IIJIBUIUTH piBeHb JMJIaHO3UHY B KpPOBI.
Hosinomnsanoes npo piaxicwi BUIIAIKH 3aNICHHA MiIUUIYHKOBOI 3a703H Ta PO3BHTOK
MOJIOYHOKHCIIOTO  auHMA03y (HaUIMIIOK MONOYHOT KHCIOTH B KpOBi) TpH CcyMmicHOMY
3aCTOCYBAHHI JIMIAHO3MHY Ta npenaparis, mo MicTATh TeHO(OBipy AH30MPOKCHITY ¢dymapar,
IHOZ 3 JeTaTbHMM HacHiaKOM. Cymicue 3actocyBanns TCHO(OBIPY 3 JHIAHOZMHOM MOIKe
SMCHUTHTH €()eKT aHTHPETPOBipyCHOT Tepartii.

Tenogosipy Jlusonpoxcny ®ymapar/Jlamisyaun/Edasipens taGrerku 300 mr/300 mMr/400 mr
[IpH B3a€MOJIT 3 HACTYMHHMH JIIKAPCHKHUMH 3ac0GaMH MOKe CHPHYMHHTH NOTIPINEHHS MPOSIBIB
Oyab-s1K0T0 MOGiuHoro eexty aGo Moske BIITHHYTH Ha e(eKTHBHICTE 6Y1b-SKOTO 3 Hpenaparis:
- aMOpeHaBip, arasaHasip, AapyHaBip, imauHasip, Joninasip, mapagipox, Headginasip,
PHTOHABID, cakBinaBip Ta THOpaHasip (npoTusipycwi 3acobn).

- MeTajgon, Gynpenopdin (3acTocoByIOTH I8t JUKYBaHHSI CHILHOTO 60110 260 omioixmoi
3AJI€KHOCTI)

- RIapuTpoMinuy, pudadyrun ado pudamninun (aHTHﬁaKTcpiaﬂLHL"llpOTIiT}’ﬁepKleb03Hi
3acodn)

- ATOPBACTATHH, NPABACTATHH a60 CHMBACTATHH (rimoainizemiuni npenaparn, 3 pynn
CTATHHIB) AN OD S




- TOPMOHAJIBLHI KOHTPAICNTHBH, Tawri gK npoTHsamaiani  rabaerin, I’ CKIiiini
ROHTpauenTuBy a0 KOHTPANENTHBHMIT IMILIAHTAT.

Orxe, skmo Bu npuiimacre Tenogosipy JAmsonpokenay (Dyzuapa'l'f.,‘]a!uiB}-‘mm}Fq:anipem
Tabaerkn 300 mr/300 Mr/400 MI'; PEKOMCHI0BAHO 3acTocyBaTH ANBTEPHATHBHI MeTo/H
KOHTpauenuii, Taxki sk 6ap’epua KouTpanenuis (Haupukmian, npesepsaTuBH) (1HMB. posaia
“Barirnicts 1a rogysanns rpyuin’)

- ITpaKkoHas0.1, mo3aKoHas o (HpoTHIrpuiKORI 3acobm)

- aMoaiaksin/aprecymar, XiHiH, omedanTpun, rajodanTpus,  apremisuminm
(Mporumansipiiini 3aco6m)

- Kapbamasenin, gpeniroin (mpoTncyxomui 3aco6m)

- AWITiazem, Bepamamin, peropunin, nidgexnnin, HIKapaamin (6s10kaTop kanbuicBHX
KaHaTiB)

- TAKPOJTIMY €, HHKIOCTIOPHH, cHpogiMye (imynonenpecanrn)

- Mizaszosam a6o TPHA30J1aM (BHKOPHCTOBYIOThCS 1151 TOro, mood I0NOMOIrTH Bam 3acHyTH)
- Bap(hapuu (3aCT0COBYIOTH /115t npodinakTukn TpomMboyTBOpenns)

Baritnicrs Ta rogysanns IrpyuUTIo

Tenodosipy Juszonpoxciny (Dymapa'n’ﬂamilsyﬂnHlEdJaBipenz Tabrerkn 300 Mr/300 Mr/400 mr
HE PCKOMEH/I0BAHO 3aCTOCOBYBATH B TICpIIOMy  TpuMecTpi BariTHocTi. Heraiino mopizomre
JiKapst, KO BH BariTHI 260 MaeTe HaMip 3aBaritHiTH. SKImo BY BariTHI, NpHiiMaTn Tenodosipy
Husonpoxcumy (DyMapaT/.HaMiBy,HHH/Ed)aBiPEH3 TabmeTku 300 mMr/300 Mr/400 mMr
PEKOMEHJIOBAHO JIMILE Y pasi, AKIIO BAI JKap BH3HAYHTS IO 11e HeoOXxinHo.

Bamm possutky miona CIOCTEPIralich B JOCHI/DKCHHSX Y TBApHH Ta y JiTeHl, HAPOKEHHUX y
XKIHOK, SIKi IIPOTSATOM BAriTHOCT npuiiMani edasipens; Tomy crix YHUKATH BariTHOCTI XKiHKam,
AKHEM - nipusHadeno  Tewnodosipy Husonpokcuy (I)}Mapal‘/HaMiBy,IIHH/ElbaEi]JEH3 TabaeTku
300 mMr/300 mMr/400 wmr.

Axkmo Bu xiHka, fxa ortpumye Tenodosipy Husonpokcuny (I)yMapaT/J]aMiBy,thi/Ed)aBipeHa,
Tabnetkn 300 mr/300 mr/400 MI, BaM pEKOMEHIOBAHO BHKOPHCTOBYBATH HagilEy Qopmy
bap'epnoi KonTpauemuii (Hanpuknan, [Ipe3CPBaTHB), a TaKOX iHIN MeTo/H KOHTpanemiii,
BIJIOYaloun  nepopanbHi (Tabretkn) abo immi T'OPMOHAIBHI  KOHTPALIENTHBH (Hanmpukna,
IMILIAHTAT, iH’eKis). Edasipens, oxun 3 aktupnix KomnonenTis Tenodosipy Huzonpoxcuny
(I)ymapaT/HaMiBynHHfEd)aBipeﬂa Tabnerkn 300 Mr/300 mr/400 Mr, moxe 3alTHIIATHCS Y KPOBI
ACAKHH 4Yac IicIs NpUIHHEeHH:A Tepamii. Tomy Bam ciig TPOJIOBXKYBATH BHKOPHCTOBYBATH
NPOTH3AIIIAHI 3ac06H, SKi 3a3HaYeHO BHIIC, IPOTATOM 12 TusXHIB micis npunumems: upuiomy
Tenodosipy [iusonpokcny @}’M&paTﬂIﬂMiBy,[[HH;‘!E(IJaBipCHf! Tabnetrn 300 Mr/300 Mr/400 mr.
SIkmo Bu 3amikaBieni B TPYIHOMY BHTOOBYBAaHHI JTHTHHH, BaM CJIij 00roBOpHTH puzEKH Ta
TIEPEBAry 3i CBOIM JiKapeM a0 MequaHum IPaLiBHUKOM.

Kepysanus ABTOTPaHCIIOPTOM a00 iHIUMMH MexaHi3MaMu

ITlin wac nikyBamns Tenogosipy Juzonpoxcuy tbymapanHaMiByHHHfEQJaBipeHa TabaeTKH
300 mr/300 mMr/400 Mr mosinoMisIoCs 1pO 3aNTaMOPOYEHHs], IOPYLIEHHS KOHICHTpaITii yBard Ta
COHIMBICTE. SIKIMO BH cmocTepiracte 1 CHMIITOMH, PEKOMEHIOBAHO YHHKATH TOTEHINI{HO
HeOe3IeYHNX 3aB/IaHb, TAKHX SK KEPYBaHHSA aBTOTpaHCIOPTOM a60 poGoTa 3 MeXaHi3MamM.
Baxansa indopmanis PO JefIKI CKJIAZ0BI KOMNOHeHTH Tenodosipy Huzonpoxeuny
(I)ymapa"rf.JIaMiBynunfEd)aBipem Tadaerkn 300 mr/300 mr/400 mr

Sxmo y Bac cnocrepiraerses HCTICPEHOCHMICTD JICAKHX ITYKPIB, IIOBIZIOMTE CBOro JiKaps 1mpo ne
TIepea NpHiOMOM Ipenapary.

Jlixapcexuii 3aci6 MicTHT 1,9 Mmoo (43 mr) HATPIIO B KOXKHIMH Tabuerni, mo CIIiJl BpaxoByBaTH
nanieHTaMm Ha HaTPLi-KOHTPOIBOBAHIii JieTi.

3 sk 3acrocoBymaTn Tenodgozipy Jlnzonpoxenay (Ilynmpa"rﬁ]amiB)-mmiEtbaBipem
Tadmerkn 300 mr/300 mr/400 mr >



3aBxaM mpuiimaiiTe Tenodozipy Huzonpokcuny d)yru-iapaﬂ'ﬂamiBymaH.s’EdJaBipcm TabneTkn
300 mr/300 Mr/400 Mr ToyHO 5K ckazamu Ban JTiKap abo MeaudHMil NpaniBHUK. Cnin cyBopo
AOTPUMYBATUChL BCIX peKOMeHmaliil s TOro, mod 3alesneunTH TOBHY chekrnBHiCTh
JIKAPCLKOIo 3aco0y i 3MeHImHTH PH3HK PO3BHTKY PE3HCTEHTHOCTI /10 JiKyBanns. Bam it
MPOKOHCYJIBTYBATHCS 31 CBOIM JiKapem/papmaneBTom/Me M IPEACTABHUKOM, SIKIIO BU He
BIICBHEHI. 3aBKIM NpwiiMaiite A03Y, TIpU3HAYeHy nikapeM abo MeaumyHuM npaiiBHukoM. He
3MIHIONTE 103y, AKIIO 1e He PCKOMEHI0BAHO JIiKapeM.

Cranpapria  pmoza - OnHa  Tabnerka  mojHA. Tenodozipy Huzonpoxcuny
(I)yMapaT;’HaMiBy,aHHfEdJaBipem Tabaerkn 300 Mr/300 Mr/400 mr chijl mpuitmaty HaTmecepie
(PexkoMenIoBanmii peskiM: 3a 1 TOIMHY 710 abo Yepe3s 2 roauuH mic/s 1X1).

Cnin npokoBTHYTH Tabnerky Tenogosipy Husonpoxcuny Oymapat/Jlamieymn/Edasipens
Tabnerkn 300 Mr/300 mr/400 mr Y LUIOMY BHIJISI 3 BOJOK.

Pexomennosano npuiimary Tenodogipy Husonpokcuny d)ymapaTr’ﬂaMiByﬂHHf’Ed)aBipcm
Tabnerkn 300 mr/300 Mr/400 mr nepen cHom. JlosyBaHHA mepen CHOM Moje NOKPALATH
NCPCHOCUMICTE CHMITOMIB TIOpYIICHHS HCPBOBOI CHCTeMH (HaNpHKIIaj, 3aIaMoOpOYCHHS,
COHJIMBICTB ).

Leii npemapar me npusnauenmii /UL BUKOPUCTaHHA IITbMH (Bikom 10 12 pokiB abo Baroro
MeHme 35 Kr).

Jxmo Bam mikap BUPIIIHTEL BiIMiHHTH 3aCTOCYBaHHA OJIHOTO 3 KOMIIOHCHTIR Tenodozipy
Husonpokcuiry (I))FMapanﬂaMiBy,HHH/Ed]aBipeHS Tabaetkn 300 Mr/300 mr/400 Mr aGo 3MIHUTH
103y Oynp-KOTO KOMIOHEHTA Tenodosipy Husonpokcuny tDyMapaTUIaMiBy,uHH!EcbaBipeH's
Tabnetkn 300 Mr/300 Mr/400 mr, Bam MOXYTh  3aIIPOIIOHYBATH 3aCTOCOBYBATH edaripens,
mamiBymn Ta/abo Tenodosip OKPEMO 3aMiCTh KOMGIHOBAHMX JIKapchbKHX 3aCOGiR a6o THIITHX
npenaparis JUis nikyBanus BIJT -iHpeKi].

Ao By npwiiasm Gipury no3y Tenodosipy Husonpokeuy (Dymapa'r/ﬂaMiByﬂm{fE{baBipem
Tabnerku 300 mMr/300 mr/400 M, HIJK niepe6adeHo:

JIKIO  BH  NOMMIKOBO  BHIMIH Oinbme  npenapary Tenodosipy JAuzonpokcuny
d)ymapaeraMiByaHHfEtpaBipeHz Tabnerku 300 Mr/300 mMr/400 wmr, 3BEPHITBECS 32 IOPAZOI0 JI0
CBOTO JiKaps abo HaMbIm9oro BIUIVICHHS. HeBiKIaanol Jonomory. Bizemite i3 cobBoro
YNAKOBKY, JUISL TOTO 06 JIETKO OIHCATH Te, 110 BH NPHIHSAIIN.

Slkmo By 3a6ymu npuitnsTa Tenodozipy Auzonpokeniy (I))’MapanJIaMiBy,ﬂHH/EdJaBiPEHiI
Tabnerkn 300 mr/300 mr/400 mr:

Hamaraiitecs: He mpomyckarn N03y. SKII0 BU nponycTHim H4eProBy /103y JiKapChLKOTo 3acoby i 3
MOMEHTY HAIEKHOrO mpuiiomy He mnpoifumto 12 TOJMH, CIiJl SKOMOTa MBHANIE NpHiiHsITH
Npenapar, MoTiM 0TPUMYBATHCE 3BHYAITHOTO PO3KJIaxy npuiioMy npemnapary.

Sxmo Bu BHOmMOBaTH Tabnetrky (Bigpasy micis npuiiomy Tenodosipy Huzonpoxcuy
d)yMapanHaMiBynHHf'EthaBipeHs Tabnetkn 300 mMr/300 mMr/400 MI) CiTl TpHHHATH e OJTHY
Tabnerky. He cmix wekarn, noku macrane HaCTyIHa Jo3a.

Axmo  BH  npunumscre npuiiom  Tenogosipy Musonpoxcuy ®ymapar/
Jamisymun/Epasipens taénetin 300 mr/300 mr/400 mr:

He npunumsiite sactocosysarn Tenogosipy Husonpoxcuy Dymapat/Jlamisy mn/Edasipens
Tabnetkn 300 Mr/300 Mr/400 M Ge3 KOHCyIbTalil 3i cBoiM JikapeM. 3ynmmnka npuiioMy
Tenodosipy Huzonpoxcuny (I)YM&paT/ﬂaMiB}’Z[HH/Ed]aBipeHS Tabnetkn 300 Mr/300 Mr/400 mr
MOXKE CEpHO3HO BIUTHHYTH Ha BAIlLy peaxIiiio Ha NofaNblIe TiKyBaHHS,

SIkmo  npuiiom Tenodosipy Husonpokenmy Q)YMapanHaMiByﬂHH/E¢aBip6H3 TableTkn
300 mMr/300 mr/400 mr [PHITHHEHO, MPOKOHCYIBTYHTECH 31 CBOIM JKapeM Iepej THM, sk 3HOBY
nodaru mnpuiitMatn  TeHodosipy Jusonpoxeuny lbymaparfﬂamiByzmHIE(paBipem TadbneTku
300 mr/300 mr/400 Mr. Bam JIKap MOKE PO3TIAHYTH MOMTHBICTE NIPA3SHAYECHHS BaM OKpeMHX
KOMIOHeHTiB  Tenodopipy Husonpoxcuy <I>ymapaTKHaMiBy,:z[mUEr]]aBipeHB TadyeTkn
300 mMr/300 Mr/400 Mr, KO BHHHKAIOTE MEIHYHI npobnemu abo HOTpiGHA KOpPEKIis 1031,
Sxmo Bam zanac npenapary Tenodosipy Husonpoxcuny Oymapart/JlamiBymun/Edapipens
Tabnerkn 300 mMr/300 Mr/400 MI, IIOYHHAE 3aKiHYyBaTHCB, PEKOMEH/IOBAHO CBOEYACHO Horo



NONoBHAUTH. e nyxe Baskinso, ockinbin KUTBKIiCTh Bipycy Moske mouarts 30LIBIIYBATHCD, 9KIIO
NPHHOM  NiKapchKkoro 3ac00y npHmMHEeHO Xoua 6 Ha KOpOTKkHil wac. Toni IIPOTHBIPYCHE
TKYBaHHA MOYKE CTATH BAKIMM.

Sxkmo y Bac e i BUI-indexnis, i rematur B, ocobanso Bakmeo ne NOPUIIHHATH JIKYBaHUS
Tenodoripy Jusonpokenny d}ymapaﬂﬂa,\iiﬁ}-’nnHf};'t}JaBipcm Tabnerkn 300 Mr/300 Mr/400 mr-
0e3 nonepenuroi KoHcynpTamii 3 gikapem. YV nesikux NauieHTiB 6ymm 3pobreni ananisy KPOBI
ado miarmoctoBano CHMIITOMH, AKI CBITYHIH PO Te, mo nepebir renarury TOTIPIIUBCS iCIIs
NPAIHHEHHA TIpHiiomy NaMiByIHHY a6o TeHopoBipy JM30TIpOKCUITy (ymapar (1Ba 3 TPHOX
KOMIIOHCHTIR Tenodoripy Husonpoxceuny d)ymapanJlaMiB}-ﬂuH/E{banipem TadieTku
300 mMr/300 Mr/400 Mr). B Takomy BUNANKY JiKap Moxe TIOPEKOMEHIYBAaTH BIJIHOBHUTH
JKYBaHHSI renatuty B. Pexomenjoano NIPOBOJIMTH aHami3 KpoBi Iy [epeBipkH poboTH
NEYIHKH NpoTsrom 4 MiCAIIB micis UPHIHHCHES  NiKyBauHs. [lpunmmsTy TIKyBaHHS He
PCKOMCH/IOBAHO JeSKMM TalicHTam 3 IIPOTPECYIOYOI0 MATONOri€l0 MeYinky a6o LHPO30M,
OCKIJIbKH TIe MO3KE NPH3BECTH 10 NOTIpIIEHHs renaTuTy, iHoji 3arpo3JIMBOIrO IS KHTTS.
Heraiitno mnosinomre TKaps Tpo HOBi abo He3BMuH CHMIITOMH, SKI BHHMKAIOTH ITiCIIs
IPHITHHEHHS TIKYBaHHS, 0COOJIHBO K10 BOHH IIOB s13aHi 3 renaturom B.

Axmo y Bac € nonatkosi sanuTanns 110710 3aCTOCYBaHHA IBOTO IIpenapary, 3sBepHITLCS 10 CBOTO
JIKaps, MEIHYHOTO npaniBauka abo dapmanesra.

4. Moxausi no6iuni peakii

Ak i Bei mikapewki 3aco6u Tenodosipy Husonpoxcuy d)ymapar/ﬂamiBy,uHH/Ed)aBipem
Tabnerku 300 Mr/300 Mr/400 mr MOXKC CHPHYMHHTH PO3BUTOK MOGIYHMX peakuiii, xoua Boun
BHHHKAIOTh He Y BCIX NallicHTIB,

ITosinomre nikaps Y Pa3i BHHHKHeHHS 6y ab-9k07 moGiymo; peaxiii:

Hyoce wacmi no6iuni pearyii

(3ycTpivaroTses 3 YacToTor0 Ginbme HXK y 1 nanienra 3 10)

- 3anamopovenns,

- liapest, nynora, 6.moBanms

- Hlkipanii Bucun

- 3Minn MeTabo1i3My, mo nposBAsIOTE s 30LIb I eHHAM JTininis Y Kpogi.

Jlaboparopsi Tectu Takox MOXYTh MMOKA3aTH:

- AHOMAJILHO HU3LKHIi piBeHb dbocdary B kposi

Yacmi nobiuni peaxyii

(3ycTpivarotses 3 yacroromn Bint 1 1o 10 mauienTis i3 100)

- Bine y muynky, METECOPH3M

- Kamenas, nocoBi cumnromu

- oo Hmii 6ixe

- AHOMAaJIBHI cHH, TpyAHOMi 3i cHoM, COHJIMBICTE, TPHBOTa, Aenpecist, NOpymenns ygaru

- Brpara BoJoces

- Ceepbix mkipn

- Bimuyrrst caabKoCTi, niaBHMeHHs TeMIepaTypn

- Bine y M’si3ax Ta cyriobax

- Hopymenns dyuxuii MeYiHKH, 3 MiaBHmennsM PiBHS ne4wiHKoBHX depmenTin y kposi
Hevacmi no6iyui peaxyii

(3yerpivarotses 3 wacrororo Bil 1 10 10 namienTis 3 1000)

- Aunemis (HH3bKmii piBeHn €PHTPOUMTIB, MO0 MOKe NIPH3BECTH 10 BTOMH, 3a/INIIKH),
HH3bKHI pIBCHb JIeliKonuTin (o 36inbmye cxmapmicTs A0 indexuiit), nusbKHii piBeHs
TpombouuTin (30ibmye exuabHicTE 710 KPOBOTEY).

- ATPECHBHA NOBCIIHKA, HeCTIiKHi HACTDIil, TpHBOKHI 1yMKH, HEPBO3HICTE, elidopuunmii
Hacrpiil, manis (cranm XAPaKTepH3YEThCH enmi3oaaMu HaaAMIpHol aKTHBHOCTI, niaHCccenns
abo ApatiBansocri), omann (mapamnov), 3a0yabKyBaTocTi, npodjemu 3 KOOpAnHAaIicio,
po3rybuenicrs, cyinmaanui AYMEH Ta cnpobu camory6ersa, T HHALIT

Z




- CHasMH (cygomn)

- 3AIAMOPOMCHHS, T010BOKPY:KIHHS (BepTHTO)

- llopymenns 3o0py

- VYpaxenus nevinku, mo CYHNPOBOIKYCTBCSl HOKOBTIHHAM mIKIpH a6o ovei, cBepOizk abo
0iab y KHBOTI (1LIYHOK) (roerpmii remarur)

- 3anasienus NiAMLIYHKOBOY 32,1031 3 Goaem y skupoTi (rocrpuii nankpeaTnt)

- 30inLmenns rpysueii y wonosikis (rinexomacris)

- Cnutbumii Benn ma mkipi (MyabTH(GOpMHEA epuTema, cunapom Crisenca-/Ixxoucona).
Pioxicui nobiuni pearyii

(3ycTpivaroTees 3 yactororo Bix 1 10 10 naienTie 3 10000)

- HANTHIIOK MOJOYHOT KHCJIOTH B KPOBi (MoJI09HOKHCTHIT ANHI103, Cepio3HUI MmoGiuHIil
edexT, AKMIi MOKe NPH3BECTH 10 JeTATLHOIO Hacaiaky). Hacrynni cummromu MOKYTh
OyTH 03HAKAMM JIAKTOAHA03Y:

0 riaboKe NPHCKOPeHe THXAHHS

0 COHJIHBICTH

0 Hy10Ta, 6.1r0BaHHs Ta Giib y HLIYHRY

- (auB. BHme “Byabre 0c06amBO obepexkui npuiiMarun Tenodosipy Huzonpokenay
Dymapat/ Jamisyun/Edasipenz tadaericn 300 mr/300 mr/400 mr”)

- MOPYIMICHHA 3 0OKY HHPOK, BK/IIOYANYH HUPKOBY HE10CTaTHICTE, CHMIOTOMEH MOXYTEH
BRIIOMATH HYI0TY Ta BTOMY, ajle TAKOXK MPOSBAATHCS 36i1bIICHHsIM CCHYOBH/ILICHHS TA
BiIuyTTsiM  cnparm.  Takok  mose CHOCTepiraTHess  MOM'SIKIIEHHA  KiCTOK
(eympoBokyBaTHCE GoTeM ¥ KiCTKaX, nepeaoMamii).

Hyace piokicni noGiyni peaxyii

(3yCTPivaloThCs 3 YacTOTO MeHme Hix 1 3 10 000 nartienTis)

- 32/THIIKA

= YPAXKEHHA HEPBIB, MO CHPHYHHSC CIa0KicTs i BIXYYTTS MOKOJIOBAHHA 260 OHiMiHHsI
INKIPH, 0CO0IMBO B HOTax i KHCTAX PYKH (nepudepnana HeHponaris)

= HECHPOMOXKHICTH KiCTKOBOI0 MO3Ky BHPOOJISATH HOBI epuTponuTH (anacTHyna anemis).
- YPAKEHHS KIITHH HHPKOBHX KAHAIbIIIB (rocrpuii kKaHaNbLUEBHI HEKPO3)

Inwii moorcnusi noGiuni peaxyii:

- Homkomxenns/aecrpykuis m’sizosof TKaHHHH

- llopymenus kicTkoBol TKaHHHK (HanpHKAaA, po3M’ SIKIMIEeHHs KieToK (3 6osrem y KkicrTkax,
IO iHOi IPH3BOINTE 10 nepeIoMis).

- Husbkwii pisens kamio s KpOBi

- 3MiHH QOpPMH TiIa BHACKIAOK 3MiHH NEePepo3noaiTy KHPOBOI TKAHHHI. e moxe
BRIIOMATH BTPATY KHPOBOT TKAHHHH HA HOTAX, PYKax Ta 00ana4i, 36106 menns KHPOBHX
BUIKJIaJeHb HAa JKHBOTI Ta BHYTPIIIHIX oOpraHax, 36iabmeHms IpyAeii Ta JKupoBi
BUIK/TA/IeHHs Ha 3aaill 9acTHHi muf («I"op6 GyiiBo.ay).

- 0siBA CHMOTOMIB iHekuii sx yacTHau »CHHAPOMY iMYHHOT peaxkTHBANIT” (auB. BHmME
»BynbTe ocoduBo obepexui npuitMargu Tenodoripy Huzonpokenity
G)ymapanJIaMiBymmed:aBipem Tabaerxu 300 mr/300 mr/400 Mr”),

- HeYiHKOBA HEOCTATHICTE, KUPOBA ancrpodis nedinkn

- 3aNAJIEHHS HHPOK (HedpHT), 3 MOCHICHHM aiype3om i BiTayTTsim cipard (Hedporennmii
HeUYKpoBHii aiaGer)

- CBHCT, A3BiH a00 inmmii criiiknii myM™m y Byxax (THHiTyc)

= Tpemop (TpeMTiHHs)

= HEBPO3, cyilmIaabHi cripobn

- BHCHI, M0 CYNPOBOMKYETBCH 3Y/I0M, BHK/IHKAHMIL Peakuicl0 Ha CcoOHsYHE CBITIIO
(doToanepriunmii JepPMaTHT)

- PANTOBC NNOYEeDBOHIHHA 00 THY Y

Kommn Tenodoeipy Husonpokcumny Dymapat/Jlavisy g/ E¢asipens TabneTku
300 Mr/300 Mr/400 Mr npusnayaoTs HIULTKaM, Moxe CHOBIIBHIOBATHCh PICT. KiCTOK (IHB.



BHINE, “Bynpre 0co6amBO obepesxui  npuiiMaroyy Tenogogipy Jlmsonpokeuny Dymapar/
J IaMiBy,um-ffE(JJaBipcm Tabuerkn 300 Mr/300 mr/400 Mr”),

AKIO Oyub-axuii 3 106iunmx eexTin crac cepiiosumm a6o AKIIO BH noMmivaere Gyap-sxi
MobiYHi peaknii, ne 3a3Ha4yeHi B 1iii IHCTPYKIIi, MOBizoMTe CBOro Jikaps abo Memuynoro
lpaliBHHKA.

5. SK 3BEPITATH Tenodgosipy Ausonpokeniy (Dyuapa'rfﬂamiBymmeanBipem
Tabdaerkm 300 Mr/300 mr/400 yir

30epirary B CAOCTYNHOMY JULst TiTeli Micni Ta mo3a nosem X 30py.

He BHKOpHCTOBYBaTH Tenogogipy Husonpoxcuny (DymapanﬂaMiB}’,HHH/Ed)&BipGHB TabneTku
300 mMr/300 Mr/400 Mr micas 3aKIHYEHHS TepMiHy NPHAATHOCTI, SIKMI BKazaHUi Ha MaKyBaHH]
nicns {EXP}. Tepmin npupatnocti BIJIHOCHTECA JI0 OCTAHHBLOTO JHS BOTO Micsis,

36epiraru npu Temneparypi Huxuae 30 °C. 36epiratu B oprrinantsmii VIIaKOBIIi.

6. 1IOJATKOBA IH®OPMAILIIS

o  micrurs Tenodosipy Jusonpoxcumy bemapa"rf}lauiny,um/Etb&aipem TabneTkn
300 mr/300 mMr/400 mr

Hitodi pevornum — 400 mr edasipensy, 300 mr namiByuny, 300 mr TeHO(QOBIpy JA30NPOKCHITY
(ymapary

HAopo mabnemru

Llemonoza MIKpOKpHCTaTiyHa, HaTpiio KpOcKapmenosa, ri,upoxcnnponinucmonma, HATpiro
Jlaypuiicynbgar, 3amsa oxcup, JIaKTO3a, MOHOT1IpaT, Maruiio cTeapar.

IIniexoea o6oaonra

Coupr TIOJIBIHIIOBHIA, THTaHy Ti0KCHA, Makporos/TTE , TAJIBK

Sk Burmsmac Tenodogipy Husonpoxcuny d)yuapar/ﬂamisyﬂmiqu)aBipem TabneTkn
300 Mr/300 Mr/400 mr ta BMmicT YIIaKOBKH

Osanbni, aBoOMyKII TabneTky Bix Ginoro g0 Maiixe binoro komsopy i3 ckomenmM KpasiMH 3
THCHeHHsM M 3 onmoro 0oky Ta TLE 3 inmoro Ooky.

Tabnerxu ne coix gimumn.

Posmip ynaxosku: 30 TabneTokK.

Tabnerxu ne cnin mimgry,

7. lIOCTAYAJIHAK

Bupo6Gunk

Maiinan JlaGoparopis JTimiten

I1nor No 564/A/22, Poax Ne 92, xy6ini Xine
Xaiinepaban — 500034, Tenanrana, Innig
eJLIIoIITA: Imtiyaz.Basade@mylan.in

3 npuBoay 6ynE-sK0] indopmanii mosno nanoro Tpenapary, sBepraiftecsi 10 MocTaYaNbHHEKA.

POM | Cxema 2 | pp [ Cnncok - 1

Bupo6neno:

Maiinau JlaGoparopis Jlimiren
@ ITnor Ne 11, 12 1a 13, Ingop CE3, Dapma 3on, Qaza-1I, Cexkrop-III, ITitammyp - 454775, Nicr.-
e Hxap (MIT) Innis.

bepesens 2019




SATBEPJIZKEHO

Haxas Minicrepersa oxoponn
310poB’st VKpaiuu
A3 Lt Y No A58 7

Peccrpauiiine mocsinuenns

Wi //s?p;{/pf - JOf
o

[HcTpykuis npo 3acrocysanns JIKapchKoro 3acoly, BUKIA/eHa MOBOIO OpHMTiHaIy
(MOBOIO, BiZIMIHHOIO Bij AI€PXKABHOI), KOPOTKAa XapaKTepHCTHKA JKapChKOro
3aco0y, BHKIaJeHa MOBOIO OpHIiHaly (MOBOK, BiIMIHHOIO Bix JepKaBHOT),
3aTBEPIDKEHA BIANOBIZHO 10 HOPMATHBHHX BHMOTL Kpaiiu 3asBHuka/Bupobuuka
3TIHO 3 Pe3yNbTATaAMH KITiHIYHHX BUIIPOOYBaHb

3asBruk, kpaina: M.BIOTEK JIMITE/I, Beamka Bpnranis
M.BIOTECH LIMITED, United Kingdom

Maiinan JlaGoparopis Jlimiren, Inais

Bupobunx, kpaina: Mylan Laboratories Limited, India

ABOH3A ]
AVONZA

Ta0JIeTKH, BKPHTI ILIIBKOBOXO 0060,108K010, 10 300 Mr/300 Mr/400 mr
Ne 30 y paraxoni 3 MOTIeTHIEHY BHCOKOT IILIbHOCTI 3 ocymyBayem
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(AVONZA |

Tenofovir Disoproxil Fumarate/
Lamivudine/ Efavirenz Tablets
300 mg/300 mg/400 mg

1. NAME OF THE MEDICINAL PRODUCT
Tenotovir Disoproxl Fumarate/Lamivuding Efavirenz Tablets 300 mg/300 mg/400 mg

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each film coated tablet contains:

Tenafovir Disoproxil Fumarate 300 mg
Lamivudine USP 300 mg
Efavirenz USP 400 mg

Excipients with known effects: 218 mg lactose monohydrate per tablet
For a full list of excipients, see section 6.1

3. PHARMACEUTICAL FORM
Film coated tabist.
A white to off-white, film coated, oval, biconvex. beveled edge tavlet debossed with M on one side of the tablet and TLE on the other sids.

The tablets should not be divided.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz 300 mg/300 mg/400 mg tablets s a fixed dose combination of tenofovir disoproxil
Tumarate, lamivudine and efavirenz.

Efavirenz/Lamivudine/Tenofovir Disoproxil Fumarate 400 mg /300 mg,300 mq Tablets (efavirenz. lamivudine and tenofovir disoproxl fumarate)
is indicated as a complete regimen for the treatment of human immunodeficiency virus type 1 (HIV-1) infection in aduft and pediatric patients
weighing at least 35 kg

Consideration should be given to official treatment Quidelines for HIV-1 infection (e g. by WHO).

4.2 Posology and method of administration
Therapy should be prescribed by 2 physician experienced in the management of HIV-1 infection.

Posology
Adults and adolescents: the recommended dose of Tenofovir/Lamivudine/Efavirenz 300 mg’/300 mg/400 mg tabiets is one tablet taken orally
once daily.

Method of administration
it is recommended that Tenofovir/Lamivudine/Efavirenz 300 mg/300 mg/400 mg tablets be swallowed whole with water

It is recommended that Tenofovir/Lamivudine/Efavirenz 300 mg’300 mg/400 mg tablets be taken on an emply stomach since food may
increase efavirenz exposure and may lead to an increase in the frequency of adverse reactions {see sections 4.4 and 4.8).

in order to improve the tolerability of efavirenz with respect to undesirable effects on the nervous System, bedtime dosing is recommended
(see section 4.8)

it is anticipated that tenofovir exposure will be approxmately 35% lower following administration of Tenofovir/Lamivudine/Efavirenz 300
MQ/300 mg/400 mg tablets on an empty stomach as compared to the individual component tenofovir disoproxil fumarate when taken with
Tood (see section 5.2). In virologically suppressed patients. the clinical relevance of this reduction can be expected to be lmited (see section
5.1).

Children
Tenofovir/Lamivudine/Efavirenz 300 mg/300 mg/400 mg tablets is not recommended for use in children below 12 years of age due to a lack
of data on safety and efficacy.

Eiderly
Tenofovir/Lamivudine/Efavirenz 300 mg/300 mg/400 mq tablets should be administared with caution to eiderly patients (see section 4.4).

Dose adjustments

Where discontinuation of therapy with one of the components of Tenofovir/Lamivudine/Efavirenz 300 mg/300 mg’ 400 mg tablets is indicated
or where dose modification is necessary, separate preparations of tenofovir disoproxil fumarate, lamivudine and efavirenz are available.
Please refer to the Summary of Product Characteristics for these medicinal products.

If Tenofovir/Lamivudine/Efavirenz 300 mg/300 mg’400 mq tablets is coadministered with rifampicin, an additional 200 ma/day (800 mg total)
of efavirenz may be considered (see section 4.5)

Renal impairment
Tenofovir/Lamivudine/Efavirenz 300 mg/300 mg’400 mg tablets is not recommended for patients with moderate or severe renal impairment
(creatinine ciearance (CrCi) < 50 mi/min). Patients with moderate or severe renal impairmant fequire dpse mmaﬁ}e&mwwmv@me
and tenatovir disoproxil fumarate that cannot be achieved with the combination tablet (see sections 5,4 A2}, . s A

et L/ —




Hepatic impairment

The pharmacokinetics of Tenofovir Lamivudine Efavirenz 300 ma 300 mg 400 mg tablels have not been studied in patients with hepatic
impairment. Patients should be maenitored carefully for adverse reactions, especially nervous svstem symptoms related Lo efavirenz (see
sections 4.3 and 4.4).

if Tenofovir: Lamivudine Efavirenz 300 ma'300 mg/400 mg tablets is discontinied in patients co-infected with HIV and HBY, these patients
should be closely monitored for evidense of exacerbation of hepatitis {ses section 4.4),

I therapy with Tencfovir-Lamivudine Ffavirenz 300 mg/300 mg’400 my tablets is discontinued, sonsideration should be given to the long
half-life of efavirenz (see section 5.2 and long intracellular half-lives of tenofovir and lamivedine. Because of interpatient variability in these
paramelers and concerns regarding development of resistance. HIV treatment quidelines should be consulted, also taking into consideration
the reasan for discontinuation.

4.3 Contraindications
Tenofovir Disoproxil Fumarate Lamivudine Efavirenz 300 ma /300 ma 430 mg tablets is contraindicated in patients with clinically significant
hypersensitivity to tenofovir, lamivudine, efavirenz or to any of the excipients contained in the formulation.

Herbal preparations containing St.John s wort (Hypericum perforatum) must not be used while taking Tenofovir/Lamivudine Efavirenz 300
ma 300 mg 400 mg tablets due to the risk of decreased plasma concentralions and reduced clinical effects of elavirenz (see section 4.5),

Efavirenz significantly decreases voriconazole plasma concentrations while voriconazole also significantly increases efavirenz plasma
concentrations. Since Tenofavir/Lamivudine/Efavirenz 300 ma’300 mg/'400 mg tablets is a fixed-dose combination product, the dose of
efavirenz cannot be altered; therefore, voriconazole and Tenotovir/Lamivudine Havirenz 300 mg 300 mg400 mg tablets must not be co-
administered see section 4.5).

4.4 Special warnings and precautions for use

General

As a fixed combination, Tenofovir Disoproxil Fumarate! Lamivudine Ffavirenz 300 mg@300 mg400 mg tablets should
not be  administered concomitantly with other medicinal products containing any of the same active components,
elavirenz, lamivudine or tenofovir disoproxil  fumarate. Tenofovir  Disoproxil  Fumarate Ffavirenz/Lamivudine 300 mg’
300 mg'400 mq tablels should not be administered concomitantly with other eytidine analogues such as emtricitabine. {see section 4.5).
Tenofovir/Lamivudine/Efavirenz 300 ma’300 mg/400 mg tablets should not be administered concomitantly with adefovir dipivoxil,

Transmission of HIV

Treatment with Tenofovir Disoproxil Fumarate/ Lamivudine, Efavirenz 300 mg 300 mg/400 mg tablets has not been shown to eliminate the
risk of transmission of HIV infection by sexual contact or by blood transfer, although the risk may be reduced. Patients should continue to use
appropriate precautions to prevent transmission of HIV.

Didanesine

Co-administration of Tenofovir Disoproxil Fumarate/ Lamivudine Efavirenz 300 mg'300 mg 400 mg fablets and didanesine is not
recommended since exposure to didanosine is significantly increased fallowing co-administration vith tenofovir disoproxil fumarate (see
section 4.5).

Liver disease

The safety and pharmacokinetics of efavirenz has not been investigated in patients with severe liver disease. Therefore Tenofovir/Lamivudine/
Efavirenz 300 mg/300 mg/400 mg tablets should only be used in this group of patients if the benefits are considered to outweigh the risks,
and with close safety monitoring,

Liver toxicity

Increased transaminase levels may oceur months after starting efavirenz and may be more frequent in patients with HBV- and/or HCV co-
infection. Discontinuation is recommended if hepatoxicity is symptomatic. or if the transaminase levels are > 10 times the upper limit of
normal.

Hepatic failure has occurred in patients with no preexisting hepatic disease or other identifiable risk factors (see
section 4.8). Liver enzyme monitoring should be considered for patients  without preexisting hepatic  dysfunction
or other risk factors.

FPatients with HIV and hepatitis B {(HBV) or C virus (HCV) co-infection
Patients with chronic hepatitis B or C and treated with combination antiretroviral therapy are at an increased risk for severe and potentially
fatal hepatic adverse reactions.

Physicians should refer to current HIV treatment guidelines for the optimal management of HIV infection in patients co-infected with HBV.

Lamivudine and tenofovir disoproxil fumarate are also active against HBY. Therefore, discontinuation of Tenofovir Disoproxil Fumarate/
Lamivudine/Efavirenz 300 mg/300 mg/400 mg tablets therapy in patients co-infected with HIV and HBV may be associated with severe acute
exacerbations of hepatitis. Patients co-infected with HIV and HEV who discontinue Tenotovir Lamivudine/Efavirenz 300 ma/300 mg/400 mg
tablets must be closely monitored with both clinical and laboratory follow-up for at least four months after slopping treatment with Tenofovir/
Lamivudine/Efavirenz 300 mg/300 mg/400 mg lablets. If appropriate, resumption of specific anti-hepatitis B therapy may be warranted.
In patients with advanced liver disease or cirrhosis, treatment discontinuation is not recommended since post-treatment exacerbation of
hepalitis may lead to hepatic decompensation.

Rash
A mild-to-moderate rash very commonly develops within two weeks after starting efavirenz and does not require treatment discontinuation.

The rash usuvally resolves within two weeks. Severe rash or erythema, including Stevens-Johnson syndrome, requires immediate
discontinuation (see section 4.8).



Central nervous system and psychiatric effocts

Central nervous system and psychiatric side effects are Very common after starting efavirenz (se= section 4.81. These symptoms typically
eeur within the first week of treatment and usually resalve within 4 weeks of teatment. Thee is a potential addilive effect with alcaha! and
other psychoactive drugs. Patients should be advised that if they experience symploms such as severe depression, psychosis or suicidal
idaation they should eontact their dostor o1 health care provider immedialely to determine whether the benefits outweigh the risks of continued

therapy.

Renal funation

Tenolovir is primarily excreted by the kidneys through a combination of glomerular fiftration and active tubular secretion, Thus, clearance is
decreased in patisnts with impaired renal function, There are limited data on the safety and efficacy of tenofovir disoproxil fumarate in patients
with impaired renal function (< 80 mi/min). In such patients, Tenofovir Disoproxil Fumarate, Lamivudine Fiavirenz 300 mg 300 mg 400 mg
tablets should only be used if the potential berefits of treatment are considered to outweigh the patential risks,

In patients with moderate to severe renal impairment, the plasma hali-life of lamivudine is increased due lo decreased clearance. Decreased
doses are recommendad for patients with creatinine elearance <50 ml'min.

The use of Teriofovir Disoprowil Fumarate/ Lamivudine/Efavirenz 300 mg/300 ma’400 mag tablets is not recommended in patients with
creatinine clearance < 50 ml‘min, since appropriate dose reductions cannot be achieved with the combination tablet (see sections 4.2 and
8.2}

Renal failure, renal impairmient, elevated creatinine, hypophosphataemia and proximal Wwbulopathy (including Fanconi syndrorme) have been
reported with the use of tenofovir disopronil fumarate in clinical praclice (see section 4.8. It is recommended that creatinine clearance
be calculated in all patients prior to initiating therapy and as clinically appropriate during therapy with Tenofovir Lamivudine/Efavirenz 300
ma 300 mg/400 mg tablets. Routine monitaring of caleulated ereatinine clearance and serum phesphate should ke performed in patients at
risk for renal impairment.

In patients receiving tenofovir disoproxil fumarate remal function should be re-evaluated within ona week, including
measurements  of  blood glucose. blood potassibm  and  urine glucose  concenlrations, i serum phosphate s
< 1.5 mg/di (0.48 mmol1) or creatinine clearance decreases below 50 ml'min (see section 4.8, proximal tubulopathy).

Gonsideration should also be given Lo interrupting treatment with Tenofovir/Lamivudine Efavirenz 300 mg 300 ma ; 400 mg fablets in patients

whose creatinine clearance falls below 50 m/min or whose serum phosphate decreases below 1.0 mg dl (0.32 mmol/).

Tenofovir/Lamivudine,Efavirenz 300 ma’300 ma/400 mg tablets should be avoided with concurrent use of a nephrotoxic medicinal product
(e.g. aminoglycusides, amphotericin B, foscarnet, ganciclovir, pentamidine, vancomyein, cidofovir of interleukin-2). If concomitant use of
tenofovir disoproxil fumarate and nephrotoxic agents is unavoidable, renal function should be monitored weekly.

Bone effects

In a controlied clinical study decreases in bone mineral densily of spine and changes in bone biomarkers from baseline were observed in
both treatment groups. but were significantly greater in the tenafovir disoproxil fumarate treatment group than in the comparator group treated
with stavudine {each in combination with lamivudine and efavirenz) at 144 weeks. Decreases in bone mineral density of hip were significantly
greater in this group until 96 weeks. However, there was no increased risk of fractures or evidence for clinically relevant bone abnormalities
over 144 weeks.

Tenofovir was studied in HIV-1 infected paediatric subjects 12 years of age and older. Under normal circumstances. bone mineral density
increases rapidly in this age group. In this study, the mean rate of bone gain was less in the tenofovir-treated group compared to the placebo
aroup. Skeletal growth {height) appeared to be unaffected. Markers of bone turnover in tenotovir-treated paediatric subjects 12 years of age
and older suggest increased bone turnover, consistent with the effects observed in adults. Due to the possible effects of tenafovir on bone
metabolism, Tenofovir/Lamivudine/Efavirenz 300 ma/300 mg/400 mg tablets should only be used in adolescents under the age of 18 if the
benefits are considered to exceed the risk (see also section 4.8},

Bone abnormalities (infrequently contributing to fractures) may be associated with proximal renal tubulopathy (see section 4.8, Iif bone
abnormalities are suspected then appropriate consultation should be ablained.

Lactic acidosis

Lactic acidosis is a rare but severe, potentially fife-threatening complication associated with use of nucleoside reverse transcriptase
inhibitors (NRTI). Several other agents of this class are known to cause lactic acidosis. Preclinical and clinical data suggest that the risk of
oceurrence of lactic acidosis, considered a putative class effect of nucleoside analogues, is very low for tenofovir disoproxil fumarate and
lamivudine. However, this risk cannot be excluded, Lactic acidosis may occur after a few to several months of NRTI treatment. Patients with
hyperlactataemia may be asymplomatic, critically ill, or may have non-specific symptoms such as dyspnoea, fatigue, nausea, vomiting,
diarthoea and abdominal pain. Risk factors for NRT-related lactic acidasis include female gender and obesity. Patients at increased
risk should be closely monitored clinically. Screening for hyperlactataemia in asymptomatic patients treated with NRTls, however, is not
recommended. Symptomatic patients usually have levels > 5 mmol/ and require discontinuation of all NRTIs. Lactic acid levels > 10 mmol/
usually are a medical emergency.



Lipadystrophy and metabolic disor ders

Combination antiretroviral therapy has been associated with the redistribution of body fat

{lipodystraphyi in HiV-infected patients. Whereas for soma other antiretrovieals there is considerable avidence far this adverse reaction,
evidance for tenofovir, lamivudine and efavirenz as causative agents is weak: indeed switching from a thymidine analogie (e.q. stavy
tenofevir has been shawn to inorease limb fatin patients with lipoatrophy. A higher risk of lipodystrophy has been associated €., with alder
age of the patient, longer duration of antiretroviral therapy and related metabolic disturbances. Clinical examination should include evaluation
for physical signs of fat redistribution. Measurement of fasting serum lipids and bload giucose as well as appropriate management of lipid
disorders should be considered (see section 4.8).

Mitochondrial dysfunetion

Nucleoside and nuslentide analogues have been demonstrated, i vitro and in vivo. to cause a variable degres of mitochondrial damage. There
have been reports of mitochondrial dysfunction in HiIVnegative infants exposed in utero and’or postnatally to nucleoside analogues. The main
adverse events reported are hasmatological disorders (anaemia. neutropenia) and metabolio disorders Thyperlactataemia, hvperlipasaemia).
These events are offen transitory. Some late-onset neurolagical disorders have been reported (hypertonia, convulsion, abnormal behaviour),
Whether the neurclogical disorders are fransient or permanent is currently unknown. Any child exposed in wtero to nucleoside and
nucleolide analogues, even HIV-negative children, should have dliical and laboratory follow-up and should be f ully investigated for possible
mitachondrial dysfunction in case of relevant signs or symptoms. These findings do not affect current national recommendations to use
antiretroviral therapy in pregnant women to prevent vertical lransmission of HIV.

Pancreatitis

Treatment with Tenofovir Lamivudine/Ffavirenz 300 mg 300 mg/400 mg tablets should be stopped immediately if clinical signs, symptoms
or laboratory abnormalities suggestive of pancreatitis oceur (see section 4.8),

Opportunistic infections
Patients receiving antiretroviral therapy may continue to develop opportunistic infections and other complications of HIV infection. Theretore
patients should remain under close clinical observation by physicians or health care providers experienced in the treatment of HIY infection.

Immune Reaclivation Syndrom

InHIV infected patients with pre-existing severeimmune deficiency, typically in the first few weeks or manths after initiation of combination ART,
an inflammatory reaction {o asymptomatic or residual opportunistic pathogens (e.g. CMV retinitis, mycobacterial infections, Preumocystis
pneumonia) may arise and cause serious clinical conditions or aggravation of symptoms. Treatment should be instituted when necessary.

Osteoneerosis

Although the etiology is considered to be multifactorial (including corticosteroid use. alcohol consumption, severe immunasuppression,
higher body mass index), cases of osteonecrosis have been reported, particularly in patients with advanced HiV-disease and or long-term
exposure to combination antiretroviral therapy. Patients should be advised to seek medical advice if they experience joint aches and pain,
joint stiffness or difficulty in movement,

Elderly patients
Elderly patients are more likely to have decreased renal function: therefore caution should be exercised when treating elderly patients with
tenofovir disoproxil fumarate (see below).

Excipients:
Patients with rare hereditary problems of galactose intolerance, the Lapp lactase deficiency or glucosegalactose malabserption should not
take this medicine.

4.5 Interaction with other medicinal products and other forms of interaction

Interactions relevant to lamivudine

Go-administration with trimethoprim / sufamethoxazole results in a 40% increase in lamivudine area under the concentration curve.
No dose adjustment of Tenofovir/Lamivudine Ffavirenz 300 mg‘300 mg/400 mg tablets is necessary. Lamivudine has no effect on the
pharmacokinetics of trimethoprim or sulfamethoxazole.

Interactions relevant to tenofavir Didanosine
Co-administration of teniofovir disoproxil fumarate and didanosine is not recommended (see Section 4.4 and the table below).

Renally eliminated medicinal products

Since tenofovir is primarily eliminated by the kidneys, co-administration of tenofovir disoproxil fumarate with mediginal products that reduge
renal function or compete for active tubular secrelion via transport proteins hOAT 1, hOAT 3 or MRP 4 (e.g. cidofovir) may increase serum
concentrations of tenofovir andor the co-administered madicinal products.

Tenofovir disoproxil fumarate should be avoided with concurrent use of a nephrotoxic medicinal produet, such as aminoglycosides,
amphotericin B, foscamet, ganciclovir, pentamidine, vancomyein, cidofovir or interleukin-2 (see seclion 4.4).

Given that tacrolimus can affect renal function, close monitoring is recommended when it is coadministered with tenofovir disoproxil furnarate,

Interactions relevant to efavirenz

Efavirenz is eliminated through hepatic metabolism. mainly catalyzed by the genetically polymorphic cytochrome (CYP) 450 isoform CYP2BS,
but also by CYP3A4. Therefore, agents that alter the activity of CYP2B6 or CYP3A may alter the plasma concentration of efavirenz,




with medizinal produsts

Elavirenz is a clinically important inducer of cylochromie P450 enzymes, such as CYP3A4
] i CYF3A4. CYP20D and

metabolized by this pathway may ceour i vitra, & nz is also an infiubitor of UGP-g
CYPZCA1S. In the great majarity nf eases where efavirenz interacts in vit ¢ with knawn CYP34 substrates, the net fter multiple doses
is a decreased systemio exposure of the drug interacting with efavirenz Though efavirenz might act in vive as a net inhibitor of CYP3A4 after
the first doses, it has not been demonstrated Lhat this happens cnoe CYP3A4 induction has set in,

Efavirenz should not be administered conou: rently with terfenadine, astemizole, cisapride pimazide, bepridil or ergot derivatives, since this
may result in altered plasma concentrations of these dr ugs.

*Trade names are not prequalified by WHO. This is under logal DRA responsibility. Throughout this WHOPAR the eropristary name is given
as an example only,

Table of drug Interactions for Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz 300 mg/300 mg/400 mg Tablets

The following list of interactions should not be considered exhaustive. but as representative of the classes of medicinal products where
caution should be exercised (increased exposure is indicaled as *1~, decreased exposure as “1”, no change as ", thrice daily as Lid..
twice daily as “b.i.d.”, and ance daily as “q.4.7).

Medicinal products by Interaction Recommendations concerning
therapeutic areas co-administration

ANTI-INFECTIVES
Antiretrovirals

Nucleoside analogies No interaction expectad
Zidovudine
Stavudine
Abacavir

Abacavir / tenofavir Abacavir and Tenofavir/Lamivudine Tfavirenz 300
mg/300 mg'400 mg Tablets should not be oco-
administered, as the additive effect of abacavir is
expected to be limited or absent

Emtricitabine | lamivudine Emtricitabine  and  Tenofovir Lamivudine Tlavirenz
300 mg/300 mg/400 mg tablets should not he
coadministerad, due to the similarity  between
emtricitabine and Jlamivudine, and consequently
expected lack of additive effects {see section 44,

Didanesine {400 mg g.d.) | Didanasine AUC T 40-60% The risk of didanosine-related adverse effects e.g.,
tenofovir pancreatitis, lactic acidosis appears to be increased.
and CD4 cells may decrease significantly on co-
administation. Also didanosine at 250 mg oo-
administered with tenofovir within several different
antiretioviral  combination regimens  has been
associated with a high rate of virological failure.
Coadministration of Tenofovir Disoproxil Fumarate/
Lamivudine/Efavirenz 300 mg' 300 mg400 mg
Tablets and didanosine is not recommended (see

section 4.4).
Non-nucleoside inhibitors of Concomitant use with Tenafovir Lamivudine Efavirenz
reverse iranscriptase Nevirapine 300 mg/300 mg- 400 mg tablets is not recommended
Etravirine because of additive toxicity and no benefit in terims of
efficacy.
Protease inhibitors
Fosamprenavir/ritonavir (700100 amprenavir Ctrough 4 17% No significant | No dose adjustment necessary,
mg b.i.d} / efavirenz interaction with twice daily regimen at
steady state.
Fosamprenavir/ritonavir Amprenavir Avoid concomitant use of TencfovirLamivudine
{1400/200 mp q.d.} ' efavirenz Crt 4 36% at steady state Eavirenz 300 mg/300 mg/400 mg Tablets and once-
daily fosamprenavir regimen,
Saquinavir HCG/ritonavir No clinically relevant interaction was Insufficient data are available for making a dosing
(1000/100 mq b.i.dj / efavirenz noted. recommendation for saquinavir, with or without
ritonavir, when  co-administered with  Tenofovir/
Lamivudine/Efavirenz 300 mg 300 ma'400 myg
Tablets. Co-administration with saquinavir, with of
without ritonavir, is not recommended.
Indinavir Indinavir Concomitant use of Tenofovir Disoproxil Fumarate’
(800 mg tid) / efavirenz AUC L 319, Lamivudine Efavirenz 300 mg 300 mg’40D mg
Ctrough < 40% Tablets with unboosted indinavir is not recommended.
Indinavir/ritonavir Inginavir Concomitant use of Terofovir Disoprexil Fumarate/
(800100 mg b.i.d.) / efavirenz AUC, 3 25%, Lamivudine Efavirenz 300 mg’ 300 mg400 ‘my
Cliough + 508, Tablets with boosted indinavir is only recommended:,
when itis possible to monitor the plasma concentratiof |
of indinavir B i el
Ritonavir Interaction studies have showr moderate | Avoid concomigant pse 4 -Tq.-‘@‘ji}_ﬁr-u wuidine
(500 mg b.i.d} / efavirenz increases in the AUG for both ritanavir and Efavirenz 300 ma300-ma00 ma tabfet with full-
efavirenz. dose ritonavir, due to low tolerability.




efavirenz

Interaction studies have shown variable
results, including & 20% increace in

neffinavir AUC and €. as well 5= 8 25%
decreaze in AUC and 45% oecreaze in

Concomitsnt use with Terciguir Disoproxd! Fumarate
Lamivudine Efavirenz 200 ma 300 mg 400 mg Tebless
is only recommen-ded when t i possible to maonior
the plazma concentation of nefinavir

C.
Lopinavir ritonavir soft capsules Subsiante  decrease  in opingvir | Insuficient data are svailshie to make & docing
or oral solution | efzvirer: EXDOSUTE. recommendetion for lopinavit'ritonavir when dosed
with Tenofovir/ Lemivudine’ Efavirenz 300 mg 300 mg
400 mg Tablets,
Co-gdminiztration of lopingvir rionavir and Teratovir
Disoproxil  Fumarate/Lamivudine Elavirenz 300
mg/300 mg'400 mg Tablets iz not recommended
Lopinavir ritonavir tablete
(400100 mgbig) Lopinavir
Coo + = 40%
(5001125 mg bid)
/efavirenz Lopnavir concentrstions:  similar 1o
lopinsvir ritonavir 400/100 mg twice daily
without efavirenz
Lepinavir ritonavir Lo?ha‘:’i'."ﬁwna'h:i: No significant effecton
(400 mg/100 mg bid ) lopingvi/ritonavir PK parameters.
Tenofovir:
Aenofovir AUC: 1 32%
Cui —
C..' 51 %
Atazanavir/ ritonavir tenofovir Atazanavir. Co-sdministration  of atezansviriitonavir  and
disoproxd fumarate AUC: L 25% (4 4210 4 3) Tetwfo#;hnﬁwcﬁuw‘l?i_aﬁrenz 300 ma’
(300 mg g d /100 mg g d/ Coa v 28% (4 500 1 5) Wm‘@ml’abletsmndrecmmndea
300mgqd) Coe ¥ 26% (44610 T 10)
Co-adminictraion of ataransvie/ ritonayir
with tenofovic resulted in increased
expocure to tenofovic. Higher tencfovir
concentrations could potentiate tenofovir-
esseciated adverse events, including renal
disorders.
Atazanavir, ritonavir ‘efavirenz Atazanavir
(400 mg q.d./100 mg q.d/ AUC: ™ (v 9% 1o * 10%)
600 mg q.d., &l administered Con: T17%* (* 810 * 27) C. +42%*
with food) {+31to & 51)
Atazanavir ritonavir/efavirenz Atazanevir
{mnagq.d.fZOﬂmgg.dj AUC: ™7 (L 10% to *26%)
600 mg q.d., ell administered Cog ™/ (4 5% to 1 26%)
with food) Con T125%°™ (L 1610 1 49) (CYP3A4
induction).
" When compared to staranavic 300
mg/ritonavir 100 mg q.d in the evening
without efavirenz. This decrease in
atazanavir C,, might negstively impact
the efficacy of atazanavir
" based on historical comparison
Co-adminictration of efavirens with
&iazansvir/ronavir is not recommended
—
2 —
i O By




Tipranavir/ritonavir | efayirenz

Appropriate data on the interastion
between the approved tineanavir regiman

and efavirenz are Tacking.

i
300 ma'300 mgd00 mg  Tablets and tinranavir

ritonavir should be avoided.

Darunavit/ritonavir
(300100 mg b.idi ' efavirenz

Darunavir/ritonavir
(300 mg 100 mg b.i.d.} / tenofovir

Darunavir

AUC at steady state + 13%, €__ | 31°

Efavirenz
AUG T 21%.
t::nru.' 1 7%

Darunavir:

No significant effect on darunavir ritonavir

PK parameters. Tenofavir:
AUC: T 22%
Cos T 37%

The clinical significance of the changes in daruy
and efavirenz concentrations hag act b
and may vary depending on. eq. :
clinically significant resistance to darinayi

Darunavir/ritonavir should be used with caution in
combination with Tenofovir Disoproxil  Femarate/
Lamivudine/Efavirenz 300 mg/300 ma40l  mg
Tablets,

CCR-5 antagonists

Maraviroe (100 mg b.i.d) /
efavirenz 600 mg q.d

Maraviroc AUC: 4 45%
Maravirog C,,.: + 51%

When co-treating with maraviroe and efavirenz in
the absence of a boosled PI, the maraviroe dose
should be increased to 600 mg twice daily. For
other combinations, please refer fo the SmPC for the
medicinal product containing maraviroc.

Integrase sitrand transfer inhibitors

Raltegravir (400 mg single dose)
/ efavirenz

Raltegravir (400 mg bid.)/
tenofovir

Raltegravir AUC | 36%

Raltegravir AUC 1 49%
Raltegravir C,,, * 64%

No dosage adjustment is necessary  if
Tenofovir/Lamivudine Efavirenz 300 mg/
300 mg/400 mg Tablets and raltegravir are coadmi
nistered.

Antifungals

Ketoconazole (400 mg single Ketoconazole Consider  alternative antifungal agent, or use
dose; efavirenz 600 mq to steady | AUC L 72% therapeutic drug monitorng (TDM if available,

state) / efavirenz

Itraconazole (200 mg b.i.d) / ltraconazole Consider alternative antifungal agent. or use TDM if

efavirenz

AUC at steady state + 39%,
Co & 44%

available,

Posaconazole (400 mg bid/400 | Posaconazole: Concomitant use of posaconazole and efavirenz
mg q.d.) / efavirenz AUC 150% should be avoided.

Cree ¥ 45%
Fluconazole (200 mg q.d) / No significant interaction
efavirenz
Voriconazole (200 b.i.d)/ No data available Efavirenz and voriconazole at standard doses must not
efavirenz (600 mg) be coadministered,

Voriconazole (200 mg b.i.d.) /
efavirenz 400 mg q.d)

Voriconazole AUC,.; & 77%:
efavirenz AUC_: 7T 44%

The dose reduction for efavirenz with voriconazole at
standard dose leads to a significant alteration in the
phamacokinetics of both drugs and must thus not

be used.




Voriconazole (400 mq b.i.di
efavirenz 300 mq g.d

Variconazole AUC, & 7% efavirenz ALIC._

T AT%;  both sompared with stand: d

Coses of variconazolz and efavirenz (200
mg b.i.d and 600 mq q.d, respectively)

W coadministration is ¢ red  necessary
variconazole should be dosed 400 mg bid and
efavirenz dosed at 30¢ mg ad As this dose
reduction of efavirenz cannot be aecomn
for with Tenofovir Lat ine Efavirenz 2
300 mg400 mg Tablets, altarnatis formulations of
efavirenz, tenofovir and lamivudine should be used
(see section 4.3.).

Antibacterials fntituberculotios

Clarithromyein (500 mg b.i d.
multiple doses) ' efavirenz

Clarithramyain

AUC L 36%;
14-0H-chlaritromyein
AUC T 34%

The clinical significance, if any. of these alterations
in clasithromycin exposire are not known. A high
frequency of rash was seen when the drugs were
co-administered in healthy volunteers. Consider
azithromycin instead, if possible.

Azithromycin (600 mg single
dose) / efavirenz (400 mg once
daily),

Mo clinically significant pharmacokinetic
interaction

No dosage adjustment is necessary for either
medicinal product

Rifampicin (600 mag q.d, multiple Efavirenz When co-treating. a dose increase of efavirenz from

doses)/ efavirenz AUC L 26%, 600 mg to 800 mg q.d. should be considered.
C_‘. v 32%

Rifabutin (300 mq q.d) / efavirenz | Rifabutin Increase rifabutin dose by 50°% if poet reating with
AUC,. { 38%

Antimalarials

Atovaquone No formal interaction studies available.

Chlorequine Drug  interactions  and safety in

Mefloquine coadministration with efavirenz has nat

Proguanil, been systematically evaluated: on a

Sulfadoxine theoretical basis, clinically significant drug

Pyrimethamine / efavirenz

interactions with efavirenz are unlikely

Amodiaquine/artesunate
(600/250 mg q.d.) / efavirenz

An interaction study (EFV at steady-state)
vias terminated after the first two subjects
developed asymptomatic but significant
hepatic enzyme elevations after a three-
day course of amodiaguine. Amodiaquine
AUC 1 114 and 302% respectively

Possibly increased hepatic toxicity, Avoid combination.

Quinine / efavirenz

No formal interaction study available
Quinine is extensively metabolised by
CYP3A.

Coadministration  with  efavirenz may
decrease quinine exposure, and reduce
the antimalarial effect.

If possible, an alternative agent to quinine should be
used in cotreatment with efavirenz

Lumefantrine, halofantrine /
favirenz

No formal interaction studies available.
These agents are metabolised by CYP3A;
hence, co-treatment with efavirenz may
decrease exposure,

Co-treatment is not recommended,

Artemisinin and its derivatives
[ efavirenz

No formal interaction studies available
Arlemisinin  and its derivatives are
transformed into active metabolites by
CYP3A. Exposure may be decreased
by elavirenz. Empirical data are lacking
and possible clinical consequences are
unknown




ANTIVIRALS AGAINST HBY

Adefovir dipivoxil / tenofovir AUC: < Tenofovir/Lamivudine Fiavirenz ano mag
 H 300 ma’ 400 mag Tablets shauld fot be adminis

coneurrently vith Adefovir dipivoxl! due to an expected
lack of additive effect (see section 4.4},

Entecavir AT No clinically significant pharmacokinetic tera

if1mgqd.; o 1 when Tenofovir/Lamivudine Efavirenz mg 306
mg 400 mg Tablets is co-administered with entecavir,

Medicinal products by Interaction Recommendations concerning

therapeutic areas co-administration

ANTICONVULSANTS

Carbamazepine (400 mg q.d) Carbamazepine Co-administration should be avoided unless plasma

efavirenz

AUC..: L 27%,
C_..H nl- 35051
efavirenz
AUC,.: & 38%,

CM <+ 47%

concentrations of carbamazepine and efavirenz can
be monitored.

Phenyloin / efavirenz

No interaction study available. Phenytoin
and efavirenz clearance is likely to be
increased.

Co-administration should be avoided unless plasma
concentrations of carbamazepine and efavirenz can
be monitored.

Valproic acid (250 mg b.i.d) /
efavirenz

No significant interaction is likely.

Vigabatrin No significant interaction is likely Tenofovir/Lamivudine/Efavirenz 300 mg
300 mg'400 mg Tablets and vigabatrin can be
coadministered without dose adjustment.

CARDIOVASCULAR AGENTS

Calcium channel blockers




Diltiazem (240 ma a.d.) . efavirenz

Ditiazem:

AUC: + 695

Desacetyl diltiazem:

AUC: 175%
N-monodesmathy] dittiazem
AUC: +37%

IMonitor the clinical effect of diltiazem and increase

dose if necessary,

Verapamil, felodipine, nifedipine,
nicardipine ' efavirenz

Interaction not studied. Caleium channs!
blocker exposure is likely 1o be lowered in
cotreatment with efavirenz.

[Monitor clinical effect and increase caleium channel
blocker dose if necessary.,

LIPID LOWERING AGENTS

Atorvastatin (10 mg q.dj / Atorvastatin: Cholesterol levels should be periodically monitored
efavirenz AUG: & 43% and the dose of alorvastatin increased in case of
Total active moiety: insufficient efficacy,
AUC: & 34%
Pravastatin (40 mg q.d.) / Pravastatin: Cholesterol levels should be periodically monitored
efavirenz AUC: § 40% and the dose of pravastatin increased in case of
insufficient efficacy.
Simvastatin 40 mg q.d.) / Simvastatin: Cholesteral levels should be periodically monitored
efavirenz AUC: | B3% and the dose of simvastatin increased in case of
Tolal active moiety: insufficient efficacy.
AUC: & 60%

Rosuvastatin / efavirenz

Interaction not studied.

Rosuvastatin - is  largely  excreted
unchanged via the faeces; therefore
metabolic drug interaction with efavirenz
is not expected.

HORMONAL CONTRACEPTIVES

Ethinylestradiol/norgestimate
(0.035 mg + 0.25 mg q.d) /
efavirenz

No change in ethinylestradiol exposure.
Levonorgestre! AUG 4 83%,
norelgestromin  AUC & 64% {active
metabolites).

A reliable method of barrier contraception should be
used in addition to oral contraceptives.

DMPA {150 mgi.m. single dose)
/ efavirenz

The pharmacokinetics and efficacy of
DMPA was not altered due ta co-treatment
with efavirenz

Because of the limited information available, a reliable
method of barrier contraception must be used in
addition to hormonal contraception.

Etonogestrel (implant) / efavirenz

Interaction not  studied. Decreased
expasure of elonogestrel may be expected
due to the CYP3A induction of efavirenz.
There have been occasional postmarketing
reports of contraceplive failure with
etonogestrel in efavirenzexposed patients

A reliable method of barrier contraception must be
used in addition to hormenal contraception.




WIUNOSUPPRESSANTS

Tacrolimus, cyclosporine, Interaction notformally studisd. Decreased | Dose adjustments of the immunosuppressants may
sirolimus © efavirenz exposure of these immunosuppressants | be needed. Close monitoring of immunosuppressant
may be expected when co-trealing with drug concentrations for at least 2 weeks (untl
efavirenz. steady-state  concentrations are  reached) s
recommendad when starting or stopping therar ¥
with  Tenofovir Lamivudine Efavirenz 300 mg

300 mg'400 mg Tablets.

OTHERS

Methadone | efavirenz Methadone AUC 4 52% Monitor for withdrawal symptoms and increase
methadone dose if necessary.

Buprenorphine ' efavirenz Buprenorphine AUG 4 50%: Monitor for withdrawal symptoms and increase

norbuprenorphine AUC { 71% buprenorphine dose if necessary.
(active  metabolite)  Despite  these
decreases in exposure, no patients in the
study exhibited withdrawal symptoms
Warfarin / efavirenz No interaction study availabla Monitor INR. Dose adjustments of warfarin may be
Co-administration may decrease necessary.
fand less likely increase warfarin
exposure,

Lorazepam (2mg single dose) / Lorazepam; No dose adjustment necessary

efavirenz AUC: T 7% (T 110 T 14)

Midazolam, Triazolam / efavirenz | No interaction study available These benzodiazepines are metabuolised by CYP3A.
While efavirenz is an inducer of CYP3A in vivo, it acts
as an inhibitor i vitra. The impact of co-administration
on midazolam and triazolam pharmacokinetics is
UNKNownN.

Co-administer with caution.

St. John's Wort No interaction study available Concomitant treatment contraindicated.

{hypericum perforatum ) / Coadministration likely to decrease efavirenz levels

efavirenz and to precipitate virological failure.

4.6 Pregnancy and lactation

Women of childbearing potential” _
Based on the animal data, it is recommended that pregnancy should be avoided in women treated with efavirenz, one of the components of
TenofovirLamivudine Efavirenz 300 ma’300 mg/400 mg tablets, Barrier contraception should always be used in combination with other
methods of contraception (for example, oral or other hormonal contraceptives). Because of the long hali-life of efavirenz, use of adequate
contraceptive measures for 12 weeks after discontinuation of efavirenz is recommended. Women of childbearing potential should undergo
pregnancy testing before initiation of Tenofavir Lamivudine Efavirenz 300 mg/300 mg‘400 mg tablets.

Pregnancy:

Studies of efavirenz in animals have shown reproductive toxicity, including marked teratogenic effects (see section 5.3). Cases of neural tube
delects in infants born to women with first trimester expasure have been reported.. The posimarketing dala available {www.apregistry.com)
including sufficient pregnancies to exclude a twofold increase from baseline. does not demanstrate an increased number of malformations in
mothers exposed to efavirenz, nor any specific pattern of malformations. Efavirenz should not be used during the first trimester of pregnancy,

Animal studies do not indieate direct or indirect harmiul effects of tenofovir disoproxil fumarate with respect to pregnancy, foetal development,
parturition or postnatal development (see section 5.3). In humans, the safely of tenofovir in pregnancy has not been fully established.
Sufficient numbers of first timester exposures have been monitored, however, to detect at least a twofold increase in the risk of overall birth
defects. No increase in birth defects was seen {www.apregistry.com).

No increased risk of birth defects has been reported for lamivudine { vivveapregistry.com). However, risks to the fetus cannot be ruled out.

Due to the possible teratogenic effects of efavirenz, Tenofovir/Lamivudine/Efavirenz 300 m@ 300 mg/400 mg tablets should not be used
during the first trimester of pregnancy, and only used during the subsequent trimester if the benefit is considered to outweigh the risk.

Breast-feeding:

In animal studies it has been shown that tenofovir is excreted into milk. It is not known whether tenofovir is excreted in human milk.
Lamivudine is excreted into the breast milk of lactating mothers. it is not known whether efavirenz i excreted in human milk.

Current recommendations on HIV and breastfeading {e.g. those from the WHO } should be consulted before advising patients on this matter
Preferred aptions may vary depending on the loeal circumstances.

4.7 Effects on ability to drive and use machines

No studies on the effects on the ability to driva and use machines have been performed. However, dizziness has bean reported during
treatment with efavirenz and tenofovir disoproxil fumarate. Efavirenz may also cause irnpaired concentration and'or somnolence. Fatients
should be instructed that if they experience these symptoms they should avoid potentially hazardous tasks such as driving and operating
machinery. ) -
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4.8 Undesirable effects
The fallowing adverse events have been reported in contiolled clinical trials during treatment of HIV-1 infection with efavirenz, lamivadine
and-or tenofovir disoproxil fumarate.

The adverse events considered at loast possibly related to the treatment are listed below by body svstem, organ class and absolute
frequency. Frequencies are defined as very common (=1/10) commen (=1100, <110 uncommon (=1/1000. <1/1003. rare
(=110,000, <171000), very rare (<1/10,000), In addition, adverse events identified during pust-appraval use are listed ifrequency
category: ‘not known'). Since they are reported voluntarily from a population of enknown size. estimates of freguency cannol be made.
These events have been included for their potential causal connection to the active companents of Tenofovir Lamivudine Efavirenz 300 mg’
300 mg 400 mq tablets, laking also into account their seriousness and the number of reports,

Ietabolic and nutrition disorders

Very common: increases in fasting triglycerides, total cholesterol, high- and low-density lipoprotein cholesterol, fiypophosphataemia
fare: lactic acidosis

Not known: hipodystraphy, hypokalaemia

Blood and lymphatic systems disorders
Ungommon: neutropenia, anasmia. thromboeyvtopenia
Very rare: pure red cell aplasia

Respiratory, thoracic and mediastinal disorders
Common: cough, nasal symptoms
Very rare: dyspnoea

Nervous system disorders

Very common: dizziness

Common: abnormal dreams. disturbance in attention, headache, insomnia, somnolence.

Unommon: agitation, amnesia, ataxia, abnormal coordination, confusional slate, convulsions, abnormal thinking
Very rare: petipheral neuropathy (paresthesiae) Not known: tremor

Psychiatric disorders

Commion: anxiety and depression

Urcommon: affect lability, agaression, euphoric mood, hallucination, mania. paranoia, suicide attempt, suicidal ideation
Not known: neurosis, completed suicide

Hepatobiliary disorders
Common: elevation of liver enzymes Uncommon: acute hepatitis
Not knovn;: hepatic failure. hepatic steatosis

Renal and urinary disorders:

Rare: acute renal failure, renal failure, proximal renal tu bulopathy fincluding Fanconi syndrome), increased sarum creatinine
Very rare: acute tubular necrosis

Unknowm: nephritis (including acute interstitial nephiitis), nephrogenic diabetes insipidus

Skin and subcutaneous tissue disorders

Very common; rash

Common: pruritus, hair loss

Uneommon: erythema multiforme, Stevens-Johnson syndrome Not known: photoallergic dermatitis

Musculoskaletal and connestive tissue disorders

Common: arthralgia, myalgia

Not known; rhiabdomyolysis, osteomalacia (manifested as bone pain and infrequently contributing lo fractures), muscular weakness.
myopathy, osteonecrosis (see section 4.4.)

Reproductive system and breast disorders
Unommon: gynaecomastia

Eve disorders
Uneommon: blurred vision

Ear and labyrinth disorders Uncommon: vertigo
Not known: tinnitus

Gastrointestinal disorders
Very common: diarrhoea, nausea, vomiting
Common: abdominal pain, flatulence Uncommon: acute pancrealitis

General disorders and administration site disorders
Common: fatigue, malaise, fever
HNot known: immune reconstitution syndrome (see section 4.4}, flushing



Description of selected adverse reactions

Renal tubulopathy

The following adverse reactions, listed under the body system headings above, may ocaur as a cansequence of proximal renal tubulopathy
due to tenofovir disoproxil fumarate; rhabdomyolysis, asteomalacia imanifested as bone pain and infrequently contributing to fractures’,
Iypok i, muscular weakness, myopathy and hypophosphatasmia. These events are not considered to be causally associated with
Tenotovir Lamivudine Efavirenz 300 mg-300 ma 400 mg tablets therapy in the absenee of proximat renal tubulopathy.,

Nervous system symptoms

Nervous system symptoms are comman with efavirenz, one of the companents of Tenofovir Lamivudine Efavirenz 300 ma 300 ma 400 mg
tablets. In clinical controlled studies of efavirenz. nervous System symptems of moderate to sever eintensity weraexperienced by 19 (severe 2%)
of patients, and 2% of patients discontinued therapy duelo such symptoms, Theyusually begin during thefirstone or two days of efavirenz therapy
and gznerally resolve after the first two to four weeks. They may oceur more frequently when Tenofovir Lamivudine Efavirenz 300 mg 300 mg’
400 ma tablets is faken concomitantly with meals possibly due to increaseqd efavirenz plasma levels isee section 5.9). Dosing at bedtime
seems to improve the tolerability of these symptoms {see section 4.2;.

Bone effects of tenofovir in adolescents

The effect of tenofovir on bone mass in those not fully grown is a specific thearetical safety concern. Assessment of adverse reactions
is based on one randomized trial in 87 HIV-1 infected paediatric subjects (12 to <18 vears of age} who received treatment with tenofavir
(N=45} or placebo (N=42) in combination with other antiretroviral agents for 48 weeks. Bone efiects observed in paediatic subjects 12
years of age and older. such as increased bone turnover were cansistent with those observed in adult clinical tials {see section 4.4).

4.9 Overdose
If overdose occurs the patient must be monitored for evidence of toxicity (see sections 4.8 and 5.3), and standard supportive trealment
applied as necessary,

Some patients accidentally taking efavirenz 600 mg twice daily hava reported increased nervous system symptoms. One patient experienced
involuntary muscle contractions. Administration of activated charcoal may be used to aid removal of unabsorbed efavirenz. There is no
specific antidote for overdose with efavireny. Since efavirenz is highly protein bound. dialysis is unlikely to remove significant quantities of
it from blood.

Tenofovir can be removed by haemodialysis: the median haemodialysis clearance of tenofovir is 134 mi'min, The elimination of tenofovir by
peritoneal dialysis has not been studied.

Because a negligible amount of lamivudine was removed via (4-hour) haemodialysis, continuous ambulatory peritoneal dialysis, and
aulomated peritoneal dialysis, it is not known if continuous haemodialysis would provide clinical benefit in a lamivudine overdose event,

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacatherapeutic group: Antivirals for treatment of HIV infections, combinations, ATC code: JUSAR11
Namibia Pharmacological Classification: 20.2.8 — Antiviral agents

Mechanism of action and pharmacodynamic effects:

Efavirenz is a non-nucleoside reverse transcriptase inhibitor (NNRTI) of HIV-1. Efavirenz binds directly to reverse transcriptase and blocks
the RNA-dependent and DNA-dependent DNA polymerase activities by inducing a conformational change that causes a disruption of the
enzyme's patalytic site. The activity of efavirenz does not compete with template or nucleoside triphosphates. HIV-2 reverse transcriptase and
eukaryotic DNA polymerasas (such as human DNA polymerases a, B. v, or &) are not inhibited by efavirenz.

Lamivudine, the negative enantiomer of 2-deoxy-3*thiacytidine, is a dideaxynucleoside analogue. Tenotovir disoproxil fumarate is converted
i1 vive to tenofovir, a nucleoside monophosphate (nucleotide) analogue of adenosine monophosphate.

Lamivudine and tenofovir are phosphorylated by cellular enzymes to form lamivudine triphosphate and tenofovir diphosphate, respectively.
Lamivudine triphosphate and tenofovir diphosphate competitively inhibit HIV-1 reverse transcriplase (RT). resulting in DNA chain termination.
Both substances are active against HIV-1 and HIV-2, as well as against hepatitis B virys.

Resistance:

A large proportion of patients experiencing virological failure while receivi ng efavirenz will develop resistance to efavirenz. The main mutations
ing are K103N, G190S/A'F and Y188L: a single one of these mutations is sufficient to cause high-grade resistance. The cross

resistance between efavirenz and nevirapine o delavirdine is extensive; therefore patients who have experienced virological failure with either

of these drugs, are fikely to harbour virus not susceptible to efavirenz, and vice versa, With an accumulating number of NNRTI mutations, the

susceptibility to etravirine will also be compromised. '

Due to the fong half-life of efavirenz, a period of functional monotherapy with efavirenz may follow upon discontinuation of effective efavirenz-

containing antiretroviral therapy. This may cause significant resistance, and compromise the efficacy of future efavirenz, nevirapine or

delavirdine therapy (see section 44)

In many cases when a lamivudine-containing treatment regimen fails, the M184V mutation will be selected for at an early stage. M184V
causes high-level resistance to famivudine (>300-fold reduced suscepibility). Virus with M184V replicates less well than does wild type
virus. M184V causes highlevel resistance to lamivudine (>300-fold reduced susceptibility).

In vitro data tend to suggest that the continuation of lamivudine in an antiretroviral regimen despite the development of M184V might provide
residual anti-retroviral activity (fikely through impaired viral fitness). The clinical relevance of these findings is not established.

Cross-resistance conferred by the M184Y mutation is limited within the nucleoside nucleotide inhibitor class of antiretroviral agents. M184V
confers full cross-resistance against emtricitabine. Zidovudine and stavudine Mmaintain their antiretroviral activities against lamivudine-
resistant HIV-1.

Abacavir maintains its antiretroviral activities against lamivudine-resistant HIV-1 harbouring only the M184V mutation. The K184V mutant
shows a <4-fold decrease in susceptibility to didanosine; the clinical significance of this is unknown.

The KESR mutation is selected in vitro when HIV-1 is cultured in the presence of increasing tenofovir concentrations, It may also emerge in
vive upon virotogical failure of a treatment regimen including tenofovir, K85R reduces tenofovie susceplibility in viro approximately 2-fold, and
has bean associated with a lack of response to tenofovir-containing regimens.

Clinical studies in treatment-experienced patients have assessed the anti-HIV activity of tenofovir against strains of HIV-1 with thymidine
analogue mutations (TAMs), which are not selected for by tenofovir, Patients whose HIV expressed 3 or mare TAMS that included eitherthe
M41L or L210W mutation showed reduced response to tenofovir, ; . P
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Clinical efficacy
When tenafovir disoproxil fumarate and lamivudine were
patients (ITT) with HIV-RNA <50 copies ml were 76,3

i

combined with efavirenz in treatment-naive patients with HIV-1. the praportion of
nd 67.8% al 48 and 144 weeks, respectively.

No specific studies with the combination tenofovir disoproxl fumarate. lamivudine and efavirenz have been conductad in adolesoents,

5.2 Pharmacokinelic properties

Efavirenz

Absorption and Bioavailability

Bioavailability is 40°% to 45% without food. Food increases absorplion signiticantly. Time to peak plasma concentrations {3 - 5 hours) did not
change following multiple dosing and steady-state plasma concentrations were reached in G - 7 days.

following single dose of administration of one tablet of  Tenofovic Lamivudine Efavirenz 300 mg 300 mg400
mg tablels in healthy volunteers, mean (£SD) efavirenz C,, value was 1584.052 {+ 551.8408) ng'm! and the
corresponding  value for AUC,,. was 35676476 (+ G531 4953 ng.hml. The mean efavirenz t,. value was
4.500 (range: 0.500 - 6,000} hours.

Distribution
Efavirenz is highly bound {more than 99%) to human plasma proteins, predominantly albumin. In HIV-1 infected patients who received

efavirenz 200 to 600 mg once daily for at least one month. mean cerebrospinal fluid concentrations 0.69% of the corresponding plasma
concentration were reached. This proportion is approximately 3-fold higher than the non-protein-bound ifree} fraction of efavirenz in plasma.
Metalolism

Efavirenz is principally metabolised by the eytochrome P450 system to hydroxylated metabolites. These metabolites are essentially inactive
against HIV-1. ln vitro studies, supported by in vivo observations, suggest that CYP3A4 and CYP2BS are the major isoenzymes responsible
for efavirenz metabolism. Efavirenz has been shown to induce cytochrome P450 enzymes, resulting in the induction of its own metabolism,

Elimination

Elavirenz has a relatively long terminal half-life of 17 to 154 hours after single doses, and 40 - 55 hours after multiple doses. In individuals
with certain mutant CYP2B6 genotypes (e.g. the T/T genotype at G516T) the terminal half-fife may te substantially prolonged, and drug
exposures higher. These genotypes are particularly common among Africans and African Americans. In patients with liver impairment. lower
efavirenz clearance and higher drug exposures have been reported,

Approximately 14 - 34% of a radio-labelled dose of efavirenz was recovered in the urine and less than 1% of the dose was excreted in urine
as unchanged efavirenz,

Lamivudine

Absorption and Bioavailability

Lamivudine is rapidly absorbed following oral administration, Bioavailability is between 80 and 85%.

Following single dose administration of one tablet of TenofovirLamivudine Efavirenz 300 mg 300 ma/400 mg tablets in healthy volunteers,
the mean (+SD) lamivudine C,,, value was 2152.270 (+ 608.3956) na/ml and the corresponding value for AUC was 12098.895 (=
3034.3792) ng.hml. The mean (+SD) lamivudine toe value was 1,750 (range: 0.830 - 4.500) hours,

Co-administration of lamivudine with food results in a delay of t.,, and a lower C , (decreased by 47%). However. the extent (based on the
AUC) of lamivudine absorbed is not influenced. :

Distribution

Intravenous studies with lamivudine showed that the mean apparent volume of distribution is 1.3 I’ka. Lamivudine exhibits linear
pharmacokinetics over the therapeutic dose range and displays limited binding to the major plasma protein albumin (< 36% serum albumin
in vitro).

Metabolism

Metabolism of lamivudine is a minor route of elimination. Lamivudine is predominantly cleared unchanged by renal excrelion. The likelihood
of metabolic drug interactions with lamivudine is low due to the small extent of hepatic metabelism (5 - 10%) and low plasma protein binding.

Elimination
The observed lamivudine half-life of elimination is 5 to 7 hours. The half-life of intracellular lamivudine {riphosphate has been estimated to

approximately 22 hours. The mean systemic clearance of lamivudine is approximately 0.32 Ivkg, with predominantly renal clearance (>
70%], including tubular secretion through the organic cationic transport system.

Special populations
Renal impairment: Studies in patients with renal impairment show that lamivudine elimination is affected by renal dysfunction. Dose reduction
is recommended for patients with creatinine clearance <50 ml'min (see section 4.2).




Tenofovi disoproxil fumarate
Tenofovir disoproxil fumarate is a waler-soluble ester prodrig. which is rapidly converted in vivo to tenofovir and turmaldehyde. Tenotavir is
converted intraceliularly to tenofovir monophasphate and to the active component, tenafovir diphosphate.,

Absorplion

Foltowing oral administration of tenofavir disoproxii fumarate to HIV infected patients. tenofavir disoproxil fumarate 1s rapidly absorbed and
g ST : . : : e

converted to tenofovir. The oral bioavailability of tenofovir fram tenofovi disoproxl fumarate in fasted patients was approximately 25%,

Administration of tenofovir disoproxil fumarate with a high fat meal enhanced the oral bioavailability, with an increase in tenafavir AUC by
approximately 40% and C__, by approximately 14%.

Following single dose administration of ane tablet of Tenofovir/ Lamivudine,Efavirenz 300 mg 300 mg 400 mq tablets in healthy volunteers,
the mean {+8D) tenofovit G value was 276.176 (= 77.2409) ng‘m! and the corresponding value for AUC was 2269573 (+ LRI
ng.h'ml. The mean ( + SO tenofovic Ly Value was 1.250 {range: 0.500 - 3.000) hours.

Distribution

Following intravenous administration the steady-state volume of distribution of tenofovir was estimated to be approximately 800 mika. in
vitro protein binding of tenofovir to plasma or serum protein was less than 0.7 and 7.2%, respectively, over the tenofovir concentration range
0.01 1o 25 pg/ml.

Elimination

Tenofovir is primarily excreted by the kidney, both by filtration and an active tubular transport system with approximately 70-80% of the
dose excreted unchanged in urine following intravenoys administration. Total clearance has been estimated to be approximately 230 mihkg
(approximately 300 ml‘min). Renal clearance has been estimated to be approximately 160 ml'h'kg (approximately 210 mimin), which is in
excess of the glomerular filtration rate. This indicates that active tubular secretion is an important part of the elimination of tenafovir. Following
oral administration the terminal half-life of tenofovir is approximately 12 to 18 hours.

Studies have established the pathway of active tubular secretion of tenofovir to be influx into proximal tubule cell by the human Graanic anion
transporters (hOAT) 1 and 3 and efflux into the urine by the multid rug resistant protein 4 (MRP 4). /n vitro studies have determined that neither
tenofovir disoproxil fumarate nor tenofovir are substrates for the CYP450 enzymes.

Age and gender

Limited data on the pharmacokinetics of tenofovir in women indicate no major gender effect. Tenofovir exposure achieved in adolescent

patients receiving oral daily doses of tenafovir 300 mg was similar to exposures achieved in adults receiving once-daily doses of tenafovir
00 mg.

Pharmacokinetic studies have not been parformed in children or in the elderly {over 65 years). Pharmacokinetics have nat been specifically
studied in different ethnic groups.

Renal impairment

Pharmacokinetic parameters of tenofavir were determined following administration of a single dose of tencfovir disoproxil fumarate 300 mg
to 40 non-HIV, non-HBV infected patients with varying degrees of renal impairment defined according to baseline creatinine clearance (CrCl)
{normal renal function when CrCl > 80 mi/min: mild with GrCl = 50-78 ml/min; moderate with CrCl = 30-49 ml'min and severe with CrC] =
10-28 ml/min). Compared with patients with normal renal function, the mean (%CV) tenofovir exposure increased from 2.185 {(12%) ng=h/ml
in subjects with CrCl > 80 ml'min to respectively 3,064 (30%) ng=h/ml, 6.009 (42%) ngeh/ml and 15,985 (45%) ng+h/ml in patients with
mild, maderate and severe renal impairment. The dosing recommendations in patients with renal impairment, with increased dosing interval,
are expected to result in higher peak plasma concentrations and lower Cmin levels in patients with renal impairment compared with patients
with normal renal function. The clinical implications of this are unknown,

In patients with end-stage renal disease (ESRD) (CrCl < 10 mUmin) requiring haemodialysis, between dialysis tenofovir concentrations
substantially increased over 48 hours achieving a mean C,,, of 1,032 ng/ml and a mean AUC, ., of 42,857 nge h/ml. It is recommended that
the dosing interval for tenofovir disoproxil fumarate 300 mg is modified in patients with creatinine clearance < 50 ml'min or in patients who
already have ESRD and require dialysis isee section 4.2,

The pharmacokinetics of tenofovir in non-haemaod ialysis pafients with creatinine clearance < 10 mmin and in patients with ESRD managed
by peritoneal or ather forms of dialysis have not been studied.

Hepatic impairment

and AUC,, values were 223 (34.8%) ng'ml and 2.050 {50.8%) ng+h/ml, respectively, in normal subjects compared with 289 (46.0%) ng/ml
and 2,31 {43.5%) ng+h/ml in subjects with moderate hepalic impairment, and 305 (24.8%) ng/ml and 2.740 (44.0%) ng+h/ml in subjects
with severe hepatic impairment,

Infracellular pharmacokinetics

Tenofovir diphosphate has an intracellular half-life of 10 hours in activated and 50 hours in resting peripheral blood mononuelear cells
{PBMCs),
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5.3 Preclinical safety data
Havireng

al data revealed no special hazard far humans other than those observed in clinical studies based on conventional studies of safaty,
macology. repeated dose toxicity, and genotoxicity. In reproductive toxicolagy studies, malformations were observed in 3 of 20 foeluses’
s from efavirenz-treatod cynomelgus monkeys given doses lesulting in plasma efavirenz conseatrations similar to those seen in
humans, Carcincgenicity studies showed an increased incidence of bepatio and pulmonary tumours in female mice, but not in male mice.

Lamivudine

Administration of lamivadine in animal toxicity studies at high doses was not associated with any major organ toxicity. Lamivudine was
not mutagenic in bacterial tests, but showed activity in an in vitro cytogenstic assay and the mouse lymphoma assay. Lamivudine was not
genotoxic in vitro at doses that gave plasma col icentrations around 40-50 times higher than the anticipated clinical plasma levels. As the in
vitro mutagenic activity of lamivudine could not be confirmed in in viva fests. Itis concluded that lamivudine should not represent 4 genatoxic
hazard o patients undergoing treatment. The results of fong-term carcinogenicity studies in rats and mice did not show any carcinogenic
potential relevant for humans,

Tenofovir

Praclinical studies conducted in rals, dogs and monkeys revealed target organ effects in gastrointestinal tract, kidney, bone and a decrease
in serum phasphate concentration. Bone toxicity was diagnosed as osteomalacia {monkevs) and reduced bone mineral density (rats and
dogs!. Findings in the rat and monkey studies indicated that there was a substance-related decrease in intestinal absorption of phosphate
with potential secondary reduction in bone mineral density. However, no conclusion could be drawn on the mechanism(s) underying these
toxicities,

Reproductive studies were conducted in rats and rabbits. There were no effects qn mating or fertility parameters or on any pregnancy or
foetal parameter. There were no gross foetal alterations of soft or skeletal tissues. Tenofovir disoproxil fumarate reduced the viability index
and weight of pups in peripost natal toxicity studies.

Genotaxicity studies have shown that tenofovir disoproxil fumarate was negative in the in vive mouse bone marrow micronucleus assay but
vas pasitive for inducing forward mutations in the i vitro L51 T8Y mouse lymphoma cell assay in the presence or absence of S9 metabolic
activation. Tenofovir disoproxil fumarate was positive in the Ames test (strain TA 1535) in two out of three studies, once in the presence of
59 mix (6.2- to 6.8-fold increase) and once without S9 mix. Tenofovir disoproxil fumarate was also weakly positive in an in vivo | in vitra
unscheduled DNA synthesis test in primary rat hepatocytes.

Tenofovir disoproxil fumarate did not shaw any carcinogenic potential in a fong-term oral carcinogenicity study in rats. A long-term oral
carcinogenicity study in mice showed a low incidence of duodenal tumours, considered likely related to high local concentrations of tenofovir
disoproxil fumarate in the gastrointestinal tract at a dose of 600 mgkgday. While the machanism of tumour formation is uncertain, the
findings are unlikely to be of relevance to humans.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Core tablet:

Microcrystalline cellulose
Croscarmellose Sodium

Hydroxy propyl callulose

Sodium lauryl sulfate

Ferric oxide

Lactose monohydrate

Magnesium stearate,

Film coat:
Polyvinyl alcohol, Titanium dioxide. Macrogol PEG, Tale

6.2 Incompatibilities
Not applicable.



6.3 Shell life
36 months

6.4 Special precautions for storage
Do not store above 30°C. Stare in the original eontainer,

6.5 Nature and contents of container
The tablets are provided in 30's count of HDPE bottle pack.

6.6 Instructions for use and handling and disposal
{0 special requirements,

7. Market Authorization Holder
Mylan Laboratories Limited. India.
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PACKAGE LEAFLET: INFORMATION FOR THE USER

Tenofovir Disoproxil Fumarate/Lamivudine/Efavitenz Tablets
300 mg/300 mg/400 mg*

Efavirenz, Lamivudine, Tenofovir Disoproxil Fumarate

Read all of this leaflet carefully before you start taking this medicine.

- Keep this leaflet. You may need to read it again.

~  If you have any further questions, ask your doctor, health care provider or pharmacist.

—  This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the
same as yours.

—  Ifyou get any side effects, talk to your doctor, health care provider or pharmacist. This includes any possible side effects not listed
in this leaflet.

In this leaflet;

1. What Tenofovir Disoproxil Fumarate/Lamivudine Efavirenz Tablets 300 mg/300 mg/400 mg is and what if is used for
2. Before you take Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg

3. How to take Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg

4. Possible side effects

9. How to store Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg

6. Further information

1. WHAT Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg 1S AND WHAT IT IS USED FOR

Tenctovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 ma/300 mg/400 ma is a treatment for Human Immunodeficiency Virus {(HIV)
infection in adults and adolescents over 12 years of age.

Tenofovir Disoproxil Fumarate/Lamivudine/Ffavirenz Tablets 300 mg/300 mg'400 mg contains the active substances efavirenz. lamivudine
and tenofovir disoproxil fumarate. All of these are antiviral medicines. Efavirenz is a non-nucleoside reverse transeriptase inhibitor. Lamivudine
Is a nucleoside reverse transcriptase inhibitor. Tenofovir is a nucleotide reverse transcriptase inhibitor. All active substances interfere with
enzymes used by HIV for making copies of itself and, by doing so, block the reproduction of the virus. Antiviral medicines used for HIV
infection are known as antiretrovirals.

This medicine is not a cure for HIV infection. While taking Tenofovir Disoproxil Fumarate, Lamivudine Ffavirenz Tablets 300 ma’300 mg/400
mg you may still develop infections or other ilinesses associated with HIV infection.

2 BEFORE YOU TAKE Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg

Do nol take Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg'400 ma:

*  If you are allergic (hypersensitive) to efavirenz, lamivudine, tenofovir disoproxil fumarate or any of the other ingredients of
Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg listed at the end of this leaflet. If this applies to
you, tell your doctor immediately and don*t take Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg
* if you are currently taking St. John's wort (Hypericum perforatum) (a herbal remedy used for depression and anxiety) or
voriconazole (a drug used against fungal infections).

Take special care with Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg

Tell your doctor if you have had kidney disease or if lesls have shown prablems with your kidneys. If so, the doses of tenofovir and
lamivudine may need to be reduced. In such cases other formulations of efavirenz, lamivudine and tenofovir than Tenofovir Disoproxil
Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg should be used.

Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 ma/300 mg/400 mg may affect your kidneys. Before starfing this medicine
you may need blood tests to check how well your kidneys are working. Blood tests may also be required during treatment to check the health
of your kidneys.

Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg’400 mq is not usually taken with other medicines that oan
damage your kidneys (see Taking other medicines). If this is unavoidable. you may need regular tests to check how well your kidneys are
working.

Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 360 mg300 mg/400 mg should not be used by children under the ageof 12 or
weighing less than 35 kg.

Before using this medicine, you should have told your doctor or health care provider about past or present medical problems including
allergies, seizures, mental illness, or substance or alcohol abuse.

A mild-to-moderate skin rash commonly develops in the first two weeks after starting with Tenofovir Disoproxil Fumarate/Lamivudine’
Efavirenz Tablets 300 ma/300 mg/400 ma. This usually resolves within 4 weeks of the beginning of treatment: in case of a progression to a
severe rash you need to tell your dactor or health care provider immediately and Tenofovir Disoproxil Fumarate. Lamivudine/Efavirenz Tablets
300 mg'300 mg/400 mg may have to be discontinued.

Following the start of Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 ma/400 mq, central nervous system side
eflects are very common, usually starting in the first week of treatment. These may include dizziness, conlfusion, difficulty sleeping,
sleepiness, impaired concentration and abnormal dreaming. Other side effects are amnesia, hallucinations. euphoria, depression, suicidal
ideation or psychosis {see section 4). These usually resolve within four weeks of the slarl of treatment.

Talk to your doctor or health care provider if you have a history of liver disease, including hepatitis. HIV-infected patients with liver disease
including chronic hepatitis B or C, who are treated with antiretrovirals, have a higher risk of severe and potentially fatal liver complications.
If you are infected with HIV and hepatitis B virus your doetor will carefully consider the best treatment for you. If you have a histary of Jiver
disease or chronic hepatitis B infection your doctor may conduct bload tests to maonitor :.'ouriiveriunciigm e et T
Leok out for possible signs of lactic acidosis (excess of lactic acid in your blood) once you startlaking Tenofovir Disoproxil Fumarater
Lamivudine: Efavirenz Tablets 300 mg/300 ma'400 mg. Possible sians of lactie acidosis are: ' : :



*  deep. rapid breathing

*  drowsiness

*  nausea, vomiting and stomach pain

This rare but Senious side effect can cause eniargement of the liver and has occasionally been fatal Lactic acidosis occurs more ofen in
women and in patients that are very overweight If vou have liver disease ¥ou may also be more at risk of getting this condition. While you
are being treated with Tenofovir Disoproxil Fumarate/Lamivuding/Efavirenz Tablets 300 mg-300 mg'400 mq. your doctar will monitor you
closely for any signs that you may be developing lactic acidosis if you think you may have lactic acidosis. contact your doctor immediately

Take care not to infect other people. Tenofowir Disoproxil Fumarate/Lamivudine Efavirenz Tabiets 300 mg'300 mg/400 mg does not eliminate
the risk of passing on HIV ta others through sexual contact or contamination with biood. You must continue to take precautions to avoid this

Look out for infections. It you have advanced HIV infection (AIDS) and have a so-called opportunistic in‘ection you may develop symptoms
of infection and inflammation or WOrsening of the symptoms of this infection onge treatment with Tenotovir Disoproxit FumarateLamivudine/
Efavirenz Tablets 300 mg/300 mg/400 Mg Is started. These symptoms may indicate that your body™s improved immune system is fighting
infection. Look out for signs of inflammation o infection soon after you start taking Tenofovir Disoproxil Fumarate/Lamivudine Efavirenz
Tablets 300 mg/300 mg/400 mg. If you notice signs of inflammation or infection. tell your doctor or heaith care provider at once.

Some patients taking combination antiretroviral therapy may develop a bone disease called osteonscrosis (death of bone tissue caused by
loss of biood supply to the bone). The duration of antiretroviral therapy. use of a corticosteroid such as dexametnasone or prednisolone,
aicohol consumption, severe Immunosuppression, and being overweight may be some of the many risk factors for developing this disease,
Sians of osteonecrosis are joint stifiness_ aches and pains (especially of the hip. knee and shoulder) and difficuity m movement. If vou notice

any ol these, tell vour doctor,
Bone problems (sometimes resulting in fractures) may also oceur dueto damage to the kidney cells (see section 4, “Pgssible side effects”).

The arowth of bone could be affected when adolescents that are not fully grown use Tenofovir Disoproxil Fumarate/Lamivudine. Efavirenz
Tablets 300 mg/300 mq 400 ma. Therefore, if you or the person in your care is an adolescent, the doctor or health care provider will carefully
consider whether the benefit of taking Tenafovir Disoproxil Fumarate/Lamivudine Efavirenz Tablets 300 ma/300 mg/400 mg exceeds this risk.
You will need to take Tenofovir Disaproxil Fumarate/Lamivudine Efavirenz Tablets 300 mg/300 mg 400 mg every day. This medicine helps
to control your condition, but it is not a cure for HIV infection. You may continue to develop other infections and other illnesses associated
with HIV disease. You should keep in regular contact with your doctor or health care provider. Do not stop taking your medicine without first
talking to your doctor or health care provider.

Taking other medicines

Tell your doctor, pharmacist or health care provider if you are taking or have recently taken any other medicines. including medicines obtained
without a prescription.

Tenofovir Disoproxil Fumarate ‘Lamivudine, Efavirenz Tablets 300 mg/300 mg/400 mg must not be taken with herbal preparations containing St
John"s wort (Hypericum perforatum — used against anxiety and depression) or voriconazole (used against fungal infections).

Furthermore Tenofovir Disoproxil Fumarate Lamivudine/Efavirenz Tablets 300 m@’300 ma‘400 ma should not be used in combination with;
- astemizole or terfenadine (used to treat hay fever or other allergies)

- bepridil (used to treat heart disease)

- cisapride (used lo freat heartburn)

- ergot alkaloids (for example, ergatamine. dihydroergatamine, ergonovine, and methylergonovine) (used to treat migraines and
cluster headaches)

= pimozide (used to treat certain mental conditions)

Do not take Tenofovir Disoproxil Fumarate/Lamivudine Efavirenz Tablets 300 ma’300 mg/400 mg if you are already taking other medicines
containing emtricitabine. lamivudine or tenafovir disoproxil fumarate. Do not take Tenofovir Diso proxil Fumarate’/Lamivudine/Efavirenz Tablets
300 mg/300 mg/400 mgq and adsfovir dipivoxil at the same time.

Itis very important to tell your doctor or health care provider if you are taking other medicines that may damage your kidneys. These include:
*  aminoglycosides or vancomycin (for bacterial infection)

amphotericin B or pentamidine (for fungal infection)

foscarnet, ganciclovir, or cidofovir (for viral infection)

adefovir dipivoxil (for hepatitis B virus infection)

tacrolimus (for suppression of the immune syslem)

interleukin-2 (used to treat renal cancer)
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Tenotovir Disoproxil Fumarate Lamivudine Efavirenz Tablets 300 mg'300 ma-440 mg may also interact with the following medicines and may
make any side effects worse g may impact on the either agent's efficacy:
- amprenavir, atazanavir, darunavir indinavir, lopinavir, maraviroc. nelfinavir, ritonavir. saquinavir and tipranavir (antiviral agents).
methadone, buprenorphine (used to treal severe pain er opioid dependency)
clarithromyein, rifabutin or rifampicin [antibncteria!s.fanliiuhercu!otics]

- hormonal contraceplives such as birth control pills. an injected contraceplive or a canitaceptive implant. Therefore. you sheuld
employ an alternative confraceptive method such as barrier contraception (e.q. condoms), if you are taking Tenofovir Disoproxil
Fumarate/Lamivudine Efavirenz Tablets 300 mg/300 mg/400 mg (see also “pregnancy and breast-feeding”)
- itraconazole, posaconazole (antifungals)
amodiaquine /artesunate, quinine, lumefantrine, halofantrine, artemisinines (antimalarials)
carbamazepine, phenytoin (anticonvulsants)
diltiazem, verapamil, felodipine, nifedipine, nicardipine (caleium channel blocker)
= tacrolimus, cyclosporine, sirolimus (immunosuppressants)
- midazolam or triazolam (used to help you sleep)
- warfarin (medicine for prophylaxis of blood clots)

Pregnancy and breast-feeding

Tenofovir Disoproxil Femarate/Lamivudine Favirenz Tablets 300 ma/300 mg/400 mg should not be taken during the first trimester of
pregnancy. Inform your doctor immediately if you are pregnant or intend to become pregnant. If you are pregnant, you should take Tenofovir
Disoproxil Fumarate/Lamivudine ‘Efavirenz Tablets 300 mq/300 ma‘400 mg only if you and your dostor decide it is clearly needed,
Malformations have been seen in foetuses from animals and in newbomns of women treated with efavirenz during pregnancy: therefore,
pregnancy should be avoided in women receiving Tenofovir Disoproxil Fumarate/Lamivudine Efavirenz Tablets 300 ma’300 mg/400 mg.

Ii you are a woman receiving Tenofovir Disoproxil Fumarate Lamivudine/Efavirenz Tablets 300 mg;/300 mg/400 mg, a reliable form of barrier
contraception (for example a condom) should always be used, with other methods of contraception including oral {pill} or other hormonal
contraceptives (for example implant, injection). Efavirenz, one of the active components of Tenofovir Disoproxil Fumarate Lamivudine/
Efavirenz Tablets 300 mg/300 mg/400 ma, may remain in your blood for a time after therapy is stopped. Therefore, you should continue to
use contraceptive measures, as above. for 12 weeks after you stop laking Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300
mg’/300 mg/400 mg.

If you are interested in breastfeeding your baby, you should discuss the risks and benafits with your doctor or healthcare provider.

Important information about some of the ingredients of Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300
mg/400 mg

I you have been told by your doctor that you have an intolerance to some sugars. contact your doctor befare taking this medicinal product.
This medicinal product contains 1.9 mmol (43 mg) sodium per tablet. To be taken into consideration by patients on a controlled sodium diet.

3 HOW TO TAKE Tenofovir Disoproxil Fumarate/Lamiy udine/Efavirenz Tablets 300 mg/300 mg/400 mg

Always take Tenofovir Disoproxil Fumarate/Lamivudine Efavirenz Tablets 300 mg/300 mg/400 mg exaclly as your doctor or health care
provider has fold you. This is to make sure that your medicine is fully effective, and to reduce the risk of developing resistance to the
freatment. You should check with your doctor, pharmacist or health care provider if you are not sure. Always take the dose recommended by
your doctor or health care provider. Do not change the dose unless your doctor tells you to,

The usual dose is one tablet each day. Tenofovir Disoproxil Fumarate,/Lamivudine /Efavirenz Tablets 300 ma/300 mg'400 mq should be taken
on an empty stomach (commonly defined as 1 hour before or 2 hours after a meal), Swallow Tenofovir Disoproxil Fumarate/Lamivudine/
Efavirenz Tablets 300 mg/300 ma/400 mg whole with water,

It can help to take Tenofovir Disoproxil Fu marate/Lamivudine Efavirenz Tablets 300 mg/300 mg/400 mg at bedtime. This may make some side
effects {for example, dizziness, drowsiness) less troublesome.

This product is not for use by children {under 12 years of age or weighing less than 35 kg.

If your doctor decides to stop one of the components of Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg
or change the dose of either component of Tenofovir Disoproxil Fumarate/Lamiy udine/Efavirenz Tablets 300 mg/300 ma/400 mg you may be
given efavirenz, lamivudine and/or tenofovir separately instead of the combined medicine or other medicines for the treatment of HIV infection.
It you take more Tenafovir Disoproxil Fumarate/Lamivudine Efavirenz Tablets 300 mg/300 mg/400 mg than you should:

I you accidentally take too many tablets of Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 ma’400 mg, contact your
doctor or nearest emergency department for advice. Take the tablet container with you so that you can easily describe what you have taken.




If you forget to take Tenofovir Disoproxil Fumarate Lamivudine Efavirenz Tablets 300 mg/300 mg/400 my:

Try not ta miss a dose. If you do miss a dose. take the next dose as soon as possible, Howe ver, when the nexd requiar dose is due within 12
hours, then simply take your normal next dose at its due tima.

If you theow up the tablet (just aiter taking Tenofovir Disoproxil Fumarate Lamivudine Efavirenz Tablats 300 mag 300 mg’400 ma} you should
take another fablel. Do not wait until your next dose is due.

If you stop taking Tenofovir Disoproxil Fumarate/Lamivudine Efavirenz Tablets 300 mg/300 mg/400 mg:

Don't stop taking Tenolovir Disoproxil Fumarate/Lamivudine Efavirenz Tablets 300 ma 300 mg400 mg without talking to your doctor,
Stopping Tenofovir Disoproxil Fumarate/Lamivudine Efavirenz Tablels 300 mg 300 mg'400 mg can seriously affect your response fo future
treatment. If Tenofovir Disoproxil Fumarate Lamivudine Efavirenz Tablets 300 mg 308 mg 400 mg is stopped, speak io your doctor before
you restart taking Tenafovir Disoproxil Fumarate/Lamivudine Efavirenz Tablets 300 mg 300 mg 400 mg. Your doctor may consider giving
you the components of Tenofovir Disoproxil Fumarate Lamivudine Efavirenz Tablels 300 ma300 mg400 mg separately if you are having
problems or need your dose adjusted.

When your supply of Tenofovir Disoproxil Fumarate Lamivudine Efavirenz Tablets 300 ma-300 mg*400 mg starts to run low. get more from
vour dactor or pharmagist. This is very important because the amaount of virus may start to increase if the medicine is stopped for even a
short time. The virus may then become harder la treat.

If you have both HIV infection and hepatitis B. it is es pecially important not to stop your treatment with Tenofovir Disoproxil Fumarate’
Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg without talking to your doctor first. Some patients have had blood tests or symptoms
indicating that their hepatitis has got worse after stopping lamivudine or tenofoyir diseproxil fumarate {two of the three components of
Tenofovir Disoproxil Fumarate/Lamivudine/Ffavirenz Tablets 300 mg/300 mq'400 mg). If Tenofovir Disoproxil Fumarate/Lamivudine Efavirenz
Tablets 300 mg/300 mg/400 my is stopped your doctor may recommend that you resume hepatitis B treatment. You may require blood tests
to check how your liver is working for 4 months after stopping treatment. In some patients with advanced liver disease or cirrhosis. stopping
treatment is not recommended as this may lead to vorsening of your hepatitis, which may be life-threatening.

Tell your doctor immediately about new or unusual symptoms after you stop treatment, particularly symptoms vou associate with hepatitis
B infection.

It you hiave any further questions on the use of this product. ask your doctor, health care provider or pharmacist,

4. POSSIBLE SIDE EFFECTS

Like all medicines, Tenofovir Disoproxil Fumarate/Lamivudine Efavirenz Tablets 300 mg 300 ma'400 mg can cause side effects, although
not everybody gets them.

Tell your doctor about any of the following side effects:

Very commaon side effects

- (These can atfect more than 1 user in 10)

- Dizziness,

- Diarrhoea, feeling sick (nausea), being sick {vomiting)

- Skin rash

- Changes in fat metabolism as shown by increase in lipid levels in the hlood.

Tests may also show:

- abnormally low levels of phosphate in the blood

Commeon side effects

{These can affect 1 to 10 users in 100}

- Slomach pain, flatulence

- Cough, nasal symptoms

- Headache

- Abnormal dreams, difficulties sleeping, sleepiness, anxiety, depression, disturbance in attention

= Hair loss

- Itching

- Feeling weak, fever

- Painin muscles and joints

- Disturbed liver function as detected by elevation of liver enzymes in blood

Uncommon side effects

(These can affect 1 to 10 users in 1,000)

- Anaemia (low red blood cell count, which can make you lired and out of breath), low white blood cell count (which could make you
more prone to infection), low platelet count (which could make you more prone to bleeding).

- angry behaviour, mood being affected, abnormal thoughts, nervousness, euphoric mood, mania (condition characterised by
episodes of overactivity, elation or irritability), delusion (paranoia), forgetfulness, problems with coordination, confusion, suicidal
thoughts and attempt, seeing or hearing things that are not really there (hallucinations)

- seizures (convulsions)

- giddiness, lightheadedness (vertigo)

- Blurred vision

- Inflammation of the liver with yellow skin or eyes. itching, or pain in the abdomen (stemach) {acute hepatitis)

- Inflammation of the pancreas with pain in the abdomen (acute pancreatitis)

- Breast enlargements in males {gynaecomastia)

- Severe skin rash (erythema multiforme, Stevens-Johnson-syndrome).



{These can affect 1 to 10 users in 10,000
excess laclic acid in the blood {lactic acidosis, a setious side effect that can be fatal). The following side effects may be signs of
laclic acidosis:
o deep rapid breathing
o drowsiness
o feeling sick (nausea), being sick (vomiting) and stomach pain
- (see also “Take special care with Tenofovir Disoproxil Fumarate Lamivudine Efavirenz Tablels 300 mg/300 mg'400 mg™)
- kidney problems. including kidney failure. Symptoms may include nausea and fatigue, but also passing a lot of urine and feeling
thirsty. This may also lead to softening of the bones (with bone pain and sometimes resulting in fractures),

Yory 1are side effocts
{These can affect less than 1 users in 10,000}
shortness of breath
nerve injury causing weakness and sensations of lingling. pticking. or numbness of the skin, especially in the feet and hands
(peripheral neuropathy)
a failure of the bone marrow 1o produce new red blood cells (pure red cell aplasia).
- damage to kidney tubule cells (acute tubular necrosis)
Other possible side effects:
- Breakdown of muscle tissue
Disorders of bone (e.g., softening of the bones (with bone pain and sometimes resulting in fractures).
Low levels of potassium in blood
changes in body shape due to changes in fat distribution. These may include loss of fat from legs. arms and face, increased fat in
the abdomen and internal organs, breast enlargement and fatty lumps on the back of the neck (‘buffalo hump’).
- . Aappearance of symptoms of infection as part of the .immune reactivation syndrome“(see above. "Take special care with Tenofovir
Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg™).
= liver failure, fatty liver
- inflammation of the kidney (nephritis), passing a lot of urine and feeling thirsty (nephragenic diabetes insipidus)

- whistling. ringing or other persistent noise in the ears (tinnitus)

- lremor (shaking)

- neuresis, completed suicide

- itchy rash caused by a reaction to sunlight (photoallergic dermatitis)

- sudden reddening of the face (flushing)

When Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 ma/300 mg/400 mg is given to adolescents, bone growth may be
reduced (see above, “Take special care with Tenofovir Disoproxil Fumarate Lamivudine Efavirenz Tablets 300 mg/300 ma/400 mg™).

If any of the side effects aet serious, or if you notice any side effects not listed in this leaflet, please tell your doctor or health care provider,
5. HOW TO STORE Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg

Keep out of the reach and sight of children.

Do not use Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 ma 300 mg/400 maq after the expiry date which is stated on the
bottle and carton after { EXP}. The expiry date refers to the last day of that month,

Do not store above 30°C. Store in the original container,

6. FURTHER INFORMATION

What Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg'300 ma’400 mq contains

The active ingredients are 400 mg efavirenz, 300 mg lamivudine, 300 mg tenciovir disopraxil fumarate

Core tablet

Microcrystalline cellulose, Croscarmellose Sodium, Hydroxy propyl cellulose. Sodium lauryl sulfate, Ferric oxide, Lactose monohydrate,
Magnesium stearate.

Film coat

Polyvinyl alcohol, Titanium dioxide. Macrogol/PEG, Talg

What Tenofovir Disoproxil Fumnarate/Lamivudine/Ffavirenz Tablets 300 mg/300 mg/400 mg looks fike and contents of the pack

A white to off-white, film coated, oval, biconvex, beveled edge tablet debussed with M on one side of the tablet and TLE on the other side.
The tablets should not be divided.

Pack size: 30 tablets,

The tablets should not be divided.

7. SUPPLIER
Manufacturer
Mylan Laboratories Limited
Plot No. 564/A/22, Road No.92. Jubilee Hills

Hyderabad - 500034, Telangana, INDIA
Email : Imtiyaz.Basade @mydlan.in

Address
For any information about this medicinal product, please contact the supplier,
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Wianufactured By:
@ Mylan Laboratories Limited
Plot No. 11,12 & 13, Indore SEZ, Pharma Zone,

Mylan Phase-ll, Sector-lil Pithampur - 454775
Dist.- Dhar (MP) India.
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